KZ2 % % B %

bl R PRz
24 44 RENPLSL AL

25 4 HEa 5
26 41 A 12
28 4 kil 28
29 4 iy TE Sy 34
30 41 MTNEET RSy 43
314 L2 50
324 AR L S ek 80
40 41 e 106
41 4 AN REE 11
a2 4 i3l 124
434 RANHUHHB) 163
46 41 e Hl 165
47 41 PRI 171
49 4] ke E 180
50 41 AR E 190
52 4] FIRBA A 217
54 ¢ HL A 240
55 4] WA E 275
58 4 TH A 282




kA i 4
Chassis






b~ North — Benz HHE 24 Group 24
b £ # 4 K 2 % B # By i R
F=Rg) Part Name Part Number :gm El %@mce sﬁ‘ﬂ Application

3| REWLHTLEE Front bearer of engine A 620 240 07 17 2 e N
3 | REHLAIZEE(A) Front bearer of engine(L) [ A 655 241 11 13 3 2 2631

3 REWLEI L EE () Front bearer of engine(R) | A 655 241 12 13 % 2 2631

3 | REHLRTSIE Front bearer of engine A 621 240 00 13 2 el S
3 | REWWLATHE Front bearer of engine A 383 240 10 17 ¢ 2 1622

3 | REHHLECE Front bearer of engine A 621 240 02 13 % 2

6 | #4H Shim N 000125 017010 4

10 | #% Shim A 352 990 24 4 4

14 | ## Bolt N 000961 016096 4

18 | 4242 Bolt M16 x 1.5 x45 - 10.9 N 000961 016094 2

22 | 42# Bolt M16 x1.5 x30. N 000961 016108 6

30 | ZRTXHE Front(L) support A 398 240 00 05 1 1622

30 | /SR Front(L) support A 652 242 11 05 1 2631

30 | ZERTEHE Front(L) support A 398 241 02 05 3 1

30 | ZRTC2E Front(L) support A 506 240 00 05 1 PRS% Wei chai Engine
30 | AZRT%% Front(L) support A 502 240 54 05 1 BF6M1015C
30 | ABIEE Front(R) support A 398 240 Ol 05 1 1622

30 | AR Front{ R) support A 398 241 03 05 ¢ 1

30 | HETXL Front(R) support A 652 242 12 05 1 2631




JbF—3F%  North — Benz

S 244 Group 24

b £ £ K £ B Q) TR

e Part Name Part Number i%mtj cﬂﬁﬁm Sﬁﬂ Application

30 | #7742 Front(R) support A 506 240 01 05 1 #ESE Wei chai Engine
30 FHIZ42 Front(R) support A 502 240 55 05 1 BF6M1015C

34 | ¥4 Bok A 002 990 67 04 8

40 | T BI2 Spring washer B12 N 000127 012201 8

44 | 4244 MI8 x1.5 x45 - 10,9 Bolt N 000961 018019 4

44 | 4242 Bolt N 000961 018067 3 4

46 R EIWL/E % B Rear bearer of engine A 645 240 01 18 2 Al - purpose
46 | BEHHUE L Rear bearer of engine A 645 240 00 18 2 P All - purpose
46 RIENYLGZHE Rear bearer of engine A 655 240 01 18 3% 2 2631

48 | ZEJGHE4R Rear (L) bracket A 387 242 28 0l 1 e

48 | FJGHE4 Rear (R) bracket A 387 242 29 0l 1 PG

48 | AJSHE4R Rear (L) bracket A 620 242 06 01 1 LKLt i I
48 | A5JE4ELE Rear (R) bracket A 620 242 07 01 1 e
48 | FZ/54E4E Rear (L) bracket A 502 242 01 01 1 5o o BN -51
48 | 15464 Rear (R) bracket A 502 242 02 01 1 1015 Cenghm o S =51
48 | F2JGHE4E Rear (L) bracket A 502 242 03 01 1 T e e
48 | HJ54EH Rear (R) bracket A 502 242 04 01 1 T s e
48 | ZJGHE4R Rear (L) bracket A 506 242 0Ol Ol 1 st Wei Chai engine
48 EIEHE42 Rear (R) bracket A 506 242 (02 01 1 ¥fLE Wei Chai engine

— 3 —




JEF——7Fah  North - Benz

HHT 244 Group 24

It ® # & K £ B * E(Qy) B
He Part Name Part  Number igml? Cﬂ}pﬁi@ H Application

48 | ZE/5HE5R Rear (L) bracket A 502 242 05 01 1 015 Cengis o eI 17108
48 | AJEHELE Rear (R) bracket A 502 242 06 01 1 1015Cetqie e o 7108
48 | ZCJEHESE Rear (L) bracket A 560 242 01 01 1 O s e N
48 | 475464 Rear (R) bracket A 560 242 02 01 1 1015 Ceng b o 165 - 22
48 | JGHEHE Rear (L) bracket A 651 242 00 01 1 2631

48 | 5i/S1E4R Rear (R) bracket A 651 242 01 01 1 2631

50 | #4R Covet plate A 383 242 00 34 2

54 | g2 M16 % 1.5 x60 Bolt M16 x 1.5 x60 A 003 990 44 04 4

58 | F# Flat washer A 352 990 24 40 4

66 | JEHEAR MR Rear bracket assembly A 620 240 02 06 2

70 | 4B M16 % 1.5 x42 Bolt M16 x 1. 5 x42 N 000961 016117 4

78 | $E# M16 x1.5 - 10 Bolt M16 x 1.5 ~ 10 A 000 990 71 50 4

82 | MI2x1.5x35-10.9 Bolt MI2x1.5x35-10.9 | N 000961 012163 8

86 | #} Al13 Shin AI3 N 000125 013012 8




Boe
Kupplung
Clutch

B3
Gruppe 25/1
Group




BaH
Kupplung
Clutch

A3
Gruppe 25/2




JtHF——= % North ~ Benz

A 254 Group 25

EL % iz £ R % % # #(Qty) iERER

He Part Name Part Number jgpol?‘t] Cy];ﬁfm Sﬁ}fﬁff’ie Application

4 #5448 E £ Pressure plate of cluth A 506 250 O 04 1

4 B & B8 Pressure plate of cluth A 500 250 00 04 1 ey e
4 | BA&IBER Pressure plate of cluth A 004 250 41 04 1 s N
4 A FRIE# Pressure plate of cluth A 002 250 84 04 1 2631,0M441,998
4 B4 48R #% Pressure plate of cluth A 500 250 00 04 1 2635,165 - 151,2633
4 BS S E R Pressure plate of cluth A 502 250 16 04 1 2641,16S - 221

4 B &38R Pressure plate of cluth A 003 250 70 04 t A TIZE Type - A vehicle
12 P45 Spring A 000 252 39 27 3

14 5% Spring A 000 252 40 27 3

16 JE4R Press plate A 000 252 49 12 1

20 SYESATAT Decluching lever A 000 252 46 13 6

26 #F Pin A 000 252 22 16 6

30 BE4T Screw A (000 252 31 16 6

34 #§F Pin A 000 252 01 18 8

38 FJE Carrier A 000 252 26 14 6

42 #iH Locking sheet N 006799 007007 6

50 WAER IR Spring seat A 000 252 05 35 6

53 r'3%% Flange A 000 252 12 45 1

56 3% Spring A 000 252 43 20 12




Jti——%4  North — Benz B/HE 254 Group 25
P ® & K T £ BQy) EER

s Part Name Part Number igwe JHE sﬁuﬁ_ﬂe Application

59 | % Spring A 000 252 44 20 24

68 FHEE K- Spring sheet A 000 252 37 19 6

72| R Nuw A 000 252 13 T2 6

76 | #} Shim A 000 252 10 73 6

78 | #8242 Bolt A 000 252 29 Tt 12

84 | 424 Bolt N 000931 010284 12

88 | BAULESEEN Friction plate of cluich disc | A 506 250 05 03 1 C A% TYpe - C vehiclr
88 | HA4BEEEUY cluch dise A 007 250 43 03 1 A B% Type - A vehiclr
88 | BISSLEEEM cluch dise A 500 250 00 03 1 M s 5 a3 2633
88 | BEOIEEEKA cluch dise A 007 250 47 03 1 s
88 | EABMBEM cluch dise A 007 250 50 03 1 PR s
88 | EASEESHEF cluch dise A 016 250 38 03 1 2631 ,0M441,998
88 | BSOS cluch dise A 502 250 10 03 1 2641,16S - 221,430
100 PO p B #EE Laminated spring A 000 252 39 19 9

104 | HJ4T5 x6mm Rivet 5 x 6mm A 000 252 20 75 18

104 | SI4T Rivet A 000 252 46 75 72

108 | MBhH Driven plate A 001 252 33 10 1

120 | B4 284h3% Exterior housing of clutch A 621 250 05 05 1 el S SR G
132 | %% Bush A 620 251 00 50 1 A58 - LUoT

matched with 55 -111GP

— 8 —




JH-——FFH North — Benz

AR5 254 Group 25

L T % & # T # % *  BdQy) B
He Part Name Part  Number %E &ﬁ}pﬁ &Haffie Application
134 | ##( 1) Bush (upper) A 338 992 01 03 1 S e
146 | #HIF Sealing ring A 385 203 00 27 1 T
146 | ¥#(F) Bush (Lower) A 343 992 01 03 1 e
148 | #Z(TF) Bush (Lower) A 343 251 Ol 50 1 B
150 | #EFR(EE) Sealing ring ( Bottom) A 227 997 50 40 2 B
154 | 43BN Release lever A 620 254 01 08 1 et
158 | HEIE4Y Repair kit of shaft A 385 254 05 07 1

162 P& Flat washer A 317 293 0t 77 1

162 | F# Flat washer A 317 293 03 77 % 1

162 | T4 Flat washer A 317 293 05 77 % 1

162 | T4 Flat washer A 317 293 06 77 K 1

166 | i Bok N 000931 012033 1

170 | 4 Washer A 343 293 00 52 1

174 | {3F Locking ring N 000471 (24000 1

186 | ZEH% Plug A 620 251 03 83 2

188 MEEHE Spring washer N 000127 018202 8

190 | $B#MI8x1.5x70-8.8 Bolt MI8x1.5x70 -8.8 N 000960 018018 8

198 | A}EBIAR Separated bearing A 000 250 74 15 1 )
198 | AHEHIR Separated bearing A 000 250 76 15 1 L .

— 9 —




dtF—#F%  North - Benz HAME 25%4 Group 25

i ® # & W z # 8 E Q) BRER
wE Part Name Part Number %wl:“l &wpﬁﬁ Se?i&fi Application
198 | 5rE %7K Separated bearing A 001 250 98 15 1 2631,0M441,998
198 | 5rE54h A& Separated bearing A 500 250 00 15 1 2635,165151
198 | 4375 %7k Separated bearing A 000 250 75 IS 1 2635,165160
206 | #:3 A4 Connector N 071428 004102 1

208 | 3% Spring A 317 993 02 25 2

210 | %% Connecting hose A 385 997 05 82 1

214 | 250884 A M8 x 1 Hollow bolt A M x1 N 003871 004102 2

218 | 4RI Double conical ring N 003862 004001 2

222 | % B14 Spring washer B14 N 912004 014100 1

226 | 485 Net N 000936 014019 1

230 | fl#F Oil cup A 620 997 00 88 i

234 | 2 Cover A 620 988 01 35 1

236 | 4rBEATATF Declutching lever A 387 290 05 34 1

238 | F[ETH#F Universal crown bar A 000 996 64 40 1

246 | #4F Pin A 307 256 00 74 1

250 | #3# Sealing ring A 001 997 21 41 2

254 | $% 12 x 1 Check ring 12 x 1 N 000471 012001 2

256 | #42 Bolt N 000931 010260 1

262 | FHE Sealing plug A 000 251 02 83 2




Jt——70 North - Benz HE 254 Group 25

P 2 H & % 2z B E 2Oy i A

HFE Part Name Part Number %ﬂ cﬂ.ﬁﬁm ME%E{ Application

266 EHFE Sealing plug A 000 251 01 83 2

270 | #@# Bolt N 000931 010395 12

274 | # Cushion N 000125 010518 2

278 | %% Cupport A 506 260 20 40 1 IIC W e
278 | X% Cupport A 500 260 28 40 1 e
282 | ## M10 x30—8.8 Bolt MI10 x8.8 N 000933 010252 4

286 | BSL22EH I Booster cylinder of clutch A 506 295 04 07 1 Prem 2628
286 | BS54 28B) 1L Booster cylinder of clutch A 002 295 04 07 1 2629,1622

286 | B5-&28B) 7T Booster cylinder of clutch A 000 295 09 18 1 2631,0M441,998
286 | B4 B4BI L Booster cylinder of clutch A 001 295 67 07 1 FAF 26358 %
286 | BS& 2RENFTEL Booster cylinder of clutch A 506 294 10 07 1 &2 12JS160T, 12]5200T( FH%)
286 | B4 8 BI AL Booster cylinder of clutch A 511 294 01 07 1 2 12JS160T,12]8200T( FH%)
286 | EGER LR 506 294 10 07 1 9JS180 AL Valeod30
296 | 3 Screw A 000 420 21 55 1

298 | BYEE Plastic plug A 000 420 71 87 1

302 | B&EREIAGIEHEA Repair kit of booster A 000 290 09 11 1

302 | B4 2REY AT 53R Repair kit of booster A 000 290 32 67 1 FAF 26355 %
308 | 4% Bolt N 006912 010202 4

— 11 —




8l

TEH
o Gruppe 26/2
Transmission s
3%. .
& @31 _ ' o) 1904

B';* (@ 393
: ":‘a “E3 J14s aid
© = &

\x\ =) 183

168
65 1e1H mr"k_.\ @ ﬂ“,
, 21 ‘”E% &ua ga"“‘
‘ 1|_ 18T 107
I an, 1un‘"‘@&

\%@ ‘G’"L 167X

Sl




. 415
Gruppe 26/3

\\ T‘é\/ & %\\«"{3\
\ N

Qe i b
602 569 e 0.(, i :
@ﬁp o] = ] )I
SW 1 4 23
2 S

50 q@ Nl y @
:n (2] I/E—-Q S‘;

513 @ {j;g ..oo
TSP

— 13 —



Jt 75—k North — Benz HYE 26,24 Group 2672

aabily ¥ # 2 i e 2 5 2 ¥(Qty) EHFR
e Part Name Part Number %ﬂ ut_l}ﬁw &ﬁ_ﬂe Application

13 | ZEHHF Gear lever A 620 260 12 39 1 . e
13 BEHAF S A%, Gear lever assembly A 3500 260 60 39 1

19 | #F Pin A 620 268 00 50 1 T
21 | B Spacer sleeve A 010 981 80 10 1 .
29 | Bi242% Dust boot A 620 268 00 97 1

33 | $84F M10x1 -8 Nut MIO x1 -8 N 000934 010004 2

37 EH Flat washer N 000125 010532 1

41 | FHE Handle sleeve A 620 268 00 42 1

57 | B4:2% Dust boot A 620 268 01 96 2

65 | 44T Pin A 385 268 14 74 1

73 | &8 M7 Connecting bearing A 001 981 39 31 1

81 | 4} Lock ring N 000427 042001 2

121 | #1539 Repair kit A 385 268 16 40 1

141 | [AIRRE Spacer sleeve A 380 268 05 25 1

146 | #Be#s Plastic pad A 385 268 03 92 1

161E | B 4T Self — tapping screw N 007981 003228 2

161K | $4% Bolt N 304017 008027 2

163 | itk Plastic pad A 620 260 06 62 1

164 | A% Adjusting pad A 620 268 Ol B89 1

— 14 —




Jt 55—k North - Benz

#HEN'S 26/24H Group 26/2

h T # & K F # ® e IR
BE Part Name Part Number %.E &t?}pﬂi@ &HE%IEJI( ) Application
165 | 48 Nut N 000979 010005 1

166 | 44 Pin N 000094 002059 1

167E | 4 Elastic washer A 385 997 07 40 2

167H | 42 Bolt N 000933 010128 2

167K | 4 Flat washer N 912004 010102 2

167L | BEE Spacer sleeve A 009 997 26 48 4

167M | ##HE Sealing ring N 900055 016001 2

169 | B{#E Bolt N 000933 010192 1

180 | {8 Sealing ring A 009 997 26 48 2

190 BRE Spacer sleeve A 620 268 00 74 i

195 | 7 Flat washer N 900055 016001 1

201 $28 Nut N 913004 010008 1

215 | H48fE30#F Telescoping drive rod A 620 260 70 33 1

230 | #3043, Transmission rod end A 620 260 00 34 1

263 | A% Spacer sleeve A 620 9% 03 40 2

265 | #1473 Transmission rod end A 385 260 20 62 1

336 | 3%8 Support A 000 994 66 45 1

336B | 4L Spacer sleeve A 347 991 50 40 2

390 | ZF{£Zh4F Bend transmission rod A 389 260 35 33 1




JbHF—FF%  North — Benz HYE 26724 GCroup 2672

B T & K 2 # 8 £ By I
-A=1 Part Name Part Number :g Polii cﬂﬁl &Haﬂ Application
393 | f&J%E Spacer sleeve A 385 268 01 88 1

397 FEJE Spacer sleeve A 620 268 00 28 1

402 | #3k Connector A 385 260 00 75 2

403 REE Spacer sleeve A 335 992 02 03 2

404 | @t Sealing ring A 000 997 06 48 2

433 | 3K (46 x8) Hose A 008 997 90 82 NB
438 | #E3k Connector A 002 997 59 71 1
441 | 33k Annular connector N 915052 006013 2

449 | 2500884 B8 Hollow bolt B8 N 915036 008202 1
457 | ##3F DI2 x15. 5 Sealing ring D12 x15. 5 N 007603 012405 2

465 | 25084 B8 Hollow bolt B8 N 915036 008202 1
473 | EHIF DI2 x15. 5 Sealing ring D12 x15.5 N 007603 012405 2

476 | MBS Plastic pad A 385 268 03 92 1

478 | £ Clamp A 002 997 22 90 5
481 | L9 Plastic pipe A 000 987 26 27 NB
483 | 234 Kit A 003 997 91 72 1
485 | %% Bushing N 915062 004000 NB
489 | 3k Connector N 003861 006008 NB
497 |HEAL6NuALS N 915017 006100 NB

— 16 —




Jt5——#F U North — Benz AT 26/24 Group 262
s T # & 2 # B £ 2w BT
#He Part Name Part Number %DE Cowp!ﬁce &“ﬁ_ﬂc Application
505 | #IEE:3k Annular connector N 915052 006013 1
509 | #5884 B6 Hollow bolt B6 N 915036 008202 1
513 | 2.0 8848 B8 Hollow bolt B6 N 915036 008202 1
517 | B3 D12 x15. 5 Sealing ring D12 x15.5 N 007603 012405 2
533 HIE$EL Annular connector N 915052 006013 1
537 | #33M8 D14 x 18 Sealing ring D 14 x 18 N 007603 014405 2
541 | 25,0442 B6 Hollow bolt B6 N 915036 010202 1
545 | fETBHES I Angle exhaust outlet A 393 328 00 65 1
546 3L Connector A 001 990 78 71 2
547 | JF Clip A 000 994 12 48 2
548 | #&H{U Repair kit A 673 997 00 45 2
549 | B4 Air pipe A 335 997 22 82 NB
553 3L Connector N 915062 002000 NB
557 #L Connector N 003861 004001 NB
561 | $3k Connector N 915017 004101 NB
563 | k4 Clamp A 002 997 22 90 5
565 | ¥4 Support A 381 682 00 86 1
567 | BIX4E4T B4.8 x 16 Self - tapping screw B4.8x16 | N 007981 004227 1
569 | #i Cylinder A 000 434 22 01 1




JbF——#%W  North - Benz

HRE 26724 Group 26/2

B T &% K £ 4 5 2 BQy) ERI%ER
e Part  Name Part  Number %WEI JSHE | B Application
573 B2 ZE Dust boot A 000 434 05 86 1
577 F45 Handle A 000 997 19 77 1
581 ##13 Sealing ring A 007 997 25 48 1
589 # Cupport A 000 328 01 91 1
597 £ PR, Repair kit A 002 586 98 43 1
600 | ¥%8 Support A 381 290 02 33 1
602 | & Support A 620 290 01 33 1
603 A Nut A 001 990 81 50 1
607 M A 10 Elastic washer A 10 N 512004 010100 1
611 # k- Shim N 000125 006421 2
617 4 Elastic washer N 000137 027201 1
621 $2 8 Nut N 074305 026202 1
623 44 Flat washer N 001440 027000 1
625 | % Support A 389 260 00 62 1
627 | 4 Support A 617 260 00 60 1
629 | X% Support A 620 260 00 62 1
632 # - Shim N 006798 006103 I
635 A Nut N 000934 006007 1
636D | M4~ Screw N 007981 004254 2

— 18 —




4t ——3FM  North - Benz S 26728 Group 2672
B T % 4 K z # = £ #Qy) EFFR
e Part Name Part Number % ...E &?}ﬁw wﬁ_‘ﬂg Application
678 | £#4 Clamp A 002 997 22 90 2

679 | #8#% Bolt N 000933 010198 1

679A | FFO 4 Open washer N 912004 010102 1

681 | £ Clamp A 002 997 02 90 5

689 | FHFF Sealing ring A 000 268 20 59 1

693 | fE#4fL 88 Reverse — gear sensor A 001 545 76 14 1

697 | &R Sealing ring D12 x 15.5 N 007603 018100 1

701 | f5REE (FERY) Sensor( H. L gear) A 003 545 16 14 1

705 | fERES% Sensor A 006 542 68 17 1

— 19 —




TR H5
Getriebe Gruppe 26/1
Transmission Group




TiEE HA
Getriebe Gruppe 26/2

Transmission Group




TR

Al
Getriehe Gruppe 26/3
Transmission Group

PP1L179

701

@ mr
a0 &

w88 e

a75%

'

—_ 22




Jt5—3FEh North — Benz HHE 264 Group 26
G 2 # & K 2 B £ #  B(Qy) BEHFER
HE Part Name Part Number %ﬂ &’Q}ﬁm &Haﬂ Application
9 L ET T Gear lever assy A 500 260 60 39 1
9 2 HFT Gear lever assy A 385 260 74 39 1 ;Eizfgf;éfs
29 | Bk E Dust boot A 389 268 00 97 1
33 | 823 M10 x1 -8 Nut MIO x1 -8 N 000934 010004 1
42 | % Cover A 620 268 01 57 1 L
42 | % Cover A 506 268 08 57 1 KBEY For shanxi gearbox
44 | F4% Handle A 620 268 00 42 1
49 PIERMR Gear position plate A 385 584 01 38 1
57 | B<t® Dust boot A 620 268 01 96 1
65 | 457 Pin A 385 268 14 74 1
73 | 543 Connecring beating A 001 981 39 31 1
73 | #5885 Connecring beating A 000 981 45 31 3 1
81 | #i%F Locking ring N 000472 042001 2
89 42 Support A 380 268 04 40 1
97 | 4 Support A 389 260 52 62 1
113 | B M8 x35 -8.8 Bolt M8 x35 - 8.8 A 001 990 43 04 4
121 | %% Support A 385 268 16 40 2
129 | B4R Arch plate A 385 268 04 92 2
137 [F] BRZE Spacer sleeve A 389 268 05 25 4




Jtl—3F4h  North - Benz HYE 264 Group 26
B T A & B T # 8 £ B E %R
He Part  Name Part Number ;‘%mg JME | HH Application

145 | AR Plastic pad A 385 268 03 92 i

153 | X% Support A 358 260 19 62 1

161 | B I4T Self - tapping screw N 007981 003228 2

164 | A4 B Hex blot with shoulder A 003 990 28 04 1 AL 58 - L11GP Far 5S—111CP
167 | 4% Adjusting sleeve A 617 268 00 28 1 A2 58— 111GP For 5S—111CP
167 | #T5Z Adjusting sleeve A 620 268 00 28 1 I e eses
170 | #8322 $ Connecting flange assemdy A 398 260 02 33 1 A2 SS - 111GP For 5S—111CP
173 | 4 MI10 x75—8. 8 Bolt M10 x75—8. 8 A 001 990 95 04 1

177 | [IFE¥F Spacer ring A 000 997 86 48 2

185 | [AIfRE Spacer sleeve A 385 268 01 53 1

193 | %4 18N Spring washer 18N N 900055 018002 1

201 | #8#% M10—8 Nut M10—8 A 000 990 65 50 1

209 | {H4RAE AT B BV, Telescoping gear rod A 385 260 94 33 1

209 | {#EEEHF SR Telescoping gear rod A 616 260 55 33 1 Matehe i OMA LR gine
216 | {£EIFT & Transmission rod assembly A 385 260 85 33 1

216 | f530*F & 5% Transmission rod assembly A 500 260 16 33 1 T 26358 & For 26359
217 | #EHHT Sealing lever A 000 997 87 48 1 '
225 | AF##F % Gear rod end A 385 260 05 34 1

241 | [AIR@F Spacer ring A 000 997 86 48 1




b ——%4% North - Benz EHE 264 Group 26

A ® B & & 2 # =  HQy) iE PR
e Part Name Part Number %,E Cot?}ﬁw SE_ ‘ﬂe Application
249 | [EREZE Spacer sleeve A 385 268 01 53

257 | ¥TAF Lever A 620 260 00 87 1

260 | 3}% Bushing A 620 992 00 03 1

266 | MgAK#R48 Expansion bolt N 000443 022002 1

276 | #i%% Spring A 385 993 00 20 1

281 | %% Spring A 385 993 01 20 1

289 | #2# Bolt N 913004 010008 1

305 | F AT Pressure Oil cylinder A 385 260 00 63 1

305 | FEFJ7HEL Pressure (il cylinder A 685 260 05 63 % 1

313 | $BE{IF Sealing ring A 006 997 67 48 1

321 | E5E3F Sealing ring A 006 997 68 48 1

325 | HEIF Sealing ring A 001 997 06 41 1

329 | #4F Pin N 001444 008235 1
337 | 4F Pin N 001444 008234 1
345 | 34 Spring washer N 900055 008001 2

352 | 4% Pin N 000094 002059 2
361 | #v Cupport A 685 268 07 76 1

369 | ## MI10 x25—8. 8 Bolt M10 x25 -8.8 N 006912 010021 2
377 | #8 M10—8 Nut M10 -8 A 000 990 65 50 2

— 25 —



JtF——7F=4h  North — Benz HEES 2641 Group 26
ik T N & K T # * By iR
1= Part Name Part  Number iﬁﬂ Cﬁ}ﬁw Mﬁﬂ Application
385 | ZHAF KT SR Bend gear lever assy A 506 260 11 33 1 P tiia e
385 | BASHHF ML Bend gear lever assy A 506 260 12 33 1 Bt K2
385 | Z{&EhHF MR Bend transmission Tod A 506 260 21 33 1 55 -111GP 58
385 | L EHF AR Bend transmission rod A 506 260 55 33 1 55 -111GP {2
390 | K Tension rod arm A 387 268 00 30 1

395 | 484 M10 x 50—8. 8 Bolt MI0 x50 —8.8 N 000931 010416 1

405 | 428 M10—10 Nut MI0—10 A 000 990 81 50 1

415 | L2 Damping rod A 000 268 00 14 1

420 | ## MI10 x45—8. 8 Bolt MI10 x45 -8.8 A 001 990 88 04 1

425 | #84% M10 x 55—10.9 Bolt M10 x55—10. 9 A 001 990 89 04 1

430 | B A 10 Spring washer A 10 N 912004 010100 2

435 | BE4E N A 000 990 81 50 2

445 | $8F M8—8 Nut M8—8 A 000 990 63 50 4

450 | %48 Support A 387 268 04 40 1

455 | iR#: Bolt A 003 990 34 04 2

460 | 3B Spring washer N 912004 016101 2

465 | Z.004842 B8 Hollow bolt B8 N 915036 008202 1

470 | #$35 D12 x 15. 5 Sealing ring D12 x15.5 N 007603 012405 2

475 | SE AR 1 EHHES Air pipe assy A 000 987 27 27 1.6M




JtA~——%%3 North — Benz HEE 264 Group 26

Pt 2 # & ® t # B £ By ERER

e Part Name Part Number #0 Al Application
Import  |Co - produce | Self - make

480 3L Annular connector N 915052 006013 2

610 PR A 10 Spring washer A 10 N 912004 010100 1

635 | BUIZEFFK Switch of P. T. O A 001 997 61 36 1




EH—FFok

North— Benz

#HA5S 28 Group

28




jt—#3 North - Benz HHS 28 Group 28
¥ B 2 # & K E £ ®m | & @
Serial No. Part Name Part Number Qty Remark
1 HIFF  Tension rod A 621 285 07 55
2 F% Support A 621 285 09 40
3 #ik Pad A 500 285 01 84 (1926A)
#ift  Pad A 500 285 00 84 (2629A)

— 29




HHS 28 Group 28

30




qt5—# North — Benz

455 28 Group 28

F 5

Serial No.

T B & W

Part Name

Z # 5
Part Number

#

Qty

4

&

Remark

1 F 8 Left support A 621 285 01 40

2 | B3EEE Right carrier A 621 285 01 01

3 (F) KL  (R)bracket A 398 285 02 03
A

(£)ZERFLE  (L)bracket

398 285 01 03




LI —FF

North—Benz

HHS 28 Group

28




b —#% North—Benz

F 5 T H £ K 2 H# = &
Serial No. Part Name Part Number Qty Remark
1 ZAXAE (L)carrier A 621 285 00 01
2 HE% (R)support A 621 285 02 40




R
Gruppe 29/1
Group




ge: |
Gruppe 29/2
Group

512

— 35 —



Jb——FE5  North — Benz HHE 294 Group 29
L F B & 2 B #  B(Qy) EREY
R Part Name Part Number %WE] &?}ﬁcc wﬁ_f‘ie Application

4 BAR S & 42 Pedal carrier A 502 290 12 19 1

8 # H A 8.4 Shim A8.4 N 000125 008417 3

12 2 Bolt N 000939 008150 3

16 ¥2fF M8—8 Nut M8 -8 A 000 990 63 50 3

20 i & S Shim A 384 990 03 43 2

24 TP Elastic washer N 000471 016001 1

28 B & 2R Clutch pedal A 381 294 4 O1 1

28 B Z R Clutch pedal A 620 290 18 16 1 FIT 26358 %
32 #F Pin A 381 291 02 74 1

36 | 88 No N 913002 008001 1

40 | % Sleeve pipe A 381 291 00 53 1

44 74T 87 Roller bearing A 008 981 11 10 2 0139818410 ,0009815610
48 BEA e UR H: Rubber ped A 381 291 02 01 1

52 | EIf#$E Retum spring A 381 993 07 10 1

52 jal{yi 3% % Return spring A 620 993 00 10 1 JAT 26358 F
56 A4 $ Pin spindle A 381 294 07 07 1

60 #H Shim A 381 291 00 73 1

64 M4 M6 x 16 Bolt M6 x 16 A 001 990 12 4 1

68 | %4 Spring washer M 000127 006203 1




JtHF——F&4s  North — Benz

HAE 294 Group 29

A T # & K z # 8 = B(0y) ERER
Bme Part  Name Part Number izEWEi JHE &ﬁ_ﬂe Application
72 | F#EP4E Elastic check ring N 000471 020011 1

76 | ¥ RE( k) Spring seat (upper) A 111 291 04 91 2

80 | #%% Spring A 110 993 05 01 2

84 (T ) Spring seat ( Lower) A 309 291 00 91 2

92 | #lI7& Bearing A 005 981 44 10

9 | ¥ Nut N 304035 008000

104 | 48} Shim N 000433 008403

108 | 1--3h#\B Stop washer N 006799 006002 1

110 34 Rod repair kit A 681 290 14 39 1

112 | B4 %4 Main cylinder of clutch A 001 295 60 06 1 2629,1622
112 | #4428 340 Main cylinder of cluich A 001 295 30 06 1 G e Ly
112 | B-58%FE40 Main cylinder of clutch A 001 295 74 06 1 2631,0M441 ,998
128 | By<R#g Dust boot A 000 295 08 36

132 | % Screw plug A 000 997 11 86

136 | MEMEHA Repair kit of pump A 000 290 46 67 1 2629

136 | MFEBHA Repair kit of pump A 000 586 60 29 1 FI¥F 26355 % For 26359
140 | 3448 Spring washer N 000127 006203

144 | W84 Bolt A 001 990 22 04

148 | BIEHEFT Push - rod of pump A 381 295 00 33

— 37 —



dtH—FFUtk North — Benz HHNE 294 Group 29

E3Fis F # % b F 5 & B (Qy) EHER
R Part Name Part  Number igwi:nl m@}ﬁc i wﬁ‘ﬂ Application
152 | 8% Nut N 000439 008211 2
156 | A3k Universal joint A 000 996 10/11 45 1
160 | $47& Beaning A 005 981 38 10 1
160 | $i7& Bearing A 008 981 12 10 1
173 | 7% Support bush A 685 292 00 26 1

176 | ¥/ 8.4 Washer 8.4 N 007349 008002 2
180 | ¥24#% Bolt N 000939 008150 2
183 | ig#E M8 -8 Nut M8 -8 A 000 9% 63 S0 2
186 [E] % Spacer sleeve A 352 427 01 33 1
189 | #vH Shim A 385 950 18 40 2
192 | #E# Bolt A 001 990 97 04 1
195 Fih Elastic washer N 000137 010201 1
198 | ZE¥E Plug A 381 997 04 86 1
202 #shBEHR Brake pedal A 620 200 08 18 1
202 | %13hB54R Brake pedal A 620 250 08 18 1
205 | ZEXY Plug A 115 291 01 86 1
208 | E® Sleeve pipe A 385 292 00 53 1
214 | 4% Bearing sleeve A 008 981 11 10 2
214 | 4% Bearing sleeve A 000 981 56 10 3% 2

— 38 —




dtF——3FFH  North - Benz

HHS 294 Group 29

It F #H & ® 2 # 8 E#Q) BN
&S Part Name Part Number Jﬁ,ﬁ o Cnt?mzm &“aﬂ Application
214 | $4% Bearing sleeve A 013 981 84 10 2
216 | BEARIL4R Pedal pad A 115 291 00 03 1
224 | R4S Pin spindle A 385 294 00 07 1
228 P4 Elastic check ring N 000471 020001 1
234 1k 3h#H Stop shim A 673 292 00 73 1
238 | W22 M6 x 12 Bolt M6 x 12 A 001 990 11 o4 1
242 | BEYP Spring washer N 000127 006203 1
250 | [Elfi 58 Return spring A 387 993 50 10 1
284 | XJE4EL Knuckle joint A 620 996 00 01 1
288 | I ZEFT Piston rod A 385 295 01 33 1
292 | AFMEH: Hexagonal bolt N 304035 008000 1
296 | 44 Pin A 385 292 01 74 1
300 | # )4 Shim N 000433 008403 1
304 | FFA4Y Open pin N 000094 002058 1
308 | ¥MEZ3% Compensator A 000 295 17 15 1
312 | % Cover A 000 295 01 16 1
316 | #5248 Sealing ring A 004 997 53 40 1
320 | StrA iNer A 000 461 43 34 1
324 | ¥E Cap A 000 988 54 35 1




b F—FFlh  North - Benz

#HHE 294 Group 29

B F # % & % # £ B(Qw) ERER
HS Part Name Part Number JIZEWEI &f!}ﬁw &Hﬁ_ﬂe Application
328 | 4 A 6.4 Flat washer A 6.4 N 009021 006103 2

332 | ¥ 4B Spring washer N 000127 006203 2

336 | M A M6 x20—S8. 8Bolt N 007985 006508 2

340 | 3742 Support A 387 290 04 33 2
344 | HTEETS. 5 x 16 Self - tapping screw BS. 5 x 16 N 007981 005316 2

348 | ¥IE® Hydraulic line A 387 295 03 13 1

360 | #1304k Brake hose A 008 997 12 82 1

364 | #MEMEEL Sleeve of compensating line A 314 997 05 81 1

372 | %% Support A 381 295 04 40 1
376 | #:} A 6.4 Shim A 6.4 N 000125 006420

380 | BEHR4TS. 5 x 16 Selfl - tapping screw B4.8 x 16 N 007981 005316 1

384 | Bk Clip A 360 995 03 01 1
388 | ##% A M6 x20—8.8 Bolt A M6 x20—8.8 | N 007985 006508 1

392 | #8 M6—8 Nut M6—8 A 000 990 62 50 1

476 | FF Clip A 360 995 02 01 1
480 | ¥ A M6 x20—8.8 Bolt N 007985 006508 2

484 | ¥.5F M6—8 Nut M6—S A 000 990 62 50 2

488 | WEMP Hydraulic oil line A 620 290 25 13 1

490 | F4F Sleeve A 314 997 05 81 1




b F—#%  North - Benz HHE 294 Group 29

b Zz # E i 4 # 5 B H(Qty) ERER
e Part Name Part Number %ﬂ &?}Fﬁ“ ME ‘.ﬁ Application
508 | WEMW Hydraulic hose A 000 295 14 35 1

508 | ¥IEME Hydradlic hose A 383 295 00 35 1 KECHE
512 | #IESE Hydraulic hose A 000 295 24 35 1

516 | %42 Support A 381 295 04 40 1

520 | ¥E4% M6 x16—8.8 Bolt M6 x 16 — 8.8 N 007981 005316 2

524 | BEEEE Spring washer N 000125 006420 2

532 | %2 Suppont A 616 295 02 40 1

536 | #E: A M6 x16—4.8 Bolt A M6 x16—4.8 | N 007985 006510 2

540 | ¥} M6—8 Nut M6—8 A 000 990 62 50 2

542 | WEME Hydraulic line A 624 290 13 13 1

544 | WIEE B Hydraulic line assy A 506 290 02 13 1

552 | £F Clip A 652 504 00 38 4

553 | %42 Support A 360 428 02 43 1

554 | ¥ M8 x30-8.8 Bolt M8 x30 -8.8 N 000933 008273 1

555 | 88 M8—8 Nut M8—8 A 000 990 63 50 1

556 | %% T Hose clamp A 000 428 04 T3 1

557 | %8 Support A 616 295 25 40 1

560 | 8 M8 x30—8. 8 Bolt M8 x30—8.8 A 001 990 42 04 1

561 | 48 8.4 Washer 8.4 N 007349 008002 1

— 4 —



it ——#5h  North - Benz

HHE 294 Group 29

B T B & K 2 # £ £ By EFFR
g Part Name Part Number #o 8 Application
Import  |Co - produce | Self - make
563 ¥ Nut N 973004 008004 1
563 A} M8—S8 Nut M8 -8 A 000 9950 63 50 x 1
569 | 4R Support A 500 295 01 40 1
572 184 Bolt A 002 950 90 04 1
2T H SR H B AR Brake pedal assy A 620 260 04 01 1

— 42 —




HINEGRR
Regulierung
Control

@3
Gruppe 30
Group

% 161 &
158 2 33

17 S
S %155

170

1% 3‘0\2‘2-//
-8 & )

x 5 G

o




JbF—3FH North — Benz HRE 304 Group 30
P g # £ K B B £ B S %A
we Part Name Part Number J%MF] &?}Fﬁc ] Mﬁ_ﬂe Application
7 1A {2 H 40 Repair kit of throttle pedal A 624 300 03 04 1
8 Wi 1B Throttle pedal A 615 300 01 04 1
9 12 Bolt N 007991 005007 3
12 ERL 44 Ball pin A 000 991 10 15 1
15 878 M6—8 Nut M6—38 A 000 990 62 50 1
18 % Cushion A 615 301 00 84 1
21 it 3P B Pedal hood A 615 301 00 97 1
24 i Bolt N 000965 006062 2
27 ¥ Bolt N 000965 006061 1
30 ¥ FE M6 x 65 Bolt M6 x 65 N 304014 008003 1
33 ¥ M8—8 Nut M8—8 N 304032 008006 1
36 BR{i#E Limiting cp A 381 301 00 41 1
152 | %% Support A 381 295 04 40 1
155 B HRET 5.5 x 16 Self - tapping screw B4, 8 x 16 N 007981 005316 1
158 A Nut M6—8 N 913004 008200 1
161 3k Pipe clamp A 360 995 03 01 1
164 BR4: A M6 x20—38.8 Bolt A M6 x20—8.8 | N 007985 006508 1
167 - Shim N 009021 006205 1
170 Y85 M6—8 Nut M6—8 A 000 990 62 50 1

— 44 —




EHER 5
gRegulierung Gruppe 30/1

Group




dtAr—7F3h  North - Benz HEE 3021 Group 30

it T # & % 2 # B £ By ERFD
HE Part Name Part  Number ;gw El &wmﬁﬁm Sfﬁjk i Application
6 T8I Throttle pedal A 615 300 00 04 1
7 &340, Repair kit A 624 300 03 04 1
9 HAE Bolt N 007991 005007 1
12 ER3L 84 Ball pion A 000 991 10 15 1
15 WA M6—S8 Nut M6—8 N 913004 006001 1
18 #+# Cushion A 615 201 00 84 1
21 #EAlR P Pedal sheath A 615 301 00 97 1
24 242 Bolt N 000965 006003 2
25 5 8 Toothed cushion N 006798 006300 2
27 2 Bolt N 000965 006061 1
30 B2 M8 x65—8. 8 Bolt M8 x65—S8.8 N 000931 008374 1
33 B} M3-—8 Nut M8—8 N 000934 008045 1
36 PR e Limiting cap A 381 301 00 41 2
72 $FUHF 2. 5¥, Tension rod assy A 620 300 07 15
81 HE Nut N 000934 006007 1
84 1R &5 Safety ring N 071805 010403 2
87 ¢ B & % Support abutment assy A 620 300 05 36 1
g9 7 #E Bearing socket A 620 300 07 36 1
93 dafE Middle pull arm A 620 300 06 28 1

— 46 —




b H——3FM North - Benz

HH)S 304 Group 30

it T & T # B £ B() B R
He Part Name Part Number :gm r;"l &?}ﬁc i &ﬁﬂ Application
99 73k Ball joint N 071803 010209 1

102 | BERk Ball joint N 071803 013208 1

105 #1% Bushing A 381 302 00 50 2

108 R Cover plate A 615 301 00 88 2

111 {FB F-4 Flat washer N 006799 010001 1

114 44 MI10 x20—8. 8 Bolt M10 x20—8.8 N 000933 010253 2

117 #2873 M10—8. 8Nut M10 -8.8 N 913004 010004 2

120 ¥ Rool N 900331 008421 1

126 BRI Glabe joint N 071805 013203 1

129 RIEEL Glabe joint A 406 991 00 22 1

131 25 Nut N 000934 008010 2

134 BIE4E Glabe joint N 071805 013402 2

140 JiE4 Rotating button A 615 302 00 01 1

137 FM/ 1% E Hand throttle device A 381 302 00 08 1

143 fi &8 H Mated shim N 000988 030003 1

146 48 Nut M6—8 A 381 990 00 51 1

149 Hr4k Control cable A 506 300 03 30 1 # e
149 71 1828 Throtile Control cable A 500 300 01 30 1 1013 4% Short — cap
149 i1 7314k Throttle Control cable A 500 300 02 30 1 1013 2 Long - cap




dtF——ZE4h  North - Benz

HYE 304 Group 30

I T B & K z 4 = E B &R
He Part Name Part Number %WEI E &Hﬁ_ﬂe Application
149 i 15148 Throttle Control cable A 502 300 03 30 1 1015
149 Wi 182k Throttle Control cable A 506 300 02 30 1

149 174148 Throttle Control cable A 505 300 04 30 1 E4350 5
149 17 THI£R Throtile Control cable A 620 300 03 30 1 OM442 % zhHl
149 11 1h1£8 Throtile Control cable A 655 300 07 32 1 2631
149 171312k Throtile Control cable A 500 300 00 30 1 K4 1300, 57
152 48 Support A 500 428 00 40 1

154 B:%E Rubber sleeve A 006 977 88 81 1

155 8 Bolt N 000933 006223 2

161 #% Sheath A 383 302 00 91 1

163D | #8# Bolt N 000931 006118 1

163F | 4%} Shim N 000125 006421 1

163H | #5F Nut N 913004 006004 1

164 F 3 Support A 383 302 08 40 1

162 % Clamp A 002 997 22 90 1

165 42 Support A 620 300 00 40 1

166 #44 A M6 x20—8.8 Bolt A M6 x20—8.8 | N 007985 006507 2

167 g i Lock plate N 912004 006102 2

168 B Nut N 913104 006002 2

— 48 —




Jb A ——# B  North - Benz

S 304 Group 30

P} T # & K T # B £ #(Qy) ERER
e Part Name Part Number %WE ﬂ.ﬁﬁm &ﬁ_ﬂe Application
170 %48 Support A 385 302 03 40 1
176 +F Clip A 673 995 00 01 1
177 T EM A 620 301 00 43 1
177D | 3 Cover A 620 301 00 36 1
179 | 8k A M6 x20—8.8 Bolt A M6 x20—8.8 | N 007985 006507 1
179D | R4 Bolt N 000933 006121 2
180 | 4} Lock plate N 912004 006102 1
182 | #2E Nut N 913004 006002 2
183 # K Shim N 000125 006421 2
152 22%| %3 Pipe clamp A 360 995 20 01 1
# H Shim N 009021 006103 1
4% Bolt N 007985 006509 1
WK Spring shim N 000127 006203 1
825 Nut A 000 990 78 50 1
FF Clip N 916016 008200 3
179 | ### Bolt N 007985 006507 1
#u}4 Shim N 009021 006203 1
5 Nut A 000 990 62 S0 1

— 49 —




/=t i Bl
Rahmen Gruppe 31/1
Frame Group




Gruppe 3172

@5
Group

ER
Rahmen

Frame

131




L 3l

Rahmen Cruppe 31/3
Frame Group
48 442
o o s
‘\(,’) ) @\,@ ?
445
439
430
a3z




% B35
Rahmen Gruppe 31/4




HAY

TR
Rahmen Gruppe 31/5
Frame - Saislly

— 54 —



R
Rahmen
Frame

HF
Gruppe 31/6
Group




db7——# 4k  North — Benz HARMS 318 Group 31

P T # £ K z # % *  #Qy) & A4
W Part Name Part Number nglil C‘P}ﬁu &Hﬁ-ﬂ i Application
8 48 B, Frame assy A 398 310 29 01 1 1924K
8 Z238 B 1Y, Frame assy A 398 310 27 o1 1 19245/3200
10 42 Frame A 398 310 55 Ol 1 19245/3800
13 H i First beam A 500 310 01 22 1
16 R Safety spring A 335 315 00 31 1
19 M M8 x 35 Bolt M8 % 35 N 000933 008275 1
22 #H A 8.4 Shim A8. 4 N 000125 008417 2
22 Y-8t Flat washer N 000128 008418 2
24 A Nut N 913004 008007 1
26 BIZE 5145 Front hook A 684 315 00 06 1
30 O RIFF © ring A 000 987 43 46
34 ZEH 14 Left angel support A 387 312 20 87 1
34 G At Right angel support A 620 312 09 87
36 B M12 x 1.5 x35 Bolt M12 x1.5 x35 N 000961 012156 4
40 A MB—8.8 Nut M8 -8.8 N 913004 008001 8 )
43 | BTSUETRH Front support of steel plate | A 620 322 05 01 2
43 | BUARHRATEHR Front support of steel plate | A 620 322 02 01 3 2
46 BLS %42 Mated bolt A 656 9% 00 14 4
48 BL& 844 Mated bolt A 387 990 02 14 4

— 56 —




JtH—3FH  North - Benz

ARE 314 Growp 31

S 2 # & 2 # = £ By ERER
W5 Part Name Part Number %ﬁ &wmﬁﬁ“ &Hafﬂ Application
50 | $BEE M16 x1.5—10 Nut M16 x 1. 5—10 N 913004 016005 8

53 RIB /5 X% Rear carrier A 620 322 00 03 2

53 22 Support A 620 322 01 03 3 2

53 28 Support A 620 322 01 03 3% 0)

56 BE M14 X 1.5 x55—10.9 Bolt MI4x1.5x55—10.9 | N 000960 014229 4

58 B M14x1.5x45—10.9 Bot MI4x1.5x45—10.9 | N 000961 014101 4

60 S8 M14 x 1.5—10 Nut M4 x1.5—10 N 913004 014005 8

66 ZEMN3E 4R Left angle steel A 398 311 01 53 1

67 A 1038 £ 49 Right angle steel A 398 311 02 53 1

72 B M14 x 1. 5—8 Nut M14 x1,5—8 N 913004 014005 8

78 W% 4 B14 Spring washer B14 N 912004 014100 4

85 % SHIAEZR Engine beam A 506 312 07 10 1

88 38 Angel suppot A 620 312 15 61 2

94 #4 Cushion plate A 620 312 19 84 1

97 #8144 M14 x 1.5 x28 Bolt M14 x 1.5 x28 N 000961 014113 16

99 4 B14 Spring washer B14 N 912004 014100 16

105 | B4 Beam A 620 310 00 37 1 Toaas 3200
105 | B5E: Beam A 387 310 01 36 1 1924/5500
105 | B5E Beam A 620 310 00 36 1 19245,/3800,1924K




Jt5—3FF¥  North — Benz HHS 314 Group 31

FI T M & K T # B £ H(Qy) &R
B Part Name Part Number i%pgl cﬂﬁae &Héﬂ Application
109 ¥ Bolt N 000961 014100 4

111 B84 M14 x 1, 5—8 Nut M14 x1.5—8 N 913004 014004 4

113 ¥R () Beam(IV) A 387 312 00 25 1 1924,/5500
113 BB () Beam( V) A 389 312 00 25 1 19245/3200 — 3800
113 B2(I) Beam( V) A 389 312 00 25 1 1924K ,19285/3200
113 B2 (M) Beam( V) A 389 312 00 25 1 19245.19318
121 ZE AR FESR Left sub — steel plate bracket | A 500 325 02 17 1 1924/5500,1924K
123 TR FEEE Secondary steel plate bracket A 500 325 03 17 1 1924/5500,1924K
125 SEE M12 x 1.5 x40 Bolt M12 x 1.5 x40 N 000961 012153 7

127 | $E# MI2 x 1.5 x40 Bolt M12 x 1.5 x40 N 000961 012153 12

128 $8AF M14 x 1.5—8 Nut M14 x1.5—8 N 913004 014004 12

129 4+ Bolt N 000960 014228 1

130 | 8 MI14 x1.5—10 Nut M14 x1,5—10 N 913004 014005 2

133 | #%(H)Beam(V) A 398 310 02 37 N St
133 | #% Beam A 398 310 04 37 1 1924/5500 ,1924K
135 4% Bolt N 000961 014100 4

137 | &+ M14 x1.5—8 Nut M14 x1.5—8 N 913004 014004 4

141 M R A 387 312 19 61 2

143 #ET 12 x 32 Rivet 12 x32 N 910005 012075 12

— 58 —



JtFF—FFh North — Benz

HEE 314 Group 31

P £ # & K 2 # 8 ) EER

-1 Part Name Part  Number %m O &’Q}Fﬁﬁu &ﬁ_:ﬂe Application

145 | $B(WRIFHE) Beam (absorber) A 387 312 04 25 1 1924K

145 | H¥E Beam A 398 310 01 37 1924,/5500

149 | B# M2x1.5x30—8.8 Bolt M12x1.5 x30~-8.8 N 000961 012164 8

151 ¥4 M12 x1.5—8 Bolt M12 x1.5—8 N 913004 012003 8

180 | JS4IHIRTE4E Front support of rear spring A 387 325 00 Ol 2

184 | B (+) Beam A 387 312 00 17 1

188 T3S S48 Rear support of rear spring A 335 325 06 03 2

198 | ¥ Nut N 913004 014002 2

200 | #R(BIE) BEAM A 621 312 12 35 ;e
202 | JSBER Rear beam A 387 312 07 35 1

206 | 44T Rivet N 910005 014051 8

228 | &P4T Rivet N 910005 012080 4

245 | #{:32 Bracket A 387 891 26 31 2

251 753748 Left support A 620 317 02 23 1

255 | ## M14x1.5x40—10.9 Bolt M14 x1.5 x40—10.9 N 000961 014107 6

257 | B M14x1.5x45--10.9 Bolt M14 x1,5 x45—10.9 N 000961 014101 4

259 | R M14 x1.5—10 Bolt M14 x1.5—10 N 913004 014005 10

270 | ZXZE Left support assy A 387 890 59 03 1 [19245/3200,19315/3800
270 | A XZEMA Right support assy A 387 890 62 03 1 [19245/3800,1931S/3800




db——3&4k North - Benz HYE 314 Group 31

3piiy F # £ K e 2 " 5 Q) ERER

WS Part Name Part Number YME | B Application
Co - produce | Self - make

288 4 M16 x1.5—8 Nut M14 x 1.5—10 913004 016004

294 B8 M14 % 1.5 x40—8.8 Bolt M14 x1.5 x40—8.8 000961 014098

296 TMFEH B14 Spring washer B14 912004 014100

297 MR M14 x 1.5 x50 Bolt M14 x1,5 %50 000961 014102

298 344 Flat washer 320 990 18 40

301 Ak Nut 913004 014002

304 B M14 x 1.5 x40—10.9 Bolt M14 x1.5 x40—10.9 000961 014107

307 it M14 x1.5 x45—10.9 Bolt M14 x 1.5 x45—10.9 000961 014101

300 SEAE M14 x 1.5—10 Nut M14 x1.5—10 913004 014005

330 F K EE Carrier 387 317 00 01

336 BER M12 x1.5 %35 Bolt M12 x1.5x35 000961 012156

O 09 [ o0

338 W8 M12 x1,5—8 Nut M12 x1.5—8 913004 012003

342 2R Left guide plate 387 317 06 26 1

346 B MI12 x1.5 %30 Bolt M12 x1.5 x30 000960 012369

349 342 Bolt 000127 012127

352 #H Shim 387 317 00 87

354 [E]fE & Spacing pipe 387 891 09 53

357 [B] & Spacing pipe 381 317 05 53

Z|(=||2|2 | |2 |Z2|>|Z2|2|(2 |2 (=222 |2

022D e | oo

361 42 Bolt 000960 018127




dbF—3FFMh  North - Benz

HES 314 Group 31

E F % £ K Z # 5 3 H(Qy) EHER
HE Part Name Part Number %’E oOHE ™, Application
363 £ Nut N 913004 018002 2
370 i Cab A 398 890 00 19

370 WB S Absorber A 620 890 02 19 2
370 B EMERS Cab absorber A 620 890 03 19 3% 2
372 ¥4 Bolt A 000 891 02 01

374 %8 Spring A 000 891 07 51

395 #145 Guard plate A 381 317 00 31 2
399 #H8 M8 x 25—8. 8 Bolt M8 x25—8. 8 N 000933 008270 8
399 $85F M12 x1.5—8 Nut M12 x1,5—8 N 913004 012003

402 -4 A 8.4 Flat washer A8. 4 N 009021 008102 4
409 ZE 34 Left support A 381 317 78 40 2
409 1 4 Right support A 381 317 79 40 1
413 4 Shield A 381 317 00 97 2
416 .42 Bolt N 000933 010105

430 T4 1IFF1L# Right locking mechanism A 381 310 19 75 1
430 ZE4 114 Left locking mechanism A 381 310 20 75 1
432 SENIEE Positioning A 381 317 01 19 2
436 Y Controlling lock A 381 317 23 74 2
457 ## M10 x25—S8. 8 Bolt M10 x25—8.8 N 000933 010254 8

— 61 —




JbH——3FH  North - Benz HEES 314 Grouwp 31

B T # & z # B 2 B(Qy) E R
HE Part Name Part Number ng El &ﬁ}mffﬁm &ﬁﬂ Application
460 | #h A A 10.5 Shim A 10.5 N 000125 010517 8

466 | $6&% Bracket A 645 891 03 31 2 NG90 Z5 13
468 #&k Cushion iron A 645 891 01 32 2 NG90 Z s
470 | XZ(Z)Support(L) A 500 317 02 23 1 NG90 g
470 | XZ(43)Support(R) A 500 317 04 23 1 NG90 sz
472 iR Cushion plate A 620 891 01 96 4

474 | 42 Bolt N 000961 014000 8

476 | %¥8F MI4 x1.5—10 Nut M14 x 1.5—10 N 913004 014005 14

478 | B4 Bolt A 346 990 00 14 1

480 | ¥& M16 x1.5—10 Nut M16 x 1.5—10 N 913004 016005 4

482 | 378 Support A 387 890 04 14 1

484 | ¥4 MI10 x1 x30—38.8 Bolt N 000961 014028 2

486 | 4 Flat washer N 007349 015003 2

490 | %8 Support A 334 891 00 72 2

492 | ¥4 Bolt N 000933 008153 2

494 SE-# Flat washer N 009021 008205 2

496 | R Nut N 913004 008004 2

498 % PE Left carrier A 620 80 18 03 1 19245/3800
498 4% E Right carrier A 620 890 18 03 1 19315/3800




Jtl—3FH  North — Benz

#AHE 318 Growp 31

E it z tis % 73 z % H o (Qty) ERFER
e Part Name Part Number Iﬁo EI &wﬁm &Eﬂe Application
500 B3 % Bow spring A 620 891 Of 51 2

502 #1% Bush A 363 891 06 17 4
504 HMYS Grease nipple N 900216 006201 2
506 | {EiE#% Tipping arm A 387 891 28 56 1

510 | %K Rubber A 363 891 00 23 1

512 #4301 Pin shaft A 620 891 02 57 1

514 #4}- Shim A 387 553 03 76 1

516 #2% Nut N 000999 016005 1

516 SR} M14 x 1. 5—10 Nut M14 x 1.5—10 N 000979 016005 1
517 FF Oy Snap pin N 000094 004056 1

518 552 Bolt N 000417 008004 2
520 | FEEE Socket A 620 891 07 31 1

522 852 Bolt N 000933 010105 4
524 FE O Snap washer N 912004 010102 4
526 $24¢ Bolt N 000961 012052 2
530 U E W BIMET Absorber cylinder of cab A 000 890 22 05 8

532 | XX Rubber carier A 000 891 05 Ol 4
534 #% Bush A 000 891 06 17 4
536 # Pad A 620 317 01 76 4




db5—FW  North - Benz

HHE 3148 Group 31

3 z # & K 2 # B £ 8(Qy) ERER
e Part Name Part Number %E cﬂﬁc ] &gﬂ Application
538 # Pad N 000125 013008 4

540 | 42 Nut N 913004 012008 4

542 &3 2 Repair kit A 387 310 00 77 1

548 #i 7 Bearing A 001 981 46 31 2

550 F MM Grease Nipple N 900216 008201 2

554 #7845, Repair kit A 620 310 00 77 1

554 340 Repair kit A 620 310 01 77 % 1 19318

556 F 4 Support A 387 891 08 14 1 19245/3800
560 | ## Bolt N 000933 008153 2

562 #4E M14 x 1.5—10 Nut M14 x1.5—10 N 913004 008004 2

564 ## Bolt N 000961 014028 6

566 | ¥ Bolt N 000960 014061 4

568 -4 Flat washer N 007349 015003 2

570 %4 B14 Spring washer B14 N 912004 014100 10

574 | M Backup seat A 620 891 14 20 1 19245/3800
576 2 Bolt N 000961 012069 4

578 8 Bolt N 006912 012013 2

580 F 1 Snap washer N 912004 012000 6

582 | 4 Flat washer A 360 990 09 40 2

— 64 —




JtF——7FF%  North — Benz

HYS 314 Group 31

E Y T % # B E B3y EMER
H Part Name Pat Number %ﬂ c}'.j’;ﬁfm &Hﬁfﬂ Application
584 | #f Bolt N 000961 014050 2

586 | FFII1H: Snap washer N 912004 014400 2

588 #uif Pad plate A 387 891 06 98 2 19245/3800
590 | ¥4 Bolt N 000961 014008 6

592 | ¥4% Bolt N 000960 142510 2

594 | 242 Bolt N 000960 014248 2

596 | SE#u Flat washe N 007349 015003 2

598 | @4 M14 x1.5—10 Nut M14 x1.5—10 N 013004 014005 2

648 | J5 37K Rear camier A 381 891 17 31 2

650 | #ffi Pad plate A 387 891 01 98 4

652 | 4% Bolt N 000961 012152 12

656 | I MI12x1.5x25—8.8 Bolt M2 x1.5x25—8.8 N 000961 012152 12

658 | M A 5 Spring washer A 5 N 912004 014100 2

660 | ¥R Nut N 913004 014002 8

662 | 48 Support A 620 891 01 31 1

664 | M MI2x1.5x25—8.8 Bolt MI2x1.5x25—8.8 N 000961 012152 4

666 | PASHE A 12 Spring washer A 12 N 012004 012100 4

668 | SE A 5.3 Flat washer A 5.3 A 360 990 09 40 4

670 B 5E X4 Fixed support A 655 891 00 24 1

— 65 —




JtF——#W North — Benz MRS 314 Group 31

R F O#H & K 2 # % . IR
He Part Name Part  Number ]gw EI &?}ﬁm Se]fa-ﬂc Application
672 #4z Backup plate A 387 891 01 98 4

674 B2 MLO %1 %30—8.8 Bolt MIO x1x30—8.8 N 000961 012151 6

676 THEF M A 12 Spring washer A 12 N 912004 012100 12

678 4 A 5.3 Flat washer A 5.3 N 000125 013008 6

682 R Stddl spring A 387 891 10 51 1

684 B2 M12 x 1.5 % 100—8.8 Bolt M12 x1.5 x100—8.8 N 000960 012366 2

686 i Flat washer N 009021 013101 4

688 4 A 5.3 Flat washer A 5.3 N 009021 013200 4

690 [6] % Spacer sleeve A 655 891 01 18 2

692 # ¥ E Rubber tube A 363 891 07 17 4

694 MEAE M12 x1.5—8 Nut M12 x1.5—8 N 913004 012003 2

696 EExe 655 890 03 22 1

698 bR Buffer plate 387 891 03 23 2

702 W2 Bolt 000084 008119

704 PEFHE A 12 Spring washer A 12 912004 008102

708 PAEEIR A 12 Spring washer A 12 912004 008102

NS I S I S R S A S

710 # /- Shim 000125 008418

A
N
N
706 42 Bolt N 030933 010402
N
N
A

712 i Backup plate 620 891 02 96 1




b H——FFM  North - Benz

HYS 314 Group 31

i 2 # & z 4 B £ Q) AR
me Part Name Part Number %ﬁ I ME‘E{ i Application
714 | [EIREEE Spacer sleeve A 387 891 17 53 1

716 2 Bolt N 000960 016242 1

718 BEEF M16 x 1. 5—8 Nut M16 x 1.5—10 N 913004 016004 i

720 L rh#i Buffer plate A 387 891 03 23 2

721 S B Carrier A 620 891 00 20 1
722 B Bolt N 000933 010402 4

724 JF O Open washer N 912004 010102 4

734 BH JE %5 Vibration absorber A 000 891 22 05 4

740 {EI PR Spacing pipe A 387 891 09 53 2

742 142 Bolt N 000960 018125 2

744 A} Nut N 913004 018002 2

746 1242 Bolt N 000960 018040 2

748 WA} Nut N 613004 018003 2

750 o4l Centre locking device A 000 890 23 89 1

752 124 Bolt N 000933 010198 7

754 F O & Open washer N 912004 010102 2

756 42 Bolt N 000933 010105 2

758 | M4 Bolt N 913004 010008 2

759 4 A 5.3 Flat washer A 5.3 N 000125 010518 2

— 67 —




b —75W North — Benz HME 314 Group 31

B 2 # & H T # % ) i %A
i-1=A Part Name Part Number %ﬂlﬁl &?}ﬁm &Hﬁ‘ﬂ Application
760 | #4% Cushion plate A 620 891 02 70 1

762 #14T Rivet N 001444 008202 1

764 | 4% A 5.3 Flat washer A 5.3 N 000433 008406 2

765 | & Pin N 000094 002059 1

766 48 Support A 387 891 08 14 1

768 | # Cupport A 387 891 00 85 1

772 ¥ Rad A 387 891 14 56 1

774 | A4 Supporting plate A 363 801 03 17 2

776 | F4% Handle A 387 891 00 37 1

778 4T Screw N 007985 008142 4

780 B} Nut N 913004 008004 4

784 SF#v A 5.3 Flat washer A 5.3 N 000125 015013 1

788 | AT Rivet N 001444 008233 1

790 | F-# A 5.3 Flat washer A 5.3 N 000433 008406 1




3
Rahmen

Frame

5
Gruppe 31/1
Group

Fee

ﬁ382

— 69 —




i
% B3
Rahmen Gruppe 31/2

Frame Group

—_ T —



ER HF
Rahmen Gruppe 31/3
Frame Group




F:3:c) i B
Rahmen Gruppe 31/4
Frame Group

PR
' 281

348




dbFr——F% North - Benz HME 314 Group 31

Pt 2 # & K T # = # By BRI
wE Part Name Part Number iﬁ.ﬁl &‘Q}Pﬁm &“Eﬂ Application

5 4 Frame A 506 310 16 01 1 2628K/3800 + 1450
8 %3 KA, Frame assy A 398 310 18 01 1 2628 2631

8 4R %R, Frame assy A 398 310 21 01 1 26318

8 ZE80 4, Frame assy A 506 310 21 01 1 2628K/3450 + 1450
8 R B, Frame assy A 506 310 11 01 1 3228 2631

8 Zolp B Frame assy A 500 310 11 o1 1 2628 2631

13 BB Beam A 500 310 01 22 1

16 RE TR Safety spring A 335 315 00 31 1

19 4 M8 x 35 Bolt M8 x 35 N 000933 008275 1

22 #H- A 8.4 Shim A8.4 N 000125 008417 2

24 4 M8—8. 8 Nut M8—8.8 N 913004 008001 1

26 # 3|84 Tractive hook A 684 315 00 16 1

30 0 EIFF O - ring A 000 987 43 46 1

34 Zfa 1 Left angle support A 387 312 20 87 1 26315 2628K/3800,2628K/3450
34 HH B Right angle support A 620 312 09 87 1 3228 .2628/5650
36 #f44 MI12 x 1.5 x35 Bolt M12 x1.5 x35 N 000961  OI2156 4

9 #H A 13 Shim A 13 N 000125 013012 4

43 B4R &2 3 P8 Front carrier of front steel spring A 620 322 02 01 2

46 it & 484 Matde bolt A 656 990 00 14 4

—_73 —




JtFF——3Frqh  North — Benz

HEE 314 Group 31

E 2 # % % T # = E  I(Qy) &R
e Part Name Part Number % PGEI Cﬁ}'ﬁ“ s,ug.ﬂ, Application
46 Bi-& 184 Matde bolt A 387 990 02 14 % 4
50 EHRE M16 x1.5—10 Nut M16 x1.5—10 N 913004 016005 8
53 BIAR )5 3 M Rear arrier of front steel spring A 620 322 00 03 2
53 34 Support A 620 322 01 03 2
56 112 Bolt N 000960 014237 4
56 B MI4 x1.5x55-10.9 Bolt M14 x 1.5 x55—10.9 N 000960 014229 % 4
60 BB M14 x 1.5 =10 Nut M14 x1.5—10 N 913004 0140035 8
85 & SHHEE Engine plate A 506 312 07 10 1
94 4 Cushion plate A 620 312 19 84 8
97 MR M14 x 1.5 %28 Bolt M14 x 1.5 x28 N 000961 014113 16
99 2 Beam A 624 310 05 37 1 3228,2628,2631
99 #512 Beam A 620 310 00 36 1 26318
9% T2 Beam A 506 312 00 25 1 2628K/3450
102 AR Left strengthed plate A 624 312 02 61 1
103 #12% Beam A 391 310 01 36 1
104 B Right strengthed plate A 624 312 03 61 1
105 S Bolt A 003 990 09 01 8
106 28 Nut N 913004 012009 8
107 #44% Cushion plate A 620 312 15 84 4

—_ 74 —




Jt5—F8 North - Benz

HHS 314 Group 31

&t 2 # 4 i % " 5 #  2(Qy) BRI
He Part Name Part Number :g poE' Cut_bﬁc i &Hﬁﬂ Application

109 | ¥ M14 X105 x40 - 8.8 Bolt M14 x 105 x40—8.8 N 000961 014098 4

111 5 M14 x1.5 -8 Nut M14 x 1. 5—8 N 913004 014004 4

115 | B2 Beam A 391 310 01 36 1

117 | #4 M14 x1.5 x40 -8.8 Bolt N 000961 014098 4

118 | SFF MI14x1.5-8 Nut Ml4 x1.5—8 N 913004 014004 4

120 | % Beam A 387 310 10 37 2 [3228,2631/5650,2628/5650
120 | #%% Beam A 387 310 10 37 1 | 2628/4450,2631/4450
120 | % Beam A 391 310 01 36 1 pooa/anon + o, 3228, 2631/ ses0 s
120 | BB Beam A 391 310 00 37 1 2631/5050 26315
122 | ZEfh#R Left fibre plate A 624 312 02 61 1 2631/5050

133 Rtk Limit stop A 393 325 07 31 2

136 FRAI B Limit stop A 393 311 01 87 2

139 | 28k Buffer block A 393 325 00 44 2

143 | $2# M10 x30—8. 8 Bolt M10 x30—38. 8 N 000933 010252 4

146 | ¥« 10.5 Washer 10.5 N 007349 010002 4

162 P2 HHE Balance - suspension beam A 395 312 01 24 2

163 -4 8437+ Balance - suspension carrber A 624 325 03 10 2

164 | faif4% Angle plate A 624 312 01 41 4

167 | & Nut N 913004 014055 4

— 75 —



dtF—3# 0k North - Benz

HHS 314 Growp 31

P T B & K 4 = E oo i A%
1=} Part Name Part Number %Polil &mﬁc i &ﬁﬁ Application
168 | i MIdx1.5x80—10.9 Bolt Mi4 x1.5 x—10,9 N 000960 014240 4

170 | ¥4 Bolt N 914012 016343 8

176 | 8 M16 x 1.5 Nut M16 x1.5 N 913012 016002 8

177 FRAHR Limit stop A 343 311 01 87 2

178 | @# Bolt N 000960 012342 4

179 | ¥EHF M12 x1.5—8 Nut M12 x1.5—8 N 913004 012003 4

182 | JSH2 Rear beam A 621 312 03 35 1 2631S

182 | S Rear beam A 500 312 07 35 1 2628K./3800,3450
186 | % Beam A 391 310 01 36 4

192 | 3E% Bracket A 387 891 26 31 2

198 | Z X Left support A 620 317 02 23 1

198 | #%4 Right support A 620 317 04 23 1

201 | BEAMI4x1.5x40—10.9 Bo MI4x1.5x40—10.9 | N 000961 014107 6

203 | EBE MI4x1.5x45—10.9 Bolt M14 x1.5 x45—10.9 N 000961 014101 4

205 | #Z8 MI14 x1,5—10 Nut M14 x1.5—10 N 913004 014005 10

215 AT AR Left support assy A 387 890 59 03 1 %235/5650‘4450,3“?3}5/ 5050
227 | ZRBEH A Carier assy A 620 890 18 03 1| 2631/5650 4450, 26318/ 5050
230 | #4417 Shim 17 N 007349 017002 1

233 | M M16 x1.5—10 Nut M16 x 1. 5—10 N 913004 016005 1

—_ 76 —




JbJf——3F U  North - Benz HAS 314 Group 31

330 F # & # z " 5 E H(Qw) EHER
e Part Name Part Number i[%po? &?}“ﬁw &Hﬁ_ﬂe Application
236 | AT Repair kit A 381 58 00 31 1

239 | 9 M1d x1.5x40—8.8 Bolt M14 x 1.5 x40—3.8 N 000961 014098 8

241 P44 B14 Spring washer B14 N 912004 014100 8

242 | 4 Boh N 000961 014064 2

243 | 4 Flat washer A 320 990 18 40 2

246 | WA Nut N 913004 014002 2

249 | ## Bolt N 000961 012056 8

256 | #u#f Cushion plate A 387 891 03 98 2
259 | 484 M12 x1.5—8 Nut MI2 x1.5—10 N 913004 012003 8

263 | #E4 Bracket A 655 317 00 01 2

267 | 184 Bol N 000961 012097 8

269 | AR Left guide plate A 387 317 06 26 1
269 | #5[A# Right guide plate A 387 317 07 26 1
276 | ¥4 M12x1.5 x30 Bolt MI12 x1.5 x30 N 000960 012369 8

279 MEEHE A 12 Spring washer A 12 N 912004 012100 8

282 ! #f Cushion plate A 387 317 00 84 2
284 8+ Roller A 381 317 00 84 . 2
287 | [@MB% Spacing pipe A 381 317 05 53 2

290 | i Bolt ‘ N 000960 012345 2

— 77 —



Jt——3F#  North - Benz HHES 314 Group 31

E A ZF # 2 LS Z # g # B (Qty) BRER

1= Part Name Part Number #HO | UE | B Application
tmpot  [Co - produce | Self - make

292 $8A} M12 x1.5 ~8 Nut M12 x1.5—8 913004 012003 2

296 | WiiRAELHMR Absorber assy 398 890 01 19 2

298 W% 25 A F Absorber spring 398 890 00 19 2

299 B2 b Rubber buffer block 327 504 50 82 2

302 £ Sleeve pipe 381 317 07 52 2

304 A Sleeve pipe 381 317 07 53 2

307 K Shim 387 891 20 10 2

310 # K 15 Shim 15 000433 015001

313 # 5 Shim 387 891 20 10

316 W2 Nut 000934 012022

319 YR M12 x1.5~—8 Nut M12 x1,5—8 000934 012039

325 SE4 A 8.4 Flat washer A 8.4 009021 008102

(=2 I - I S B S R R )

331 WA M8—8.8 Nut M8—8.8 913004 008001

348 ZESEMLAE Left lock mechanism 381 310 20 75 1

381 310 19 75

[

348 FHEEESLH Right lock mechanism

350 SEAI#S Pisitioner 381 314 01 19

352 #8 Manipulating lock 381 317 23 74

[ S I S

355 4 Shim 381 317 09 24

il 222|222 =|b=|=|=|=

358 #H Shim 381 317 06 76 4

— 78 —




Jt5—3FH  North - Benz

ART 314 Group 31

B F # % #* z L= i B(Qy) SRR
H/S Part Name Part Number :‘gﬁ u@}mffﬁm &ﬁ_ﬂ ] Application
361 # B Shim A 000 993 54 26 12

364 | 4§ Pin N 001481 006032 2

367 | MEHE M12x1.5—8 Nut MI2 x1.5—S N 913004 012003 2

370 | 9 MI10 x25—8.8 Bolt M10 x25—8.8 N 000933 010254 8

374 | #iH Shim N 913004 010102 8

378 | 4K A 10.5 Shim A 10.5 N 000125 010517 8




SIIRCE 3 R B
Federn und Authangung

Springs and Suspensior

51
Gruppe 32/3
Group

— 80 —




JtF——7F  North - Benz

HES 32714 Group 32/1

e T # A K 2 # £ 3(Qy) i
wRE Part  Name Part Number %ﬁl a?}ﬁw Sdra ﬂ Application
250 | JE4RE Rear steel spring A 505 320 03 08 2 506,014 019
250 JE MR Rear steel spring A 621 320 04 08 2 BB E Single — axle
250 JE R Rear steel spring A 506 320 04 08 2 HAt Others
250 | JEBF(9 K7 ) Rear stoel spring(9 pieces, T pieces) A 389 320 05 08 2 192984 #%
250 | JEHBIH(8 } 6 J) Rear steel spring(8 pieces, pieces) A 389 320 03 08 2 1926A ®I%
256 K% Spacer sleeve A 335 324 03 50 4

258 ¥4 Support A 621 324 00 35 2

262 TR Cover plate A 387 321 00 84 10

264 #4 Cushion plate A 389 351 00 28 2 506.014
266 42 Bolt A 387 324 00 71 2

270 | #EH Nut N 913004 018004 2

274 F 42 Support A 620 324 00 33 2

276 FEE Spacer sleeve A 000 321 27 53 2

278 5% Bolt N 000960 012214 2

282 $EHE MI2 x 1.5 -10 Nut M12 x1.5—10 N 913004 012006 2

286 | HMT Rivet N 910006 008023 4

370 B A8AL Bolt A 352 990 03 37 4

374 i Valve N 000125 010517 4

378 | ## Belt N 913004 010004 4




JtH——#E8k North - Benz

ARS 32/14 Group 32/1

Bt T 4 F # 5 £ moy) BRER
HE Part Name Part Number %ﬂ M SCHE ‘ﬂ Application
382 M Cover plate A 381 351 00 26 2

382 24 Cover plate A 620 351 00 26 2

384 $4F Pin A 389 325 00 74 2

386 U Y42k U - bolt A 387 351 01 25 4 506.014 019
386 U R4#8#e U - bolt A 389 351 00 25 4

402 ¥R Nut A 004 990 01 51 8

406 7 H Shackle A 346 320 50 63 2

414 MY Grease nipple N 071412 008200 2

418 JEF 185 Pressure shim A 621 325 01 62 2

418 B 73K Pressure shim A 621 325 00 62 2

422 H fj88} Pressure shim A 621 325 01 62 2

426 #3118 Sealing ring A 002 997 30 40 8

430 ##18 Sealing ring D14 x 18 A 002 997 30 40 8

430 ¥4 Nut A 004 990 05 51 4

434 {5384, Repair kit A 658 320 10 65 2

438 F MY Grease nipple N 071402 008300 4

442 FEE Spacer sleeve A 352 323 09 76 8

446 # 5 Sealing ring A 002 997 30 40 8

452 B Carrier A 393 326 11 63 2




dbt5——3% M North - Benz HHE 32714 Group 32/1

iy %z 14 & i &2 # 5] & ¥ (Qty) ERER
HE Part Name Part Number %MD Cj?}prﬁce &uﬁ_ﬂ i Application
454 24 Bolt N 000939 016033 2

458 ik h B16 Spring washer B16 N 000137 016202 8

460 | BEEE M16 x1.5 %30 Bolt M16 x 1.5 x30 N 000961 016108 8

464 #%5F Con - rod A 621 325 00 20 2 506014019
464 HFF Con - rod A 621 326 02 20 2 HAth Others
468 #1% Bushing A 000 326 06 50 4

476 [E] EE Spacer sleeve A 393 326 01 52 2

480 | #FF M16 x1.5 -8 Nut MI6 x1.5—10 N 913004 016004 2

484 Ja ¥ 5E+F Rear stabilicer rod A 387 326 00 65 1

486 ¥R Plastic bearing A 387 326 02 81 2

488 £ Repair kit A 620 320 00 28 i

492 PAPEPSM 85 x 3 Flastic check ring 85 x 3 N 000983 085001 2

496 | F|ZEHZEE Brake cylinder camier A 689 423 01 33 1

508 #% Bush A 387 326 00 50 4

512 - Plain washer N 007349 019002 2

516 $ Nut N 913004 018003 2

— 83 —



WM R 2B H A
Federn und Authangung Gruppe 3274
Springs and Suspensior Group




PR BB

HAY

Fedem und Authangung Gruppe 32/4
Springs and Suspensior Group
586 %
540




Jt77—3F %  North - Benz

HHNE 32724 Group 3272

e T H & K z # 8 £ oy EREY
$He Part Name Part Number %,.E comﬁ &Haﬂ Application
44 4% % B, Front steel spring assy A 505 320 03 02 2 Hofth
44 RTH3% B A, Front steel spring assy A 500 320 00 02 2 506.019
48 RS8R 45— H- Frist sheet of front steel plate | A 387 320 03 94 2 AR T hpE
49 +13 Bushing A 620 321 00 50 4 A F TR B S
49 #% Bushing A 304 321 01 50 4 TR E 2
50 & — % Sheet spring( ) A 387 321 03 12 2 RHEFHRE %
52 % =} % Sheet spring( 1) A 387 320 00 13 2 Nz B
54 ¥ UK % Sheet spring( IV) A 387 320 00 14 2 R FHpBLE
56 S % Sheet spring{ V) A 387 320 00 15 2 A H T hRE 4
58 875 K% Sheet spring( VI) A 387 320 00 16 2 FHTHEBE
60 %5+ F 4% Sheet spring( VI ) A 387 320 00 17 2 AT HER
62 %\ H% Sheet spring( V) A 387 320 00 18 2 A THEB %
64 # LA % Sheet spring(IX) A 387 320 00 19 2 ART B E
66 B 0 8 Center bolt of steer spring A 347 321 01 71 2 1926

66 HE LA Center bolt of steer spring A 346 321 50 71 2 1926K
68 $8HF M14 x 1.5—10 Nut M14 x 1. 5—10 N 913004 014005 2

72 B F Spring clamp A 659 324 01 33 4

72 P4 Je T Spring clamp A 659 324 00 33 X 4

74 $48 Bolt N 000963 012011 4




Jb 3Gk North - Benz

AMS 3228 Group 3272

At % iz % i F % 5 2 $(Qy) ERAFR
He Part Name Part Number ng 51 Cowmfﬁce L Application
76 #HhH Shim A 303 990 24 40 B

78 53 Nut N 000934 012022 4

139 #1457 Cushion plate A 505 331 03 28 2
153 U JE88#2 U bolt A 333 331 01 25 2
153 U JE8R 4 U bolt A 334 331 01 25 % 2
153 U 4842 U bolt A 304 331 16 25 2
225 WARH 3242 Support of absorber tube A 395 323 05 40 2

236 B M16 x 1. 5—10 Nut M16 x 1. 5—10 A 000 990 71 50 2

238 888} M16 x 1. 5—10 Nut M16 x . 5—10 A 000 990 71 50 2

240 BFE M22 x1.5x135—10.9 Bolt M22 x 1.5x135—10.9 | A 007 990 65 0l 2

242 A M22 x 1. 5—10 Nut M22 x1.5—10 N 910113 022000 2

300 | JGHNARBE%E Rear steel spring A 505 320 03 08 2
303 W EFE(F—H) Main steel A 389 320 03 93 2
305 ¥4 Bushing A 335 324 03 50 4
305 ¥4 Bushing A 620 324 00 50 3% 4
307 H%8(—) Sheet spring( I ) A 389 324 03 12 2
300 B8 (=) Sheet spring( ) A 389 324 03 13

311 F-E () Sheet spring( IV A 380 324 05 15

313 F#E(TL) Sheet spring{ V) A 389 324 05 16




Jbr——#Fi  North — Benz

HAE 32724 Group 322

i = T T # 8 £ By B
H"e Part Name Part Number Jgp'lmj Cﬁ}ﬁu &Hﬁ_‘ﬂe Application
315 Fr#(7X) Sheet spring( VI) A 38 324 05 17

317 (&) Sheet spring( Vi) A 389 324 05 18

319 K% () Sheet spring( VII) A 389 324 00 19

325 | HUARSA%E Steel spring A 389 320 03 10 2

328 R #(-—) Sheet spring( I) A 386 324 05 41

330 F 8 () Sheet spring( 1) A 389 324 05 42

332 H#(=) Sheet spring( M) A 380 324 05 43

334 | KE(/M) Sheet spring( V) A 389 324 05 44

336 K& (H) Sheet spring( V) A 38 324 05 45

338 A% (7X) Sheet spring{ V) A 389 324 05 46

342 | # Cupport A 387 324 00 35 2

346 | AREF.LEE Centre bolt of front spring A 347 321 01 71 2 1926
346 | HiF LR Centre bolt of front spring A 346 321 50 71 2 1926K
348 | HuH Shim N 007349 019002 2

350 | 88 M14 x1.5-10 Nut M14 x1.5—10 N 913004 014005 2

354 | #%JcF Spring clamp A 659 324 01 33 4

354 FEE -7 Spring clamp A 5659 324 00 33 3% 4

356 | 242 Bolt N 000963 012011 4

358 | 44 Flat washer A 5.3 A 303 990 24 40 A




b —7FEM  North - Benz

HEE 3228 Group 3272

Wt P o % % =z I g * B(Qty) BHER
5 Part Name Part Number lgm E! Cﬁbﬁm sfﬂ Application
360 181 Nut N 000934 012020 4

388 U RY$R4 U bolt A 387 351 01 25 4

390 #u4 Cushion plate A 389 331 04 28 2 506.019
390 ##4] Cushion plate A 387 351 03 28 2 Hith
392 = Cover plate A 620 351 00 26 2

394 SEfI4H Positioning pin A 389 325 00 74 2

500 38 Support A 626 326 00 20 1 506,014
500 %82 Support A 621 326 01 20 1 506.014
500 & Support A 398 326 00 20 1 HAb
500 38 Support A 398 326 01 20 1 HAth
520 JEM%2S Rear absorber A 002 326 30 00 2 506.014/019
520 JE W% 2% Rear absorber A 003 326 91 00 2 Hit
528 [ fRZE Spacer sleeve A 317 997 12 40 2

532 2% Cover A 317 326 01 67 4

536 25 whikt Buffer sleeve A 354 324 00 68 4

540 93 Nut A 000 990 69 50 2

560 | WIRAF Absorber A 002 326 35 00 2

560 W AR#S Ahsorber A 002 326 36 00 % 2

562 P8 Bellows A 000 323 30 44 4




JbH—#Us  North - Benz HAES 32224 Group 322

i % % £ ¥ % s 5 B ¥ (Qy) BHER
&S Part Name Part  Number il | UME | B Application
Import | Co - produce | Self - make
563 FEE Spacer sleeve A 000 323 31 50 4
564 BIte M16 1.5 %85 8.8 Bolt M16 x1.5x85—8.8 N 000960 016238 2
566 # 5 17 Shim 17 N 007349 017002 4
570 SEAE M16 x 1.5 — 10 Nut M16 x 1, 5—10 A 000 990 71 50 2
574 B MI6x1.5x135—8.8 Bolt MI6x1.5%135-8.8 N 000960 016275 2
576 $ZA ME6 x 1. 5—10 Nut M16 x 1. 5—10 A 000 9% 71 50 2
580 S48 Support A 387 325 00 40 2
586 M2 Bolt N 000931 010282 4
588 ¥ Bolt N 913004 010008 4




AR 5 BB

HF
Fedem und Aufhangung Gruppe 3271
Springs and Suspension Group
(;

— 91 —




PR3 R B

a5
Federn und Aufhangung Gruppe 32/2
Springs and Suspension Group
e




AR B B

A5
Federn und Aufhangung Gruppe 32/3
Springs and Suspension Group

.




SR B B B AR

Fedem und Aufhangung Gruppe 32/4

Springs and Suspension Group
.@_0 .

— 94 —




MR B

pizk:l|
Fedemn und Aufhangung Gruppe 32/5
Springs and Suspension Group

83

357

T m

380

ars

oo

— 95




AR Sk B A 3
Fedemn und Aufhangung Gruppe 32/6
Springs and Suspension Group

— 96 —




JbA—73%0h  North - Benz HEE 328 Group 32

Pl A% 2 O & K £ # 5 2 (0w AR
e Part Name Part Number %WE] Cﬁ}ﬁm SE_?.L Application
3 BiAR# Front steel spring A 500 320 00 02 2 2628K

3 Bt ¥ Front steel spring A 500 320 03 02 2 2628

3 BI#%  Front steel spring A 505 320 03 02 2 o
3 RSN PAEE  Front steel spring A 395 320 03 02 2 2629
3 HI#SE R Front steel spring A 395 320 00 02 3 2 2629K
4 % —H  First sheet steel spring A 395 320 02 94 2 2629
4 ¥ —H  First sheet steel spring A 395 320 03 94 % 2 2629K
5 #%#E Bush A 620 321 00 50 4

5 #E  Bush A 304 321 01 50 3% 4

8 %" H The second sheet steel spring A 395 321 02 12 2

8 #$_H The second sheet steel spring A 395 321 03 12 % 2

9 H#=H The third sheet steel spring A 395 321 01 13 2

9 $=H The third sheet steel spring A 346 321 56 13 % 2

10 $ M  The fouth sheet steel spring A 395 321 01 14 2

10 %A The fouth sheet steel spring A 346 321 56 14 % 2

11 $TH  The fifih sheet steel spring A 395 321 01 15 2

11 EHH The fith sheet steel spring A 346 321 56 15 2

12 K The sisth sheet steel spring A 395 321 01 16 2

12 $7SH  The sisth sheet steel spring A 346 321 56 16 x 2




dt——FFlik  North - Benz HHS 324 Group 32

&) z % % R 7 163 = & #(Quy) ERER
WS Part Name Part Number %WD &wpﬁfm Se]fa—flajke Application
13 $FEH Steel spring (7) A 395 321 01 17 2

13 #EE Steel spring (7) A 346 321 56 17 3 /)

14 | #AK  Steel spring (8) A 395 321 01 18 2

14 #AK  Steel spring (8) A 346 321 56 18 ¥ 2

15 EILE  Sieel spring (9) A 395 321 01 19 2

15 | BAE  Steel spring (9) A 346 321 56 19 2

16 E£1+H Steel spring (10) A 395 321 01 20 2

17 | ®+—H Steel spring (11) A 395 321 01 21 2 2629
18 £+ _H Steel spring (12) A 395 321 01 22 2 2629
19 FE-+=H Steel spring (13) A 395 321 01 23 2 2629
24 HEPLER  Centre bolt A 347 321 01 71 2 2629
24 WEDOEE  Centre bolt A 346 321 50 71 % 2 2629K
27 WA Mi4 x1.5—10 Nut M14 x1.5—10 N 913004 014005 2

30 W F  Spring clamp A 659 324 01 33 4 2629
30 PEEkF  Spring clamp A 659 324 00 33 ¢ 4 2629K
33 ¥ Bokt N 000963 012011 4

37 f#H Shim A 303 996 24 40

82 REER Shackle assy A 387 320 01 62 2

85 g  Steel spring A 395 322 04 30 : 2

— 98 —




Jt75—#F % North - Benz

HYS 324 Group 32

ibi) k.2 % & R z # g e 3 ¥(Qty) EHER
P==) Part Name Patt  Number ’EE cf}ﬁu &Haﬂ Application
88 FERE#E4  Repair kit fo rear shakckle A 395 320 02 65 2

91 BIM B  Repair kit fo front shakckle A 395 320 01 65 2

104 HEZ MM  Grease nipple of steel spring N 071412 010300 6

107 FEBH  Adjusting shim A 352 323 04 76 % 4

107 PR Adjusting shim A 352 323 05 76 %

107 R Adjusting shim A 352 323 03 76

110 F 58 Seal ring A 002 997 31 40 12

113 B Screw A 352 990 03 37 6

116 #E A10.5 Shim A 10.5 N 000125 010517 6

119 B8 Nut A 000 990 65 50 6

129 % Support A 395 321 00 40 2

131 ¥ Bolt N 000933 010255 4

134 ¥ Nut A 000 990 65 50 4

137 MBEE ik Rubber buffer block A 620 987 00 39 2

147 B prgab  Rubber buffer block A 655 331 00 44 2

150 =tk Cover plate A 648 331 0G0 26 2

153 U R4 U boh A 336 331 00 25 2 2629
153 U84 U bok A 304 331 19 25 2

153 Uit U bolt A 334 331 01 25 2 2629K




dtF——# %k  North - Benz

#HME 324 Group 32

B T M & K T # € E #0y) &R
®e Part Name Part Number i{ﬁﬂ &?}Fﬁﬁm SEHE_T:L Application
155 #4  Backup plate A 366 331 00 28 2 2629
155 #4 Backup plate A 361 331 00 28 % 2 2629K
157 | BEMIXARE  Stablizer carrier A 620 323 03 63 2

159 A MO x1.5—8 Nut M20x1.5—8 A 000 990 90 50 8

161 ¥ Carrier A 619 323 00 63 2

164 #5%5h  Axle pin A 621 323 00 74 2

167 B MI6 x1.5x50—10.9  Nut M16x1.5 x50—10.9 A 003 990 41 04 6

170 MBE M16 x1,5—10 Nut M16 x1.5—10 A 000 990 71 50 6

174 fH  Shackle A 620 323 02 16 p

176 JeJE3t#& Nylon bush A 000 323 21 50 4

182 #H  Shim A 387 323 01 52 2

185 W M16 x1.5—10 Nut M16 x1,5—10 A 000 990 71 50 2

189 HFFiaESE Torsion stablizer A 500 323 08 65 1

191 | #& Bearing A 500 323 02 85 2

193 {5349 Repair kit A 620 320 06 28 1

195 Hi¥F 68 x1.5 Lock ring 68 x1.5 N 000983 068001 2

196 BE-&a5h5% Clutch housing A 621 323 03 40 4

197 B MI2x1.5x25—8.8 Balt MI2x1.5x25—8.8 | N 000961 012152 4

198 B MI2 x1.5—8 Bolt Mi2 x1.5—8 N 913004 012003 4

— 100 —




JtFF—3FF 5  North - Benz HEE 324 Grouwp 32

i z ¥ A R k2 G- A oy ERER
HE Part Name Part Number iﬁm Iil C“igf}ﬁm wﬁﬂ Application
204 JE1t#t%E  Nylon bush A 620 323 02 50 4

207 fE] g8 Spacer cushion N 007349 017002 2
210 | @EMIZx1.5x20—10.9 Bok MI2Zx1.5x20—10.9 A 000 990 71 50 2

214 M.i%#¥ Absorber A 004 323 98 00 2

214 MR Absorber A 004 323 97 00 2

217 WIRAE  Steel plate bush A 000 323 52 50 4 4

220 | WL Bellows A 000 323 30 44 4

230 | BB MIEx1.5x135—8.8 Bt Mi6x1.5x135—8.8 |N 000960 016275 2

232 | BEEMI16x1.5—10 Nut MI6x1.5—10 | A 000 990 71 50 2

233 [H]FF% Spacer sleeve A 645 891 05 53 2
234 [A]FEE  Spacer sleeve A 645 891 06 53 2
235 | WRIBETXZR  Absorber support A 395 323 01 40 2

238 | ## Bol N 000960 016238 2

241 ¥ Bolt A 004 990 33 04 2

244 | &8 Nut A 000 990 71 50 2

247 | WREM22x1.5—10 Nut M22x1.5—10 [ A 000 990 74 50 2

250 ISR Counter suppension assy A 395 320 21 23 1
251 BREBM0x1.5x150x52 Bolt BM20x1.5x150x52 | N 914112 020204 12

255 | BEBM0x1,5x150x52 Bt BMX0x1.5x150x52 |N 914112 020204 : 12

— 101 —




dbtF—3F  North - Benz HYS 32#H Group 32

1Py F 4 & 8 g * 5 22 #(Qy) & FER
w/e Part Name Part Number ng? &?}ﬁm Selfa-ﬂe Application
255 | @R BM0x1.5x150x52 Bolt BM20x1.5x150x52 |A 000 325 04 75 3 12

259 | BEBM0x1.5x80x52 Bolt BM20x 1.5 x80 x52 N 914112 020200 8

259 | B BM20x1.5x80x52 Bolt BM20x1.5x80 x52 A 000 325 07 75 8

261 | EEM20x1.5 Nut M20x1.5 N 913012 020000 12

263 | MRIRMXZL  Absorber support A 395 323 36 09 2
265 | XM Carier A 624 325 O 12 2
273 | W (A) Ol seal (Tnner) A 005 997 84 47 2

275 | WIS Ol seal (Outer) A 009 997 88 46 2

277 P A  Internal bearing A 002 981 53 05 2

281 5z External bearing A 004 981 06 05 2

285 | #H  Shim A 389 325 21 52 2
289 | B/ Nut A 389 990 50 60 2

293 | # Pad A 389 325 02 80 2

297 SR ME  Rear steel spring A 389 320 06 84 2

301 Pi#h  Elastic washer N 912004 008100 16

303 | ¥ Bolt N 000933 008145 16

307 I Seal ring N 007603 014405 2

309 | ME#  Screw plug N 007604 014019 2

310 WEE  Oil seal fo end cover A 007 997 59 48 2

— 102 —




Jt77—FF M North - Benz

HIHS 324 Group 32

B Z K £ K % " 8 # B(Qw) ERER
5 Part Name Part Number %MFI co’ﬁ_bpfdﬁm i &Hﬁfﬂ Application
310 | HEMI  Oil seal of end cover A 395 320 00 67 2

312 | 33 Washer of end cover A 659 325 01 09 4

319 | BE%RE Elastic carrer A 625 325 02 19 2

319 | BPEXEEE Elastic carrier A 625 325 03 19 2

323 | XK Steel spring carrier A 659 325 00 19 2

323 MBS Steel spring carrier A 659 325 01 19 3¢ 2

327 BB Rubber buffer block A 343 325 00 44 2

331 | BAZ  Spacer sleeve A 395 325 00 53 4

333 | #E# M6 x20—8.8 Bolt M6 x20—8.8 N 000933 010255 4

337 | #}- A6.4 Shim A6.4 N 007349 010002 4

339 | W& MI0—8 Nut MI0—S8 A 000 99 65 50 4

341 Spherical washer A 659 997 01 26 16

345 | #R(TF) Bolt (Lower) A 659 990 00 Ot 16

349 | SE{U%4 Positioning washer A 389 325 00 74 4
351 | $H4&ME  Bearing carrier A 395 325 39 09 2

353 | B MI2x1.5x70—8.8 Bot MI2x1.5x70—8.8 |N 000960 014199 4

355 | g M5—8 Nut M5—8 N 913004 014005 4

357 | FE&GHHE Pull am A 659 35 15 06 4

357 | TEE&HHE  Pull am A 659 35 38 06 4

— 103 —




Jb——3F8  North — Benz

HBS 324 Group 32

)i k2 % £ " 2 as #z Q) EHER
He Part Name Part Number l%po o Co’rg}ﬁc i &5 ﬁe Application
359 FHFF R, Upper drag rod assy A 659 350 16 06 2

359 FHRAFERL  Upper drag rod assy A 659 350 39 06 2

361 B340 Repair kit A 000 350 01 13 4

363 BHE  Repair kit A 000 35 04 13 8

365 42 Bolt N 000960 020080 2

367 8 M22 x1.5—10 Nut M22x1.5—10 | A 000 990 74 50 2

369 i M0 x1.5x85—8.8 Bolt MOx1.5x8—8.8 | N 000960 020030 4

371 ¥4 Nut A 000 990 74 50 4

373 SR M0 x1.5x90—8.8 Bolt MOx1.5%90—8.8 | N 000960 020032 8

375 & Not A 000 990 74 50 8

380 | A MOx1.5x40—8.8 Bot MOx15x40—88 | N 000960 020080 4

383 BEEF M22 x1.5—10 Nut M22x1.5—I10 |A 000 990 74 50 4

395 JE &  Rear steel spring A 506 320 03 06 2 UK % 18 57
395 JEHE Rear steel spring A 624 320 02 06 2 ARI%E
395 JG#RZ  Rear steel spring A 506 320 02 06 2 CREK %
401 %~ T H Steel spring (1.2) A 624 320 01 93 2

406 $=H Steel spring (3) A 624 324 02 13 2

411 BIHE  Steel spring (4) A 624 324 02 14

417 S$HH  Steel spring (5) A 624 324 02 15

— 104 —




JtH——3FF 0 North ~ Benz

HHS 324 Grouwp 32

A z # 4% z # (o) ERER
HE Part Name Part Number %,,.E &?}ﬁm Maﬁ Application
423 | #AH  Steel spring (6) A 624 324 02 16
429 LK Steel spring (7) A 624 34 02 17
437 | #AH  Steel spring (8) A 624 324 02 18
440 | #ALE Steel spring (9) A 624 324 02 19
443 | #+H  Steel spring (10) A 624 324 02 20
447 +-—H  Steel spring (11) A 624 324 02 21
450 | +ZH Steel spring (12) A 624 34 02 22
453 +=HK  Steel spring (13) A 624 324 02 23
455 HLL 888 Centre bolt A 395 324 01 71 2
457 | P A 6.4 ShimA6.4 N 007349 019001 2
459 | #88 Nu N 913004 018000 2
463 | J'EM  Clamping platen A 624 351 00 26 2
467 U i@ U -bolt A 395 351 06 25 4
471 ERTE A  Spherical washer A 343 325 00 70 8
473 | Afa¥E: Hexagonal nut A 001 990 21 51 8
S B Air pipe assy A 395 323 39 09 2

— 105 —




HA
Gruppe 40
Group

— 106 —



JuJdy——3F4h  North ~ Benz

HHE 404 Group 40

Bt ® A K 2 # 5 £ B 3 %
RS Part Name Part Number :&Epafil wdt, &Hﬁ_f'ie Application
4 REMLE Rim A 505 401 68 01 7

4 RWAEHE Rim A 002 401 35 01 7

4 $WALHE Rim A 002 401 71 01 3 7

8 $48  Check ring A 505 401 52 06 7

12 4] 1% Extended valve A 389 401 00 13 2

14 P18 Extended valve A 389 401 01 13 60

16 #HAME4T B22  Tire nut B22 N 074361 022205 60

18 P C22.5 Spring washer C22.5 N 074361 022352 60

21 @4  Bolt N 000961 014054 2

24 #i  Shim N 007349 016003 2

27 8 not N 913004 014002 2

— 107 —




Group 40

Bl

Wheels

- 108 —




H3

T8

Wheels

Group 40

-
(20}




jt i ——FFit  North — Benz

EHNE 404 Group 40

At T # & K T # = £ #O & %A
WS Part Name Part  Number | e | B Application
4 8.5 -20 #HE R A 506 400 00 02 11 HABREY 181mm gy R
12 JIlIR AL A 389 401 01 13 6 HRALESIE
16 ¥R B22 N 074361 022205 60 HikES|F
18 B C22.5 N 074361 022352 60 AL#E D %
30 R 500 400 99 39 1 30 -tk
34 BT BB 500 400 78 39 1 34 ik %
38 FAGER 8 R 500 400 69 67 1 38 ik
42 FIEAR 505 400 02 50 1 42 A2 TlES
46 L E Ty QB 5786 MI6 x 1.5 x40 —8.8 - Zn8D 4 46 RALES|F
50 332 GB6184 M16 x1.5 -8 - Zn8D 4 50 RG]
58 Ay GBS78SM20 x 1.5 x50 ~ 10.9 - Zn8D 4 | 58 AT %
62 RS GB 97.1 20 - 140HV 4 | 62 LA 51F
66 B GB9320-Y 4 66 k8%

— 110 —




AT Az
Gelenkwelle Gruppe 41/1
Propeller , Shaft Group
6x4 16 x4 6 x4
600 600
400 T ‘ 100
300 :
: b C
%GQ . 9 “o o
! 500 304 800
e s Qie g
H L
c [ M
) o
@"; s ’[Q ® M A
N [ .4
A B c X L N P
M O @ S @ 0| 8 9| Q| o @ ©
100 115 116 121 124 . 130 139 142 145
200 218 218 221 224 227 230 239 242 245
300 318 318 321 324 336 339 342 345
500
502 518 518 521 524 527 530 539 . 542 545
504 .
600 615 618 621 624 627 633 639 642 645

— 111 —




AR
Grup

VLR




db5—3F5  North - Benz HAHS 414 Group 41

Bt T # & # z # 8 E B ERER
e Part Name Part  Number z‘ﬁg Cﬂ’e_f}ﬁu &Haﬂ Application
300 | f&ShHMM AL Propeller shaft assy A 505 410 11 04 1 2628/4450(58 - 111GP)
300 | f53h8 Propeller shaft A 505 410 04 04 1 2628/4450/RT11509C
300 | f&3h#i  Propeller shaft A 505 410 04 ™4 1 2628/5050(55111GP)
315 FImHX Yoke A 395 411 09 05 1 2629

318 T F8h  Spider A 395 410 00 31 1 2629

321 Y Grease nipple N 071412 008300 2 2629

324 MHEPSE  Exastic check ring A 006 9% 30 41 4 2629

336 | F#FH  Counter sheet A 387 411 19 94 S 2629

336 | F#)} Counter sheet A 387 411 20 94 % 2629

336 | F#H Counter sheet A 387 411 21 94 LW 2929

339 | & Bolt A 007 990 12 o1 16 2629

342 BEH  Spring washer N 912004 016101 10 2629

345 85 M12 x1.25—10 Nut M12 x1,25—10 N 308673 016001 16 2629

400 GrE] A LA Middle support assy A 395 410 06 22 1 2629

403 AL BRSHAR  Roller bearing A 002 981 92 25 1 2629

403 fof LKA Roller bearing A 002 981 93 25 1 2629

406 BiZ®  Bust boot A 395 413 01 61 2 2629

409 {348  Protective cap A 387 413 02 6l 1

412 2 B Flange assy A 395 410 01 30 ‘ "1 2629

— 113 —




Jt5—%Fh  North - Benz

HAS 414 Group 41

P 2 # & K T # = £ By EREY
He Part Name Part Number Eﬁl &wﬁw s,ugﬂ Application
415 | {33 Protective cap A 389 413 00 61 1

418 | ## Bolt N 308676 020014 1 2629

421 | M Washer A 620 413 61 42 1 2629

424 | EXH Left support A 620 413 30 42 1 2628 / gaa + 1450
427 | HEE Right support A 620 413 31 42 1 2628 / oo +1450
430 | BB MI2x1.5x30-10.9 BotMI2x1.5x30-10.9 |A 002 990 28 04 4 2629

433 | PR%SM A 12 Spring washer A 12 N 912004 012100 4

436 | F#  Plain washer A 329 990 00 40 2 2629

439 | F#MH  Anchor plate A 395 413 00 11 1 2629

442 | BEBMI2x1.5x30-10.9 BoltMI2x1.5x30-10.9 |A 002 990 28 04 4 2629

445 | T Nut A 000 990 29 04 4 2629

448 | BRMIOX1.5x25-10.9 BohMIOx1.5x25-10.9 |A 002 990 29 04 4 2629

451 | 45 Plain washer A 329 990 00 40 4 2629

454 | MEEFMI2x1.5-8.8 NutMI2x1.5-8.8 A 000 990 67 50 4 2629

500 | fEEBIEAR  Propeller —shaft assy A 505 410 06 02 1 2628/5050
502 | {EEHMIEI - Propeller — shaft assy A 500 410 09 02 1 26365/3450(9J5180)
502 | {&zh%h Propeller shaft A 505 410 18 02 1 2628K/3800(55 - 111GP)
502 | {&3h%h Propeller shaft A 505 410 04 02 1 26325/3450 + 1430( RT11509C)
502 | f&3h% Propeller shaft A 505 410 03 02 1 W32/3450 + 1450(55 - 111GP)

— 114 —




JtF7——FF4h  North - Benz

HANS 414 Group 41

Pt T O & K z # £ #(Qy) B
=R=3 Part Name Part Number % ,,5.] &?}ﬁc i wﬁ_‘ﬂe Application
502 | {53h%l Propeller shaft A 505 410 13 02 1 3232B/3450( RT11710B)
502 | {:3h&H  Propeller shaft A 505 410 06 02 1 2628K/3800( RT11509C)
515 HEFX Yoke A 395 411 09 05 1

515 FEFX  Yoke A 395 411 02 05 1

518 A+ Spider A 395 411 00 31 2

521 B Grease nipple N 071412 008300 2

524 | BHEPSE  Elastic check ring A 006 994 30 41 8

527 | F#FE Counter sheet A 387 411 19 9% %

527 | F#&F  Counter sheet A 387 411 20 94

527 F# K Counter sheet A 387 411 21 94 B

530 | W% Nipple N 071471 008300 1

539 | @4 Bolt A 007 990 12 04 20

542 | EBMEEHAP A5 Spring washer AS N 912004 016101 10

545 | MBEEMI6x1.5—10 Nut MI6x1.5—10 | N 308673 016001 20

600 | f5ShEHMAL  Propeller shaft assy A 505 410 16 02 1 FiA TR
615 | Am¥HX Yoke A 389 411 18 05 1

615 | HEPBL Yoke A 389 411 12 05 1

618 FmE{it+F4h  Spider A 389 410 00 31 2

621 F MM  Grease nipple N 071412 008300 2

— 115 —




it H—3F 0t North - Benz AHS 414 Group 41

Bt 2 H & K T # B £ Q) R
wE Part Name Part Number % El cﬂt}]j"fm &Hﬁ_ﬂe Application
624 | BYEPSE  Elastic check ring A 006 994 18 41 8

627 SE&H  Counter sheet A 335 411 01 94 B

627 F-#iK Counter sheet A 355 411 02 94 3%

627 | FHGH  Counter sheet A 355 411 03 94 [

633 #3E  Serew plug N 000906 008001 1

639 | #E# Bolt A 007 990 12 01 16

642 PAEEH  Spring washer N 912004 016101 8

645 | M MI16x1.5—10 Nut MI6x1.5—10 | N 308673 016001 16

— 116 —




A3
Gruppe 41/1
Group

AR
Propeller Shaft

Gelenkwelle

— 117 —



DAL AL bl
Gelenkwelle Gruppe 41/2
Propeller  Shaft Group

— 118 —




jtF— 9  North - Benz AT 414 Group 41
P k2 s # # F s 5 # ¥ (Qty) &A%
WS Part  Name Part  Number E &’Q}Pﬂi L] Application

4 38 (5 —%1) Propeller shaft ( [ ) A 505 401 09 04 1 1928/4800( RT11509C)
4 fEshRl (8 —%) Propeller shaft ( T) A 505 410 05 04 1 1924/5500( 8JS100TA }
4 feshBl (8 —%) Propeller shaft ( [ ) A 505 410 05 04 1 1624/6400( 8JS100TA )
6 f5h4l  Propeller shaft A 505 410 05 02 1 19245/3800 ( RT11509C)
6 féshil  Propeller shaft A 505 410 03 02 1 19245/3200 ( RT11509C)
6 fe5h8l  Propeller shaft A 505 410 15 02 1 19285/3200(5S - 111GP)
6 f&3h%h  Propeller shalt A 505 410 08 02 1 19285/3800( RT - 1150PC)
8 M (165) Flange yoke ( 105) A 389 411 06 11 2 1926

8 ¥ (180) Flange yoke (180) A 389 411 08 11 1 19298

12 +54  Spider A 620 410 00 31 1 19298

16 HEM¥E  Grease nipple N 071412 008300 1 19298

20 #7&E Bearing bush A 385 410 07 42 4 19295

24 4t Roller A 395 981 00 87 1

28 # Pad A 363 411 00 80 4

32 i Lock sheet A 006 944 06 41 8

36 % Screw N 900087 008000 1

42 Hl HE  Centre hanger A 395 410 06 22 i

44 A Ball bearing A 002 981 96 25 1

48 B/ Rubber A 363 413 00 12 1

— 119 —




b —Fh North ~ Benz

#HHE 414 Group 4l

i} T # & K % K B E WOy BRHER
HE Part Name Part Number %MFI cow..fﬁu &ﬁ_ﬂe Application

52 P2 Flange A 385 411 00 45 1

56 @A Nut A 385 351 06 T2 1

60 f£581( =) Propeller shaft ( I ) A 505 410 12 04 1 1924/5500(8JS100TA)
60 fesh#( =) Propeller shaft ( 1) A 505 410 13 04 1 1624/6400 (8JS100TA )
64 IK3N¥% 2% (165) Driving flange (165) A 389 411 06 11 1

64 BEhk22(180) Driving flange (180) A 395 411 08 11 1

68 +2%0(53) Spider (53) A 381 410 02 31 2

72 M Grease nipple N 071412 008300 1

76 #i7R%E  Bearing bush A 385 410 07 42 4

80 #4 Roller A 395 981 00 87 1

84 #  Cushion A 363 411 00 80 4

88 i (2mm) Lock sheet (2mm) A 006 944 19 41 4

92 Bl % Centre hanger A 395 410 06 22 1

96 BRAUHA&  Ball bearing A 001 981 81 25 1

100 | MEcf% Rubber A 363 413 00 12 1

104 | k%A Flange A 385 411 00 45 1

108 | M Nut A 385 351 06 72 1

112 FE(1) Support (I) A 620 413 68 42 1 | 1924/5500(8JS100TA)
112 | X%(0) Support (1) A 620 413 12 42 1 | 1624/6400(8JS100TA)

— 120 —




b —35th North - Benz

HHEG 414 Group 41

Edbins z i 4 R E: 2 % = - 2 Q) ERER
s Part Name Part Number %WEI C«F}ﬁm SGHE_TJL Application

114 ¥4 Support A 620 413 50 42 1 |1924/5500(8JS100TA)
114 %4 Support A 620 413 50 42 1 |1624/6400(8JS100TA)
116 48 Support A 620 413 69 42 1 |1924/5500(8JS100TA)
116 F%  Support A 620 413 13 42 1 |1624/6400(8JS100TA)
118 % Support A 620 413 51 42 1 {1924/5500(8JS100TA)
118 % Support A 620 413 51 42 1 | 1624/6400(8JS100TA)
120 $E4: MI2 x35 Bolt M12 x35 N 000961 012106 8

124 # Pad A 387 990 00 40 8

128 giH  Lock sheet N 912004 012100 8

132 ¥4 Support A 395 413 00 11 2

136 4  Bolt N 000961 012106 8

140 | H& Nuat N 913001 012000 8

144 3848 M12 x38  Bolt M12 x38 N 000961 012108 8

148 #  Pad A 329 990 00 40 8

154 ¥ Nut N 910113 012003 8

156 | #4& Bolt A 395 990 05 01 20 1622

160 | i Lock sheet N 912004 016101 20

164 8 Nut N 308673 016001 20

168 f&5h3H( % =) Proopller shaft ( II ) A 620 410 10 Ol 1 1928/4800( RT11509C)

— 121 —




Jt—#  North - Benz HAE 414 Group 41

Bt T O & % T # % E B() iR
wE Part Name Part Number ng{:l CDTZ_’JﬁEm &Efﬂe Application

168 t£3181(=) Proopller shaft (1) A 505 410 €1 02 1 1924/5500( 8JS100TA)
168 #£5h#(=) Proopller shaft (1) A 505 410 19 02 1 1624/6400( 8JS100TA)
172 Mm% X (180) Flange yoke (180) A 395 411 08 11 2

176 +SER(53)  Spider (53) A 620 410 00 31 2

180 | WM Grease nipple N 071412 008300 2

184 | %)7&ZE Bearing bush A 385 410 07 42 8

188 W4F Roller A 395 981 00 87 2

192 | # Pad A 363 411 00 80 8

196 | #i}H Lock sheet A 006 944 19 41 8

200 | EF Plug N 900087 008000 1

204 | feEhRhMERE  Bolt A 395 990 05 Ol 10

208 | BiH Lock sheet N 912004 016101 10

212 | M Nut N 308673 016001 10

— 122 —




A AR SN

620 413 2829 42

e Rl RS e feshi 1 Heshih 1 fesish I feshih v mEel ARl
1 |WD615 |58-111GP 3800 500 410 85 02
2 |WD615S  |SS-111GP %5 {3800 500 410 24 02
3 |WD615 | 9IS119 Hiy 3800 500 410 13 02
4 |WD615 |RT11509C 3800 395 410 88 02
5 |wD615  |9JS119 Hihy 3450 + 1450 506 410 08 02 699 410 16 02
6 |WD615. |RT11509C A5 |3450 +1450 620 410 03 02 699 410 16 02
7 |WD615. |RT11509C #th 3450 +1450 506 410 08 02( H5)
8 |WD615. |12J5160T 3450 +1450 506 410 03 02
9 |WD615, |12]JS200T 3450 + 1450 506 410 07 (2
10 { WD12.375 | 12]5160/200T 16)5 | 3450 + 1450 506 410 03 02
11 | WD12.336 | 9J5180 ¥ 3450 + 1450 506 410 06 02( f§/#)
12 {WD615 |55 -111GP 3800 + 1450 620 410 04 02 699 410 16 02
13 |WD615 | RT11509C 3800 +1450 620 410 00 02 699 410 16 (2
14 |WD615 | RTL1509C %5 [3800 + 1450 506 410 11 02
15 (WD615  |91S119 # i 3800 + 1450 506 410 11 02 699 410 16 02
16 (WD615 | RT11509C 1500 +2950 + 1450 | 500 410 38 Ot 699 410 79 02 699 410 16 02 et e
620 413 30/31 42
17 (WD615 | RTI1509C #t5 | 1500 +2950 + 1450 | 506 410 02 01(#5)  [506 410 28 02
18 |WD615  |9JS119 Hith 1500 + 3550 + 1450 | 506 410 02 01 506 410 21 02 699 410 16 02621 413 30/31 42
19 | WD61S | RT11509C 1500 + 3550 + 1450 395 410 93 01 620 410 00 02 699 410 16 02620 413 30/31 42
20 |WD615 |5S-111GP 1500 + 3550 + 1450 | 500 410 50 01 620 410 00 02 699 410 16 02620 413 30/31 42
21 |WD615  |9JS119 # i 1500 +4150 + 1450 [ 506 410 02 01 506 410 01 05506 410 28 02699 410 16 02620 413 26,27 42 | 620 413 50/51 42
22 |WD615  |9IS119 # i 1500 + 4450 + 1450 | 506 410 02 01 506 410 01 05506 410 08 02699 410 16 02620 413 18/19 42 | 620 413 36/37 42
23 |WD615  [58-111GP 1500 +4750 + 1450 {506 410 50 01 500 410 38 01620 410 00 02699 410 16 02 620 413 50/51 42

% LR RSB EIYERS .

— 123 —




HEkR A5

Bremsanlage Gruppe 42/1
Brake System Group
—L——.. -
s g | DO
T g ] 10




Gruppe 42/2

Aax
Group

54

D ®
52

Brake System

HEhEE
Bremsanlage

[V S—
12
-

— 125 —



HzhieR @z
Bremsanlage Gruppe 42/3
Brake System ‘ Group

— 126 —



LIEIE S H3

Bremsanlage - Gruppe 42/4
Brake System Group |

— 127 —




HanER o
Gruppe 42/5

Bremsanlage

Brake System Group

T | 9Femogy | % <L)

104 "

Lo

114
143 v Ta2
) _,ﬁ ~ i Uy
oy

20

118

ue@ > :

128 ? @ 124

128 5 Si
L 122
==

1390

A

136

— 128 —



E S
Bremsanlage
Brake System

A5
Gruppe 42/6
Group

188

Coggg* 152

Q\% ,5\;\)3 150

NESPR L i‘; 198

S

150

218

— 129 —




LEOES AR
Bremsanlage Gruppe 42/7
Brake System Group




waER

Az
Bremsanlage Gruppe 42/8
Brake System Group

- 277,
0 D W / I 7
! 34 e e =
n2 ] 328 el

= 300

S N

-='j 296 o o ® e Lal)

o a3 02 °%

— 131 —




Hank® A5

Bremsanlage Gruppe 42/9
Brake System Group

374

— 132 —



HER
Bremsanlage
Brake System

;5|
Gruppe 42/10
Group

462

— 133 —




HahkR bl
Bremsanlage Gruppe 42/11
Brake System Group

— 134 —



Hehie X
Bremsanlage
Brake System

A5l
Gruppe 42/12
Group

574

T

T8

®

B

O

Do

sig 818

530

i;;ﬁ!l
D)o

S
Do

— 135 —



HaHRE
Brake System

A5l
Group 42

634

— 136 —




dt—F4k  North - Benz AFE 24 Group 42

b Zz % £ i3 z % 5 Q) EHER
o R=2 Part Name Part Number thgw O Coi?}ﬁc ] SCHE ﬂc Application
6 ERZSELER A 506 420 27 26 1 s %
6 EESSBBR A 506 420 28 26 1 5%
338 SR A 003 432 36 01 2 HESE
374 KR B A 506 430 00 42 2 kS| E
380 KEW B A 500 420 00 61 4 HmALETE
630 THE, A 500 420 10 40 1 ik %E
634 | XEEH A 500 420 13 40 1 %
636 px: A 506 431 16 40 1 Ak ZES %

— 137 —




67— 5% North - Benz HHE 424 Group 42

B 7 1 £ * =4 # g ¥ Q) ERER
HE Part Name Part Number a‘gm[ﬂ &ﬁ}ﬁm Mﬁﬂ Application
2 $#£3L  Connector A 620 997 02 T2 1
4 B3 D26 x31  Seal ring D26 x 31 N 007603 026404 1

6 EHEZESH Brake pipe A 506 429 19 01 1
8 B|EAL NutAls N 915017 015100 2

10 FHHEE  Seal washer N 003861 015004 2

12 Wik Pipe connector N 003902 015002 1

14 B3k A LLS  Pipe connector A LI5S N 003910 015002 1

16 B4 M22 x1.5 Nut M22x1.5 N 074305 022202 1

18 %+  Clamp A 360 995 20 01 1
20 3 Support A 506 429 19 40 1
22 %  Support A 506 476 19 41 1
24 #8942 A M4 x16—4.8 Bolt A M4x16—4.8 | N 007985 006509 1

26 3% IE Spring washer N 000127 006203 1

28 dy A 6.4 Plain washer A 6.4 N 009021 006103 1

30 43 M6—8  Nut M6—S8 A 000 990 78 50 1

32 &3 Clamp A 315 995 50 10 2

34 B A M6 x16—4.8 Bolt A M6x16—4.8 | N 007985 006510 2

36 4 A 6.4 Plain washer A 6.4 N 009021 006103 2

38 388 M6—8 Nut M6—S8 A 000 990 78 50 2

— 138 —




4t 5——ZF4h  North — Benz

AR5 424 Group 42

3PS F & & i % % 5 £ HQy) ERER
He Part Name Part Number %-E %’Q}ﬁw s@?‘ﬂ Application
40 LR Connector bolt A 000 429 68 34 2

42 B3k Pipe connector A 000 429 05 41 2

44 A ALIZ NutALI2 N 915017 012100

46 §EFB7E S12 Cone — shaped bush S12 N 003861 012007 2

48 +£% 16—25 Clamp 16 -25 N 916017 016000 2

50 FE4S S8R, Compressed air hose A 620 420 82 37 1

50 S HR  Compressed air hose A 620 420 83 37 X 1

52 B3 ALI2 Nut ALI2 N 915017 012100 2

54 P Seal washer N 003861 012004 2

56 L L 12A—M  Pipe connector LI2A-M | N 003901 012014 2

58 P38 DI6 x20  Seal ring D16 x20 N 007603 016401 2

61 #8819  Plaslic pipe A 000 987 28 27

62 #3k  Connector A 002 990 61 71 NB TO 0109975942
64 % Ring head N 915017 012100 1

66 FHEE  Seal bush N 003861 012007 1

68 3 Pipe connector N 915062 009000 NB

70 i Cone connector N 915052 009009 1

70 #IHEL  Cone connector A 000 431 45 31 3% 1

70 oL Test connector A 000 731 ¥4 31 ¥ 1

— 139 —




L —3F8  North — Benz RS 424 Group 42

A T % £ £ z # 5 B (Qy) ERER
He Part Name Part Number %ﬂ uﬁ}ﬁu SE f_lf:lh Application
72 #3k  Connector A 001 990 10 88 1

74 THEL Bend A 001 990 81 71 1

76 Tk Bend A 001 90 97 71 1

78 IR Locking bolt N 308675 018001 1

80 ZEEEL T - connector A 000 429 68 3 1

) g Nut A 000 97 09 34 1

84 BEahE  Elastic washer A 000 994 O 47 2
86 BsEde Fixed clip A 000 94 14 48 2

88 SE B (e8) Hose assembly A 000 987 27 27 NB

90 =E®EHEL T - connector A 000 431 20 31 1

90 =iEEEL T - connector A 000 431 45 31 1

90 BB T - connector A 000 431 94 31 1

92 33k Ring head N 915052 006014

9 % Hose A 008 997 90 & 1

96 #3L  Connector A 655 990 02 70

98 ek Cone connector A 915052 006013 1

102 % Support A 506 420 20 40 1

104 R Plastic pipe A 000 987 26 27 1

106 FEEE  Seal bush N 003861 006007 1

108 TP ER  Left support assy A 620 429 19 40 1

— 140 —




dbA7——3§%s  North - Benz

HHs 424 Group 42

Eibiy % 1 £ R k: 2 % #* #(Qu) ERER
WE Part Name Part Number %{‘E‘] &?}ﬁm &Hﬁ_ﬂe Application
110 WA Nut N 915017 006100 1

112 FHFRE  Seal bush N 003861 006007 1

114 [E]B@H  Spacer cushion A 360 990 23 40 2

116 | HXMEM Right support assy A 60 40 11 % 1
118 $24¢ M8 x20—8.8  Bolt M8 x20—=R.8 N 000933 008271 2

120 A MB—8  Nut M8—8 A 000 990 63 50 2

122 Y&  Plastic sleeve A 655 429 00 81 1

124 | BEF Seal ring A 620 429 00 84 1
126 B IRET B2.9 x65  Self — tapping screw N 007981 004252 2

128 4 A 5.3 Plain washer A5.3 N 009021 005102 2

130 WA Nut A 000 994 64 45 2

132 THIF  Seal ring A 620 429 39 40 1

134 82 Bolt N 000933 008152 1

136 A Nut N 913004 008004 1

138 [E]RA4R  Spacer cushion A 360 90 23 40 2

140 | £ Clamp A 0L 97 8 90 60

141 T4 Support A 620 524 30 40 1

142 WET  Screw A 001 997 34 9% NB

143 ¥HA Nut N 913004 003004 1

144 | BWE  Antifreeze pump A 00 431 43 15 1

~ 141 —




b F—F%  North - Benz HAE 424 Group 42

B % % £ R % G5 5 =2 B (Qty) ERER
w"e Part Name Part Number % Cowpﬁi ] ME_?“L Application
146 F4# Handle A 000 997 48 77 1

148 EEf1  Repair kit A 001 430 40 60 1

150 BFORMERE  Anti —freezing kettle A 001 431 57 1

152 % Cover A 000 431 4 33 1

154 HHE  Seal ring A 004 997 53 40 1

156 4L  Pipe connector A 002 990 22 71 1
158 HH3)  Pipe connector N 074313 016403 1

160 FFEHE D22 x27  Seal ring D22 x27 N 007603 022403 1

162 OB O rnng A 000 987 04 46 3

164 JENFR  Pressure ring A 000 429 02 27 3
166 $8E M2 x1.5 Nut M2 x1.5 N 074305 022202 3

168 18 Bolt A 001 90 4 4 1

170 SFifv A 8.4 Plain washer A 8.4 N 009021 008102 2

172 S8R M8—8  Nut M8—8 A 000 990 63 50 1

174 PR  Regulating valve A 02 431 8 06 1

174 FER Regulating valve A 02 431 49 06 3% 1

176 5340, Repair kit A 001 490 49 & 1

178 it Bolt N 000931 008228 2

180 BE Nuw N 913004 008004 2

182 BE Hose A 015 997 50 82 : NB

— 142 —




Jt5——F W North - Benz MHS 424 Group 42

ey 2 # & K 2z # = #  BQy) & 2R
He Part Name Part Number zgpﬂ N cﬂ.ﬁm Mﬁﬁ{ Application
14 | &F Clip N 916026 020001 NB
186 | F# Clamp A 001 997 8 % NB
188 | 4k Pipe N 074313 016403 1

190 FHIF  Seal ring N 007603 002403 1
192 | WAKSEE Ol separator A 000 429 25 95 1

192 | FHREEA  Dryer assembly A 505 431 o4 15 1
192 THAR B  Dryer assembly A 500 431 15 15 1

194 | ¥ Filter A 00 429 05 97 1

196 | ¥ Filter A 000 429 07 %7 1

198 | g Spring A 005 993 09 Ol 1

200 | FEIF Seal ring A 001 997 40 48 1

202 JRH Diaphragm A 000 429 10 45 1

204 WER  Seal ring A 011 997 40 48 1

206 | FFEEED22x27 Seal ring D22 x27 N 007603 022403 1
208 | ##fL Repair kit A 000 403 03 69 1

210 | OJE Oring A 000 987 04 46 1

212 | HF3F  Pressure ring A 000 49 2 27 4o

214 | BEM2x1.5 Nut M2x1.5 N 074305 022202 1

216 B4k Pipe connector A 002 97 3 T2 : 1

— 143 —



JtH——# % North - Benz

HHES 424 Group 42

i) F 4 A 3 % # 5 = Q) ERER
gHe Part Name Part Number :‘ﬁn b &ﬁ}ﬁw &Eﬁ‘iﬂn Application
218 SSHE  Air hose A 620 429 67 01 #1

220 #3J.  Connector N 915017 015100 2

222 E Long sleeve N 003861 015004 2

24 ERE {7518  Four - way valve A 001 431 87 06 3 %1

24 MEREF7E  Four - way valve A 002 431 40 06 3% 1

224 PO EBAR®  Four — way valve A 002 431 91 06 = 1

24 PAEIEARIPIE  Four — way valve A 001 431 93 06 ¥ 1

226 B3840, Repair kit A 003 586 09 43 1

228 #-Ff Cushion bag A 000 430 29 06 1

230 HHL  Pipe connector A 002 990 22 71 1
232 A M2 1.5 Nut M2 x1.5 N 074305 022202 1

24 | OFME O ring A 000 987 O4 46 1
236 FEA3F  Pressure ting A 000 429 2 27 1
238 Bk B12/M12 x45  Connector BI2Z/Mi2 x45 | N 915039 012205 1

240 BMEEL  Testing connector A 000 431 93 31 1

240 WL Testing connector A 000 431 55 31 ¥ 1

240 i  Testing connector A 000 431 19 31 % 1

242 EHPB D16 x20  Seal ring D16 x 20 N 007603 016401 5

244 | W8 Nu N 080705 016003 1

— 144 —




JtF——3FE8k  North — Benz

HAHES 424 Group 42

23pii g2 % & R z % 5 # #(Qy) ERER
e Part Name Part Number igm[:l cﬂﬁm &?ﬁe Application
246 | B A 17 Washer A 17 N 000125 017010 1

248 #£3% Connector A 001 990 52 61 1
250 | ¥4 Bolt N 000439 016206 1

252 | ORUEHE O -ring A 000 997 15 48 1

254 | FEH¥R  Pressure ring A 000 429 09 27 1
256 | WERM14x1.5—0.5 Nut Ml4x1.5—0.5 N 308675 016001 1

258 25,4 # B8 Hollow bat B8 N 915047 008202 1

260 FHIE D12 x15.5  Seal ring D12 x15.5 N 007603 012405 3

262 | WL Testing connector A 000 431 20 31 7 1

262 | KWL  Testing connector A 000 431 45 31 1

262 | BBk Testing connector A 000 431 94 31

264 | % Plg A 000 997 94 86 1

266 | WEBSHHWOMWHZIM) Double-waybrakevalve | A 001 431 83 05 1

266 | WEBSHHBWWHZIM) Double -way brakevalve | A 001 431 89 05 3% 1

266 REESHAB(MHZIM) Double -way brake valve | A 001 431 91 05 3% 1

266 | WHEBESHHR(WHHMN) Double -waybmkevalve | A 001 431 99 05 3% 1

268 %  Spring A 001 431 69 93 1

270 | W Oil ring A 000 431 21 85 2

272 PR  Breather pipe A 000 431 02 73 1

— 145 —




JtH——3FF5  North - Benz HEE 42# Group 42

B % % 4 Fr z # g # $(Qty) iEHER
WS Part Name Part Number iEmE &y_}mﬁm s‘,]fa-‘ﬂ, Application
274 %% Piston A 000 431 83 83 1

276 gL Connector A 000 990 51 68 1
278 | #5¥{3  Repair kit A 001 430 04 60 1

280 | #2# M8 x30—8.8 Bolt M8 x30—8. 8 A 001 990 42 04 4

282 | % M3—8 Nut M8—S8 A 000 990 63 50 4

284 | FH  Support A 620 292 01 40 1
286 | Z5.CoME# BI12  Hollow bolt B12 N 915036 012203 4

288 #3%  Screw plug N 0009508 016001 4

290 | SEEfH Seal washer N 007603 016401 12

292 | HES%F Exhaust pipe A 617 413 00 73 1

292 HESE  Exhaust pipe A 617 431 01 73 % 1

294 | “RSER L valve A 001 997 61 36 1

294 | “Rr=5 %valve A 003 997 59 36 1

294 | ZRZER Evalve A 001 997 50 36 3 1

296 | % Spring A 04 993 75 0l 1

296 | “HR=iEN %valve A 003 997 60 36 X 2

298 FEHFE  Seal ring A 006 997 26 48 2

300 | WHEFF Seal ring A 003 997 96 40 1

302 | #iM  Name plate A 385 584 13 24 ‘ 1

— 146 —




dtF—F 4 North - Benz HBHS 424 Group 42

B it z # £ R Z * 5 #  B(Qy) ERER
RE Part Name Part Number ’%,, a &?}ﬁm &Haﬁﬁ'_i ] Application
302 ¥rhg Name plate A 385 584 15 24 1

304 #F Washer A 623 990 00 40 1 2629
304 #B Washer A 623 990 00 40 2 2629K
306 B Nut A 383 990 00 51 1 2629
306 B Nt A 383 990 00 51 2 2629K
308 Z5 L84 B6  Hollow bolt B6 N 915036 006202 1 2629
308 Z5.0>88$: B6 Hollow bolt B6 N 915036 006202 2 2629K
310 FHFF D10 x13.5  Seal ring D10 x13.5 N 007603 010404 2 2629
310 FHZF D10 x13.5  Seal ring D10 x13.5 N 007603 010404 4 2629K
312 K Plastic pipe A 000 987 26 27 m 2629
314 HH#3L Ring connector N 915052 004016 2 2629
314 W E3L  Ring connector N 915052 004016 3 2629K
314 HIEHESL  Ring connector N 915052 004015 7 2629
316 #3L  Connector N 915059 004001 1

318 #3 Connector A 000 990 45 78 1

320 MEE Nut N 915017 006400 1

322 FHRE  Seal bush N 003861 006007 1

324 #%E Bush N 915062 004000 1

326 | =i T - connector A 000 429 42 37 1

— 147 —




Jt5—#5R  North — Beng HES 424 Group 42

It 2 # & ® z # =B #® - B(Qy) &R
HE Part  Name Part  Number #on | e | EE Application
328 F4  Support A 380 429 72 40 2
330 | BOE  Bellows A 395 431 05 40 1

332 B Nut N 080705 012003 1

334 % Clamp A 002 997 22 90 5

336 | FESHE(I2 MEESE)  Air reservoir A 003 432 12 01 1

338 ESHR(1.2ZHEEE)  Air reservoir A 003 432 23 01 2

340 | ZH  Lock sheet A 346 322 00 73 1

342 fEEL  Connector A 000 997 51 68 4
344 25,04 B12  Hollow bolt B12 N 915036 012203 2

346 FEHEL  Comnector A 000 997 51 68 1
348 P D22 x27  Seal ring D22 x27 N 007603 022403 1

350 48 D16 x20  Seal ring D16 x 20 N 007603 016401 4

352 43 M16 x1.5  Screw plug Mi6 x1.5 N 000908 022001 1

354 # £ D16 x20  Seal ring D16 x 20 N 007603 016401 1

356 25,0884 B12  Hollow bolt B12 N 915036 012203 4

358 W Seal washer N 007603 016401 8

360 OFE Oring A 000 987 04 46 4

362 P EHE D22 x27  Seal ring D22 x27 N 007603 022403 4

364 B M22 x 1.5 Nut M22x1.5 N 074305 022202 ‘ 1

— 148 —




4t F——FEHt  North — Benz

HHE 424 Group 42

i T # & K T 4 5 £ By BN
wE Part Name Part Number iEmE &?}ﬁm &E_ﬂe Application
366 3L M22x1.5 Connector M22 x 1.5 N 074315 012105 1

368 T3 Support A 387 432 05 40 2
370 W H M8 x22—10.9  Bolt M8 x22—10.9 A 001 990 38 04 4

372 g4 M8—8.8 Nut M3—8.8 A 000 990 63 50 4

374 FEH Clamp A 500 430 09 40 1
376 £EH#H Clamp A 500 430 10 40 1
378 B Bolt N 000 90 65 50 2

380 ®4 Clamp A 620 430 00 40 2
382 4k  Cushion plate A 620 430 00 18 2

384 B2 M10 x25—8.8  Bolt M10 x25—8.8 N 000933 010254 2

386 #H A10.5 Shim A 10.5 N 000125 010517 2

388 ¥4 M10—8.8  Nut M10—8.38 A 000 990 65 50 4

390 7K IE Water — drain valve A 000 432 11 0O7 2

390 WA Water ~ drain valve A 000 432 24 07 % 2

390 | #UKB  Water - drain valve A 000 432 21 07 X 2

392 FHE D22 x27  Seal ring D22 x27 A 000 987 04 46 2

394 8.1 1 8.1 Valve A 002 429 9% 44 1

394 8.1 1 8.1 Valve A 003 429 12 44 % 1

396 PJE Valve seat A 000 429 03 83 1

— 149 —




b F——#EGk  North - Benz HHS 424 Group 42

Pt Z2 # 4 i3 3 % 5 ® B(Qw) ERER
we Part Name Part Number :‘gmﬁl &’Q}ﬁm &ﬁﬂ Application
398 | WEME  Seal A 000 429 07 28 1

400 | W4 Seal A 000 429 25 84 1

402 | W4 Seal A 010 997 01 48 1

404 | HEE  Seal A 010 997 01 48 1

406 | (EHEFF Stop ring A 000 429 06 62 1

408 | #5EIE D22 x27  Seal ring D22 x27 N 007603 022403 1

410 | =A8E# Hollow bolt N 916036 012203 1

412 | PFEHE D16 x20  Seal ring D16 x 20 N 007603 016401 3

414 | #EMI6x1.5 Screw plug M16x1.5 N 000908 016001 1

416 848 Hollow bolt N 915036 010204 1

418 Faf4h  Seal washer N 007603 014405 2

420 | %% Support A 616 429 01 40 1
422 | B8 Nuo N 074305 022202 1

424 | ##  Bolt A OI1 990 85 04 1

426 | ME#E M10—8 Nut M10—8 A 000 990 65 50 1

428 | PR  Guard plate A 620 431 00 62 1
430 | HB#: M8 x20—8.8 Bolt M8 x20—8.8 N 000933 008272 2

432 | & M8—8 Nut M8—8 A 000 990 63 50 2

434 | 16.1 B 16.1 Valve A 001 429 68 44 ' 2

— 150 —




JtH—3%%  North — Benz HWE 4248 Group 42

P At k2 # % R &2 1 5 22 #(Qty) ER%ER
wE Part Name Part Number %}E ui?}]!ﬁfm &Hﬁ_ﬁe Application
434 16.1 /& 16.1 Valve A 001 429 91 44 3% 2

434 16.1 [ 16.1 Valve A 003 429 16 44 2

434 16.1 % 16.1 Valve A 003 429 53 74 X 2

436 FHI  Seal ring A 005 997 26 48 2

438 W Valve seat A 000 431 27 88 2

440 EHIR  Seal ring A 001 431 16 60 2

442 HHI  Seal ring A 001 431 17 60 2

444 . Pad A 000 431 19 80 2

446 34 Repair kit A 000 586 57 42 1

448 iTH¥E3 Connector A 000 990 51 68 2
450 EEIE D22 x27  Seal ring D22 x27 N 007603 022403 2

452 | #3F Screw plug N 000908 01600l 2

454 %+ D16 x20  Seal ring D16 %20 N 007603 016401 16

456 25842 B12 Hollow bolt B12 N 915036 012203 4

458 25084 B12  Hollow bolt B12 N 915047 012203 2

460 4l Angular connector A 000 990 63 30 4

462 fiE3k  Angular connector A 002 990 02 71 1

464 WA M8—8 Nut MB—8 A 000 990 63 50 1

466 250 H B12  Hollow bolt B12 N 915036 012203 : 1

— 151 —




b —34  North - Benz

H55 424 Group 42

bl % % & L) b2 # 5 2 H(Qw) BERER
He Part Name Part Number %ﬁl &’@ﬁm SEEL Application
468 z5.02884% B8 Hollow bolt B8 N 915047 012203 1

470 | M D16 x20 Seal ring D16 x 20 N 007603 016401 5

472 | FI%EE 24"/24" Brake cylinder 24"/24” | A 012 420 39 18 4 SRR 2
472 | BZEHD Brake cylinder A 008 420 70 18 4 BAB%E
472 | RIZEHL 16"/24" Brake cylinder 16"/24" | A 008 420 90 18 4

472 FIZEHT 24"/24"  Brake cylinder 24"/24" A 008 420 23 18 3¢ 4 1015,C B %  BME
474 FEIF  Seal ring A 000 423 10 60 4

476 W3 Seal ring A 000 423 11 60 4

478 | M} Diaphragm A 000 431 29 28 4

478 | JEK  Diaphragm A 000 431 30 28 3 4

480 | {f4¥E Protective cap A 000 423 41 87 4

480 | {§4P¥E Protective cap A 001 431 08 87 1

482 | 3L Seal ring A 010 997 02 47 4

484 | B Guide pipe A 000 421 07 63 4

488 B34 Repair kit A 002 420 95 24 4

490 | FZEHIERE  Boake cylinder carrier A 395 432 11 33 2

492 | FIZEHIXRE Boake cylinder carrier A 625 423 00 33 2 AR
494 | BEMI6x1.5x40—10.9 Boh MI6x1.5x40—10.9 |N 000961 016098 8

496 | | Bolt N 000961 020007 2

— 152 —




JtH—#M  North — Benz

A5S5 424 Group 42

P ZF % & i =2 % 2 3 F(Qw) & R
e Part Name Part Number ngﬁl Cy}ﬁw &Hﬁ_ﬁe Application
498 B2 M20 1.5 x55—10.9  Bolt M20 x 1.5 x55—10.9 N 000961 020025 2

500 SENTHH 28 x28 Positioning pin 28 x 28 N 001481 028004 2

502 X% Support A 395 429 06 40 2
504 #E Washer A 337 990 06 40 2
506 RAE M16 x1.5—8  Nut M16 x1.5—38 N 913004 016004 8

508 T Pin A 361 991 00 05 4

510 #$H 15 Shim 15 N 000433 015001 4

512 4 Pin N 000094 004050

514 2528842 B12  Hollow bolt B12 N 915036 012203 3

516 | Z88# B12  Hollow holt B12 N 915047 012203 2

518 F M D16 x20 Seal 1ing D16 x 20 N 007603 016401 19

520 sk M12x1.5  Pipe connector M12 x 1.5 N 915040 012206 2

522 | L BIZMI2x45 Pipe connector BI/MI2x45 | N 915030 012205 1

524 #ill3ELk Testing connector A 000 431 20 31 2

524 i3Sk  Testing connector A 000 431 45 31 X 2

524 | UL Testing connector A 000 431 94 31 3% 2

526 | #HE Plug A 000 997 94 86 1

528 FHIZE (FH##E%E) Hand brake valve A 001 430 34 81 1

528 | FHIFME(FSHE) Hand brake valve | A 001 430 56 81 3 1

— 153 —




JtF——#F  North ~ Benz HYS 424 Group 42

i F # £ W % # B E 0 3(Qy) ERER
wWe Part Name Part Number ng H &mﬁu &Hﬁ_ﬂe Application
530 FHEIW(E) Hand brake valve A 001 431 08 87 1

532 F48 Handle A 000 997 34 77 1

534 F B Clamp N 001481 003025 1

536 {EFE4L Repair kit A 000 430 58 60 1

538 4 W Hinge A 000 997 61 89 2

540 B Seal ring A 009 997 39 48 2

542 | BIX4T  Self - tapping screw N 007985 008119 2

544 B Spring washer N 007980 008003 2

546 | HESHIEHRY  Exhaust brake valve A 000 434 23 01 1
546 HS#HE  Exhaust brake valve A 000 434 21 01 1
548 FEFR  Seal ring A 005 997 92 48 1

550 B Spring A 001 431 51 93 1

552 A3% Container A 000 431 40 34 1

554 Bi<>#  Dust boot A 000 434 05 86 1

556 F#4 Handle A 000 997 19 77 1

558 T Seal ring A 007 997 24 08 1

560 FHI Seal ring A 007 997 25 48 1

562 384 Repair kit A 002 586 98 43 1

564 PAEEH  Spring washer N 000137 027201 i

— 154 —




JtF—3*% North - Benz HHE 424 Group 42

P 74 F # &£ % % % 5 Q) EHER
wmE Part Name Part  Number %ﬂ SHE &gﬂ Application
566 | ¥BE Nut N 074305 026202 1
568 | ZS.>¥# B6 Hollow bolt B6 N 915036 008202 1
570 W Seal washer N 007603 012405 2

572 AHES O Angle exhust outlet A 393 328 00 65 1
574 | KEHAMIISHHES  Air pipe assembly A 000 987 27 27 1
576 | ®E Nut N 915017 008100 1
578 | ¥%E Bush N 915062 006000 1
580 | A&  Cone bush N 00381 008005 1
582 RIS Ring connector N 915052 006013 1
584 = #3% T connector A 002 990 57 70 1
586 TR#EL T connector A 655 990 02 70 1

588 ¥4 Plastic pipe A 000 987 26 27 1
590 | #3% Connector N 915059 004001 NB

592 | 4}ACH  Distributing valve A 000 429 40 27 1

594 | ¥R M6 x45 Bolt M6 x45 A 001 990 21 04 2
596 | #A6.4 Shim A6.4 N 000125 006420 2
598 | ¥RE} M6—8 Nut M6—S$ A 000 990 62 50 2
600 25,0424 B8  Hollow bolt BS N 915047 008202 2
602 | Z50>442 B8 Hollow bolt BS N 915036 008202 2

— 155 —




b ——3F#%  North - Benz HAE 424 Croup 42

Pt 2 # & & T # B £ By BRFR
HE Part Name Part Number igw . &’F_f}ﬁm Bl Application
604 | HHFIFDI2x15.5 Seal ring DI2x15.5 [N 007603 012405 14

606 | 3% Plug N 000908 012003 4

608 | WiELMIFHMM Support with connector | A 398 420 01 86 1

610 | M4 M8 x30—8.8 Bolt M8 x30—8.8 N 000933 008273 1

612 | SEHRE Air pipe assembly A 000 987 26 27 1

614 | SEBM Air pipe assembly A 000 987 27 27 1

616 | WA ALS NutAL6 N 915017 006100 2

618 | ®ikE  Seal bush N 003861 006007 2

620 | ¥ Clamp A 360 995 01 01 2

622 | Bk Clamp N 916016 010201 1

624 | M@FEAMAx16—4.8 Bolt AM4x16—4.8 [N 007985 006510 2

626 | B Spring washer N 000127 006203 2

628 | R M6—8 Nut M6—8 A 000 990 78 50 2

— 156 —




Jt——3FF%  North - Benz HANE 424 Group 42

— 157 —



Jt7—FFM  North - Benz H55 424 Group 42
ig ¥ ;:Fn Naie " gpm {I:I:;mber * Qty % % I Remark
1 F3%  Dryer A 500 431 01 15 fEix

A 500 431 02 15 £
A 505 431 04 15 ik
2 #%& Capper pipe A 500 420 00 26
3 3  Connector A 001 990 52 68
4 S Air reservoir A 500 432 00 01
5 MR Air reservoir A 003 432 18 01

— 158 —




JtF——F3  North - Benz HYS 424 Group 42

— 159 —



L —F North — Benz

HHE 424 Group 42

B At z # 2 K z % =3 xz i

w5 Part Name Part Number Qty & # Remark
1 EFESSHEBR(M) Conpressed air pipe assy. (1) A 500 420 57 45
2 ER=SEHR(NV) Conpressed air pipe assy. (V) A 500 420 00 26




HHS 424 Group 42

JtF—F8  North - Benz

4

1

32

— 161 —



Jt5-——Frsh North - Benz

48 424 Group 42

Pt % ia £ R z ## =i # 4 .
e Part Name Part Number Qty & tE Remark
1 W Socket A 502 540 18 81
P Socket A 502 540 01 81
2 | %% Support A 387 420 07 86
3 BHEE  Spiral tube A 000 429 29 01 111%
e  Spiral tube A 000 429 30 01 1%
4 F 4 Support A 387 545 07 40
5 HoFEHL (L)  Trailer connector(Red) A 000 429 39 30
6 HaFF%3L(38) Trailer connector( Yellow) A 000 429 40 30
7 F4  Support A 506 432 01 16

— 162 -




L3N HS W #H51
Motorbemse Gruppe 43
Exhaust Brake ‘ Group

44 | 48 | 52 | 56

— 163 —



JbF——7%%  North — Benz HAUNE 43#H Grouwp 43

H 2 4 & K z 4 B £ Q) B
g Part  Name Part  Number #HO | E | HE Application
Tmpert_|Co - produce | Self - make

HESHIsh I Exhaust brake valve A 000 434 21 01 1
H:5#Zh i Exhaust brake valve A 000 434 23 01 % 1
16 | JE4E4HEL  Rotaring pipe union N 393 328 00 65 1
24 BHE A Repair kit A 002 586 53 43 1
32 # B Washer N 000137 027202 1
34 ¥R Nut N 074305 026202 1
38 73,4842 B8 Hollow bolt B8 N 915036 008202 1
40 H#M D12 x15.5 Seal ring D12 x15.5 N 007603 012405 2
58 faELk  Angular connector A 002 990 02 71 1
60 | S Air pipe A 000 987 27 27 1
72 #HF L  Cone connector N 915052 006013 1
76 #HEEES.  Cone connector N 915052 006013 1
100 BAE#  Cable clamp A 001 997 85 90 5
104 Z+BECE  Distributing valve A 000 429 40 37 1
108 B4 Bolt A 001 990 21 04 2
112 #h  Shim N 000125 006420 2
116 B Nut A 000 990 62 50 2
120 #5484 B8 Hollow bolt B8 N 915047 008202 1
124 FHF DI2 x15.5  Seal ring D12 x 15.5 N 007603 012405 3
128 7848 B8 Hollow bolt B8 N 915036 008202 1




®En A3
Lenkung Gruppe 46/1
Steering Group

M

@

e

PR

— 165 —



¥Ed B3
Lenkung Gruppe 46/2
Steering Group




Jt——FF %  North — Benz

HHS 464 Group 46

et z # 4 z  # £ By EREH
w"E Part Name Part Number Jﬁﬂ &?}Fﬁfm . Application
4 M Ol tank A 000 466 46 02 1

4 W& Ol tank A 000 466 38 02 1

74 %% Hose A 343 997 03 82 1

76 £ Clamp N 000000 000666 1

81 | W% Ol pipe A 620 466 16 65 1

82 €% Clamp N 000000 000667 1

83 B Hose A 387 997 51 82 1

8 | MMM Ol pipe assembly A 506 460 01 24 1 s
86 | W% Ol pipe A 502 460 10 24 1 1015C
8 | WM& Oil pipe A 500 460 10 24 1 1013
91 %L Pipe union N 003901 022006 1

94 | WA BIR  Oil pipe assembly A 506 460 00 24 1 5t
94 MWE Oil pipe A 502 460 11 24 1 1015C
94 WE Ol pipe A 500 460 11 24 1 1013
106 HE#% High pressure hose A 001 997 63 52 1

106 BEHE High pressure hose A 000 997 81 52 1

113 e  Oil pipe A 506 460 08 24 1

120 43 Pipe union N 003901 012012

128 | % Hose A 506 460 02 24 1

— 167 —




JbJ7——7FM  North — Benz HYS 462 Group 46

2ibii z 1% % # z % 5 #  B(Qw) ERER
== Part Name Part Number %;E &wﬁm sf_ﬁ{ . Application
132 &L Pipe union N 003901 015005

138 #}E Hose A 620 997 00 82 1
139 4 Clamp N 000000 000666 1
152 | %% Support A 346 429 58 40 1
156 | ¥ Support A 387 466 02 40 1
160 BERE MI2x1.5x35 Boh MI2 x1.5 x35 N 000961 012156 1

162 $2RE MI2 x1.5—8 Bolt M12 x1.5—8 N 913004 012003 1

164 | ¥ Support A 620 553 04 40 1

166 | J%F Clamp A 360 995 07 10 1

170 sz Clamp A 360 995 04 10 1

172 WBEE A M6XD—88 Bdt A M6x2)—88 N 007985 006507 1

174 W M6—8  Nut M6—8 A 000 99 62 50 1

200 HE &  Steering wheel A 675 464 00 01 1
230 | BEERTHMAM  Support of steering post | A 615 460 10 31 {

242 #3% BM22 x 15 Screw plug BM22 x 15 A 383 997 02 86 1

266 A Nut N 000439 022200 1

270 ARk  Lock block of steering post A 001 462 11 30 1

282 | #4f Lock block of steering post A 381 460 00 04 1

286 {RE SR Safety bolt A 000 462 23 71 2

— 168 —




Jb77—F#  North - Benz

HHE 464 Group 46

At F # & ﬂ: % * 5 £ B(Qy) EREA
He Part Name Part Number %ﬂ El oﬂﬁc, &5 ‘ﬂ Application
322 | 8 Cleading A 620 462 00 43 1
330 | B Cleading A 620 462 04 43 1
342 | FELEHEH  Cylindrical bolt A 381 990 03 21 2
346 | FEELEHMBH  Cylindrical bolt A 381 990 03 21 2
362 | ¥R MIO x35—8.8 Bolt MIO x35—8.8 | N 000933 010255 3
366 | i  Elastic washer N 000137 010201 3
390 | #%[%l Steering shaft A 650 460 02 09 1
390 | %[ Steering shaft A 650 460 06 09 3% 1
394 B3  Dush boot A 389 460 11 96 1
398 F A Universal joint A 000 460 00 57 1
398 F ¥ Universal joint A 000 460 01 57 1
402 | ACEURA2 M8 -10.9 Mated bolt M8 —10.9 | A 381 990 01 14 1
406 Wi Nut N 913004 008013 1
410 | % Protective pipe A 387 461 12 97 1
414 | BEEHE  Rubber bush A 387 461 03 96 1
418 B TME4T 5.5 x22  Self — tapping screw N 007981 005317 4
422 Tl Seal washer A 387 461 01 80 1
426 TNiEIF  Enforced ring A 387 462 00 24 1
430 | 7% Protective cushion A 381 462 04 75 1

— 169 —




dt7——#F%  North - Benz HHS 464 Group 46

B it F # Fr % " 5 = B(oy) ERER

e Part Name Part  Number #HO | PME | Bl Application
Import  [Co - produce | Self - make

434 B E  Rubber bush A 381 462 11 96 1

438 ¥ Carrer A 500 461 02 40 1

458 ¥ mFEE  Steering arm A 500 463 08 0Ot 1

466 WE Nut A 001 990 81 51 1

470 YHFF  Longitudinal drag - link A 647 460 01 05 1

470 YHAF  Longitudinal drag - link A 647 460 00 05 3% 1

— 170 —




bR b
Fuel System Group 47

— 171 —



b3 EE
Fuel System

a5
Group 47

— 172 —




b3 H3l
Fuel System Group 47

- 173 —



Jt—FFdh  North - Benz #HAE 474 Group 47

Bt ® # & K z # B E By ERFL
HE Part Name Pat Number %ﬂ cf}uﬁiw sf_'rﬂc Application
1 EALMmE A 500 470 05 01 1 SA B 078.048
2 i) A 500 470 01 20 2 SA B 078.048
3 SR B A 500 475 00 21 2 SA B 078.048
4 R LR A 500 542 00 17 1 SA B 078.048
5 Hubh A 500 475 05 84 1 SA B 078.048
6 FESR B A 500 470 16 42 2 SA B 078,048
7 A A 500 475 02 24 2 SA B 078.048
8 J A 500 470 00 20 2 SA B 078.048
9 iR X3 A 500 475 03 24 2 SA B 078.048
10 GfEozes A 500 475 00 24 2 SA B 078.048
1t B =R A 500 475 01 24 2 SA B 078.048

— 174 —




b3 E Azl
Kraftsoffanlage Gruppe 47/1
Fuel System Group

— 175 —



AR

B

Gruppe 47/2
Group

Kraftsoffanlage

Fuel System

— 176 —



Jt -0 North — Benz

H9S 474 Group 47

b 2 B & K - S £ B0 &R
WS Part Name Part  Number ﬁhﬁ G}‘_il‘m‘f:ﬁm &Hﬁ_fﬂe Application
4 RS Fuel tank A 387 470 07 01 1 400L
4 #AMF  Fuel tank A 387 470 13 01 1 200L
4 A Fuel tank 500 470 04 01 &k 3101
5 448 D22 x27  Seal ring D22 x 27 N 007603 022403 1

6 W  Screw plug N 007604 022200 1

7 M= E  Fuel tank cover A 000 470 03 05 1

7 TR EN 000 470 01 05 3 1

9 ¥4 End part A 303 471 00 91 1

i1 TH%E4%E  Fuel tank chain A 303 470 00 31 1

15 B3 Sensor A 008 542 80 17 1 200L
15 4&7%48  Sensor A 008 542 81 7 1 400L. &4 310L
19 AWM Fuel filter screen A 000 471 02 35 1

23 O RUE P O seal ring A 011 997 07 45 1

27 #318 D14 x 18  Seal ring D14 x 18 N 007603 014405 1

31 WEIE Screw plug N 007604 014109 1

32 PAMIER  Fuel filter screen A 000 471 04 35 1

32 #RmEER  Fuel filer screen A 000 471 05 35 1

33 4842 ST4.8 x9.5 Bolt ST4.8 x9.5 N 000000 000459 2

34 FE4  Bracket A 389 470 02 42 2

— 177 —




dbk7——FF0 North — Benz AHE 474 Group 47

Bt % % E i z * 5 B ¥ (Qty) ERFER
wE Part Name Part Number %}5 Coi?]ﬂi . Sdfﬁ_ﬂﬂ Application
41 B M14x1.5x45—10.9 BoltM14x1.5x45—10.9 |A 002 990 97 04 8
46 ¥} M14 x1.5—10 NutM14x1.5—10 [A 000 990 69 50 8
54 JCBW  Clamping band A 346 470 53 40 2
58 L M12 x1.5—8 Nut M12 x1.5—8 N 913004 012003 2
62 Je#ft  Rubber cushion A 363 475 04 20 2
66 Bit  Rubber cushion A 363 475 05 20 2
67 El# =R  Main return line A 008 997 54 82 2.3m
68 Wi Pipe union N 915059 008000 1
69 %43 Pipe union N 915052 004026 1
70 #1188 D14 x 18 Seal ring D14 x 18 N 007603 014405 2
71 25,0884 B10  Hollow bolt B10 N 0915036 010204 1
73 ¥4  Plastics A 385 429 16 01 1.75m
74 W& Ol pipe A 008 997 54 82 2.4m
75 BEPYY  Rubber checkin pipe A 305 476 00 26

76 4  Clamp A 001 997 22 90 1
77 % Clamp N 916017 011000 2
78 WA  Hose N 040621 011204 0.02M
82 3 Connector N 915055 008016 2
83 H#33  Connector N 915052 004026 ‘ 1

— 178 —




JtF——3#%  North — Benz

HYE 478 Group 47

P 2 A & K T # 8 £ ) B
HE Part Name Part Number %.E &wuf_;ﬁm &ﬁfﬂ Application
84 A Pipe sleeve A 655 992 00 25 2

90 #£3k  Connector N 915059 00800t 1

92 %43 Pipe union N 915052 008016 1

94 ¥ Support A 506 476 00 36 1

97 8R4 M10 x20—10.9  Bolt M10 x20—10.9 A 001 990 82 04 1

100 | B A 10.5 Shim A 10.5 N 000125 010517 1

108 B4E4  Cable clamp A 001 997 85 90 2

112 | Z5.048# B10 Hollow bolt B10 N 915036 010204 1

114 | ##E DI4 x18  Seal ring D14 x 18 N 007603 014405 2

118 WA (HEBE4)  Rubber bush A 650 997 01 81

121 EMEH Main retumn line A 398 470 00 26 1

121 823 Plug N 007604 014109 1

124 W3+ D14 x 18 Seal ring D14 x 18 N 007603 014405 2

— 179 —




HSER HH
Auspuffanlage Gruppe 49/1
Exhaust System Group

— 180 —



HSER Aan
Auspuffanlage Gruppe 49/2
Exhaust System Group

— 181 —



Sk A5
Exhaust System Group 49

— 182 —



HSER A3
Exhaust System Group 49

— 183 —



Jt5——#%  North - Benz

BHE 494 Group 49

Pt T A& K z 7 5 £ %0y ERFH
Fe Part Name Part Number i%wlil cﬂﬁu &Eﬁ Application
10 BT  Left connecting pipe A 398 492 00 9 1

10 HEHEY Right connecting pipe A 398 492 01 09 1

17 WEITEH MR Connecting pipe assy A 366 140 21 53 2

17 TEITEER B, Connecting pipe assy A 500 140 51 43 1 8F6M1013ECP
17 15T HBAL  Connecting pipe assy A 502 140 01 63 1 13F6M1015C
17 EITBAE MM Connecting pipe assy A 500 140 00 53 1 Bsk
23 #5841 Repair kit A 336 140 11 63 2

26 HZE Bush A 403 144 05 50 2

29 B Bolt N 914126 006025 2 2629
32 88 Nut N 913017 006002 2 2629
35 X  Anchor rod A 366 140 00 32 2

38 R4 Ball pin N 071803 013211 2

41 B Bolt N 000933 006124 2

44 WA Nut N 000934 006007 2

47 *&  Support A 366 144 00 40 2

53 TAHEST  Working cylinder A 000 430 48 26 2

53 THEHL  Working cylinder A 000 430 49 26 2

56 ¥ Nut N 304035 008000 2

59 U3 U - shape clip N 071805 013403 2

— 184 —




JtF——F4  North — Benz

#1515 494 Group 49

At T # & K T # B L (0)) B AR
He Part Name Part Number %ﬂ (hi?}l'ﬁﬁm Jml Application
62 BRIEEL  Ball joint A 376 991 70 22 2
62 RIEEL  Ball joint A 403 991 02 22 % 2
65 #F Pin A 42 14 01 74 2
68 P 8.4 Washer 8.4 N 007349 008002 2
69 5 A 8.4 ShimAB.4 N 000125 008417 6
71 YR Nat N 999900 008004 2
72 BHR Nut N 000934 008010 2
74 A Repair kit A 000 430 54 26 1 2629
77 EEME R Connecting parts A 398 490 00 25 2
80 B4 Bolt A 002 990 39 04 2
83 R MI2x1.5-8 Nut MI2x1.5-8 N 913004 012003 2
86 BB SR Bellows assy A 620 490 03 65 2
86 HESBESE  Exhaust bellows A 655 490 02 65 1 BF6M1013ECP
36 HSWSE  Exhaust bellows A 502 490 00 65 1 BF6M1015C
86 HES L Exhaust bellows A 506 490 00 65 1 Hi sk
89 BEE  Adjusting sleeve A 617 492 00 08 2
89 VB E  Adjusting sleeve A 500 490 00 08 1 P b
89 F¥EE  Adjusting sleeve A 500 492 50 08 1 BF6M1013ECP
89 WEE  Adjusting sleeve A 502 490 00 08 1 BF6M1015C

— 185 —




JtF—3FEM  North - Benz

HAES 494 Group 49

B k2 % A # z # 5 x %(Qy) BRER
SHE Part Name Part Number %}E Cy}ﬁm &Hg_ﬂc Application
92 J&F Clip A 620 997 04 90 4

95 ERMEx50-8.8-ZN 8D Bt MBx50-8.8-ZN 8D | N 000933 (08280 4

98 454 M8 -8  Nut M8 -8 A 000 990 63 50 4

101 EHESE  Left exhaust pipe A 398 490 00 20 1

101 HES % Exhaust pipe A 500 490 50 20 1 BF6M1013ECP
101 HS% Exhaust pipe A 502 490 03 20 1 BF6M1015C
101 HS % Exhaust pipe A 500 490 01 20 1 P
104 HHES®  Right exhaust pipe A 398 490 01 20 1

107 L4 Left support A 398 492 00 41 1

107 EX4  Right support A 398 492 01 41 1

110 | ¥4 MIO x40 -10.9 Bolt M10 x40 - 10.9 A 001 990 86 04 4

113 B2 M10 x35 -10.9  Bolt MI0 x35 —10.9 A 001 990 85 04 4

116 | 824 MI10—8 Nut M10—S A 000 990 65 50 8

119 | F% Clamp A 620 492 08 40 2

122 | #H¥EH Muffler A 652 49 01 01 1 2631
122 | HEREMR  Muffler assembly A 505 49 01 01 1 CE%E
122 | HESBLM Mufller assembly A 502 4% 00 Ol 1 BF6M1015C
122 | &AM Muffler assembly A 500 49 50 o1 1 BF6M1013ECP
122 | HFSUM &AL Muffler assembly A 620 490 00 01 2 ARE

— 186 —




Jtr—#  North - Benz

HES 494 Group 49

PRt z # & & T A 8 E8(Qy) ERTE
we Part Name Part Number %%mlr:‘l ui?}uffm &Eﬂc Application
125 +F78.5 Clip78.5 N 071555 078502 2

128 42 M10 x30—8.8 Bolt M10 x30—8.8 | N 000933 010252 2

131 885 M10—8  Nut M10—8 A 000 990 65 50 2

134 F¥  Support A 621 491 13 41 4

137 B M14 x1.5x40—8.8  Bolt M14 x1.5 x40—8.8 N 000961 014098 6

137 i  Bolt A 002 990 93 04 2

140 BB A 15 Washer A 15 N 000125 015012 2

143 $88F M14 x1.5—8 Nut M14 x1,5—8 N 913004 014004 8

146 4  Clamping band A SO0 490 00 42 4

149 BRTETHRM C10.5 Spherical washer C10.5 N 006319 010303 4

152 SR8 MI0—8  Nut M10-—8 A 000 990 65 50 4

155 ZEHEHA%®  Left smoke vent A 621 492 35 4 1

158 Z/GHEAE  Left smoke vent A 621 492 34 04 1

158 HEMES  Smoke vent A 655 492 08 14 1 2631
161 $F75.5 Clip75.5 N 071555 075502 2

164 $E# M10 x30—8.8 Bolt M10 x30—8.8 | N 000933 010252 2

167 g M1I0—8  Nut M10—8 A 000 990 65 50 2

170 { *% Support A 621 492 03 41 1

173 ¥ Support A 321 492 04 47 1

— 187 —




db5—F W  North - Benz IS 494 Group 49

i 2 O & K T B B By &R
-1 Part Name Part Number iéﬂ Cni?}pﬁfm ] &uﬁ.ﬂ, Application
176 | %% Support A 621 492 19 41 1
179 | ¥2#:MI10x35—10.9 Bolt MIOx35—I10.9 | A 001 990 85 04 2

182 | ¥4 M10—8 Nut MI0—8 A 000 990 65 50 2

185 | ¥4 M8 x20—8.8 Bolt M8 x20—8.8 N 000933 008271 1

188 | #R# M8—8 Nut MS—8 A 000 990 63 50 1

191 | %F75.5 Clip75.5 N 071555 075502 2

194 | %Z Support A 621 492 18 41 2
197 | #EZMs  Cushion pad A 381 492 00 82 2

200 | W#: M8 x25—8.8 Bolt M8 x25—8.8 N 000933 008270 2

203 | W% MS8—8 Nut M3—S8 A 000 990 63 50 2

210 | &BESEHELR A 506 490 00 65 1

211 | Wi N 000961 012156 3

212 | iBf N 913004 012003 3

213 HELAM A 500 490 00 08 1

274 | HSEEER A 506 490 00 09 1

215 HES i zh i 2 A 500 140 00 53 1

206 | % ACX 620 492 34 41 1
217 | @& N 000933 010252 2

218 | B ACX 000 990 65 50 . 2

— 188 —




b ——7F% North — Benz

HHE 494 Group 49

il *F K £ k2 # B ® B(Qu) BEBRER
HE Part Name Part  Number %ﬂ cﬂﬁﬁm =i Application
219 | X ACX 625 492 00 40 1
220 | B N 000933 010255 2
221 -5 N 913004 010004 2
22 | W8 N 000960 012366 4
223 | g N 913004 012003 4
224 | HSUHERSER A 506 490 02 Ol 1
225 B A 506 490 00 15 1

— 189 —




3

Gruppe 50/1
Group

AR

Kuhler

Radiator

— 190 —



RHER

Kuhler

Gruppe 50/2

Az
Group

Radiator

— 191 —



by —FF% North - Benz

HHE 5021 Group 50

Sl T B £ K T M B x By BRES
iR =3 Part Name Part Number J%p‘lmj &wpﬁu &“E_‘f‘iu Application
8 BRA  Wind deflector A 398 500 00 16 1 2629 WY %
11 %% Support A 398 505 01 40 1

14 42 Bolt N 000084 004434 4

17 8 Nut N 304302 004002 4

20 YERIEEFEEIER  Seal pad A 398 505 00 88 1

23 HRE  Sponge bush A 398 505 00 81 1

26 ZFESR MY,  Left bracket assy A 398 500 02 27 1

29 AHEHE M Right bracket assy A 398 500 01 27 1

32 B M6 x 16—8.8  Bolt M6 x16—8.8 N 000933 006220 4

35 $2-8: M6—8  Nut M6—8 A 000 950 62 50 4

38 $E A 6.4 ShimA6.4 N 000125 006420 4

41 BE%  Rubber band A 398 989 01 85 1

47 4 Left support A 398 505 11 40 1

47 HZH  Right support A 398 505 12 40 1

50 ¥4 M8 x 16 Bolt M8 x 16 N 000933 008268 4

53 ¥ M8—8  Nut M8—8 A 000 990 63 50 4

56 KR E  Heating pipe assy A 398 500 02 72 1

56 REEE B, Heating pipe assy A 398 500 03 72 1

59 WA L6 NutALS N 915017 015100 2

-— 192 —




JbF——7EH  North — Benz

HHE 504 Croup 50

I T # & K T # = £ B(Qy) &R
W5 Part Name Part  Number %WE] &?}pﬁfm Se]fﬁ_ﬂe Application
62 BEE  Seal sleeve N 003861 015004 2
65 |4 Bolt N 915043 015105 2
68 ¥ Hose A 398 997 00 82 2
7 *%  Support A 398 506 00 40 1
74 X%  Suppon A 398 466 00 40 1
77 884 M8 x16 Bolt M8 x 16 N 000933 008214 1
78 84  Bolt N 007985 005504 2
80 MF: A M6 x20—8.8 Bolt A M6x20—8.8 N 007985 006507 1
81 #E Nut N 913004 006002 1
84 84 Nut N 913004 006002 2
87 M  Spring washer N 912006 008001 1
90 BB A S Spring washer A 5 N 912004 005100 2
93 &3z Pipe clip A 360 995 05 o1 4
96 %3z Pipe clip N 916016 010201 1

— 193 —




wHERE 83
Kuhler Gruppe 50/1
Radiator Group

— 194 —



AR HE
Kuhler Gruppe 50/2
Radiator Group

F4l )

— 195 —



RYER fan
Kuhler Gruppe 50/3
Radiator Group
@171
1w

— 196 —




»IER
Kuhler
Radiator

A5
Gruppe 50/4
Group




Rk
Kuhler
Radiator

@5
Gruppe 50/5
Group

g

204 &2
[

Al =)

g

198 D

283
@ (%,
Zﬁli
248 .
I
”@m
3.72
-y
233 j %

— 198 —




REER A3l

Kuhler Gruppe 50/6
Radiator Group
N " 128
129 . @
9
m
108 @ /
® .




gD ]|
Kuhler Gruppe 50/7
Radiator Group
473
454 D g“




REHER B3

Kuhler Gruppe 50/8
Radiator Group
7] .
=3
D
anf | )
/(w <N ‘é — “j{;ﬁ ]@ﬁ//?m‘
/ S — R N

@y
56~ ﬁf«’/ 382e ’l K7
i )
S F_ > S w T
£l ] \353

— 201 —



RPER @5l

Kuhler Gruppe 50/9
Radiator Group
£ T arsp Ex
= : 3750 o\
d g \1375
= ﬁ 77 s ROy @
~— £ ' WMH’ 375R
N —
\\ S 7,
. ° \ k,/ = s @’77 o /@

e ‘\ G = ““\‘\.@% \'\ w7 !
1”\: i @ \‘;‘\—) Q\ ?;5:» NI Ny '@ R e
. - ) : " N -
TN ! \\‘ . Q__/V &D__




H3

RHEER
Kuhler Gruppe 50/10
Radiator Group

g 9 & =8y
R 1L

s
- ! c\
= 597 Sen ®\
P oo O
) 592

s [T e
(WDSS?Ij

59 @ sy Rt
sas -m 833 87 . 5]
&
~
\
Y /T

— 203 —



Jb5——#H  North - Benz

#AFS 504 Group 50

Bt F % A i z % g 3 Q) BRTE

wS Part  Name Part  Number #u | e | B Application

2 7KF8  Water tank A 620 500 27 03 1 2629

2 748 Water tank A 615 501 09 01 1 1622

2 7K$§ Water tank A 652 501 66 01 1 2631

2 K4  Water tank A 001 501 37 01 1 26355

2 KFH Water tank A S06 500 07 01 1 PiLE 280PS ITF

2 K4  Water tank A 506 500 09 01 1 WD618. 42( 420P5)

2 | K% Water tank A 506 500 06 Ol 1 Lok el

2 KB  Water tank A 506 500 06 O1 1 HRASTS IR (WD61S. 44)

2 JKE Water tank A 506 500 15 01 1 PR WDI12 £
iy a8 A 506 500 15 02 1 #Eo WD12 &3

8 Fh%7K#5 Expansion water tank A 505 500 00 03 1 it

8 #rME7K$H  Expansion water tank A 000 500 07 49 1 2629

8 #MZ=K$H  Expansion water tank A 000 500 15 49 1 1622

8 FME/K$H  Expansion water tank A 000 500 22 49 1 2631

8 #hE%7K$H  Expansion water tank A 000 500 11 49 1 2635

8 F#ME7K4H  Expansion water tank 506 500 01 03 I wWD615 2%

8 #EA#  Expansion water tank 506 500 03 03 ! WD618.42 .WD12 5

12 KfB3= Cover of water tank A 000 501 37 15 i

15 KFAE  Cover of water tank A 000 501 46 15 1




db5——# %  North - Benz

#HHE S04 Group 50

7 z # £ % L = H(Qy) ERER
=) Part Name Part Number iﬁﬂ Cﬂmmﬁfm &ﬁﬂ Application
16 #$IF  Seal ring A 001 501 04 80

17 I Seal ring A 000 501 08 80 1

17D | ki Pl N 007604 014101

17F | HHH  Seal ring N 007603 014405

18 HIEEE  Forming hose A 500 501 55 82 1

22 470 -90 Clamp 70 - 90 N 916017 70000 1

33 ¥  Bolt N 304017 008016 4

36 Pith  Elastic washer N 912004 008102 4

39 SE4f  Plain washer N 000125 008418 4

42 % Support A 421 010 00 40 1

43 %% Support A 401 010 02 40 1

44 *%  Support A 401 010 04 40 1

48 84 Bolt N 000933 006102 2

50 BPEH  Spring washer N 000125 008418 2

57 B Valve N 913004 008004 2

60 BR=fHKFS Aoxiliary water tank A 381 500 07 49 1 FEFAEFF
63 B fk$H  Auxiliary water tank A 620 500 Ol 49 1 :
66 K48 Water tank A 620 500 03 49 1 AT A
70 #%  Cover A 000 501 46 15 1 2629

— 205 —




Jt5——3FF4 North - Benz HEE 504 Group 50

E % % 24 o F % g % ¥ (Qty) ERAFE
e Part Name Part Number :‘gmfrl &{?}Fﬁﬁm &Hﬁ_‘ﬂe Application
73 | JK#5%  Cover of water tank A 000 501 37 15 1

74 | @HB Seal ring A 000 501 04 B8O 1

75 #  Pad A 000 501 08 80 1

76 | 7KIE® Pipe A 000 501 01 10 1

79 | #%E Hose A 013 997 86 82 1

90 | XZ Support A 381 500 07 31 2

92 | ¥ Support A 620 500 00 31 1
93 F4 Support A 617 500 00 31 1

95 F8 Support A 620 500 01 31 1
96 | FE Support A 617 500 00 31 1

99 | & Bolt N 000933 010164 2

102 | S  Plain washer N 006962 011101 2

105 | $& Nut N 913004 010008 2

108 | M#A M6x16-4.8 BotA M6x16-4.8 N 007985 006510 2

111 4 A 6.4 Plain washer A 6.4 N 009021 006103 2

114 | %% Support A 381 501 25 29 2

116 | H%EF Right clip A 620 501 03 20 1
117 ZdeF  Left clip A 620 501 02 20 1
119 | ZRT Feft clip A 620 501 04 20 R




Jt5——FF4# North — Benz

HES 504 Group 50

m 2 # & T 4 =B % B(Qy) ERAER
He Part Name Part Number ;ﬁn II“I cﬂﬁfw sf.ﬂ, Application
120 | BXT Right clip A 617 501 03 20 1

123 | 4#EH  Short rubber cushion A 363 475 02 20 1

126 | % Suppont A 381 501 04 95 2

128 | #E(%) Cleading (R) A 620 501 01 95 1

129 | $PE(%) Cleading (R) A 617 501 00 95 1

131 | $#E(%) Cleading (R) A 620 501 02 95 1

132 | E(%) Cleading (R) A 617 501 01 95 1

135 i Bolt N 000933 010105 4

138 | 4@# Bolt N 007985 006193 2

141 | @@# Bolt N 913004 010008 4

144 | P#k  Elastic washer N 912004 061022 2

147 | gk Plain washer N 000125 010532 2

150 | F# Plain washer N 009021 006208 2

158 JK# 8 Water tank cleading (R) A 206 500 00 55 1 b4
158 | K#§9PE  Water tank cleading (R) A 616 505 03 55 1 1622
160 | AKF§H"E  Water tank cleading (R) A 620 505 03 55 1 2629 1628
160 | 7KE9"E  Water tank cleading (R) A 652 505 08 55 2631
165 B/ Bolt N 000933 006102 2

166 | 2 Bolt N 000933 006130 2

— 207 —




dL7——#FW  North — Benz

HHS S04 Group 50

i T M & K z # 5 ¥ B B
e Part Name Part Number ﬂfﬁ &?}ﬁm &?ﬂe Application
167 | 4 Blolt N 000933 006121 2

168 | P Elastic washer N 000137 006204 7

168E | ##  Shim N 000125 006421 2

169 | F# Plain washer A 385 990 11 40 1

171 +F Clip A 123 504 02 46 4

176 | BB Rubber ring A 505 500 02 55 1

176 | [P Rubber ring A 617 505 00 86 1 1622
176 | Bt Rubber ring A 655 505 02 86 1 2631
177 | BtH Rubber ring A 620 505 00 86 1 2629 1628
181 #4365 Right bracket A 123 54 02 O1 1

182 | X% Support A 620 504 10 O1 1

183 Ze3E4R  Left bracket A 620 504 02 o1 A

183 | X% Support A 620 504 03 01 1

186 | S FJE Radiator carrier A 506 504 00 12 2

189 | M Carrier A 387 504 00 12 2 Nﬁfﬁ'ﬁﬁ'}cm
192 | ## MIOx20—8.8 Bolt MI0 x20—8.8 N 000933 010253 4

195 | ik  Elastic cushion N 000137 010101 4

201 | #R# Bolt N 000933 010120 2

204 | #mH  Shim N 000125 010532 2

— 208 —




Jb 55—  North - Benz #H5]S 504 Group 50
# D " P " ® # B #® H(Qty) HAHER
Hwe Part Name Part Number [manl] &?}ﬁm &Hﬁ_ﬂe Application
206 BRE MI2x1.5x30—8.8  Bolt M12 x1.5x30—8.8 N 000961 012151 2
207 $EE M12x1.5x30 -8.8  Bolt Mi2 x1.5x30-8.8 N 000961 012151 4
210 M MI2x1.5-8 Nut MI2x1.5-8 N 913004 012003 2
213 M4 Bolt N 000933 010238 2
216 Zidh  Elastic washer N 000137 010201 2
221 K  Hose A 616 501 11 82 1 1622
221 BWREE (L&) Forming hose A 506 501 10 82 1 PhLE
221 EsK® Intake water pipe A 506 501 10 82 1 b T =iy gl
222 7K Intake water pipe A 620 501 10 82 1 1628 2629
225 4 Clamp N 916017 050000 1 2629 2635
233 | AFEZE Bend pipe A 655 S01 09 56 1 2629 2635
233 | KF&EE Bend pipe A 655 501 07 56 1 2628 1628
238 BEBE(T/KE) Forming hose A 506 501 23 82 1 Y
238 | F7K% Drainage water pipe A 655 501 12 82 1 2629
238 | F7K% Drainage water pipe A 383 501 00 82 1 1622
238 #%9% Hose A 506 50t 07 82 1 b1
238 &% Hose A 506 501 08 56 1 PRLE
238 %% Hose A 506 501 11 82 1 Pk
245 N 900271 070007 NB

K EKFEHY Hose of pump of water tank

— 209 —




dbF—# % North — Benz

Be]E 504 Group 50

B z lis 4 r z i3 5 £ B (Qy) HRAEA
w5 Part Name Part Number #I_DE %@Fﬁ;m | &“Eﬂ ] Application
248 +K$E20-32 Clamp 20 -32 N 916017 020000 1
251 AKZE¥:L Pump conector A 387 501 04 23 1
253 7K FE#3% Pump connector A 616 501 02 23 1 1622
253 3L Connector A 616 501 01 23 1
253E 3L (/KFE) Connector ( water pump) A 616 501 02 23 1 1622
254 KE$EL  Water pump connector A 620 501 03 23 1
257 FEEMF  Seal A 442 201 04 80 1
259 i Bolt N 000933 010164 2
260 A2 M6 x20 -8.8 Bolt M6 x20 -8.8 N 000933 010165 2
263 42 Bolt N 000931 010271 1
266 P Elastic washer N 000137 010201 2
269 B Bolt N 000931 010282 1
272 212 Bol N 913004 010008 1
278 WA Forming hose A 387 501 10 82
281 BAI%E Forming hose A 506 506 01 35 1
283 A% Forming hose A 506 501 58 82 1
283E | =@EMBE T - pipe A 616 501 06 82 i 1622
283K £#E20—32 Clamp 20 -32 N 916017 020000 1
284 =EBRAE T -pipe A 620 501 20 82 1 2629 1628

— 210 —




JbH——7FF4h  North — Benz

M58 504 Group 50

4t T # & K z  # EB(0y) ERFL
HE Part Name Part Number le.?p.ﬂp Cni?_f}"ﬁu &Hﬁ_ﬂe Application
287 WEEERE Forming steel pipe A 620 501 01 72 1
290 A Forming hose A 658 501 00 82 1
296 +4E 32—S50 Clamp 32 -50 N 916017 032000 2
299 +§%20—32 Clmp 20 -32 N 916017 020000 1
314 F%  Support A 383 492 91 41 1
317 | %# Suppon A 387 995 00 20 1
320 M Bolt N 304017 008016 1
323 WA Nut N 913004 008004 1
329 Iz  Pipe clip A 387 995 00 20 1
335 A Nut N 913004 008004 2
338 M#  Bolt N 304017 006018 1
341 EHE Nut N 913004 006002 1
344 BNk  Pipe flange A 387 500 00 79 I
346 %  Cover A 617 500 01 79 1
346F B Valve A 000 094 10 65 1
348 B2 MR Flange assy A 620 500 05 79 1
349 #= Cover A 617 500 05 79 1
350 3t 40 x68 x2  Seal washer 40 x68 x2 | N 917003 040008 1
353 | #R#: M6 x20—8.8 Bolt M6 x20—S8.8 N 000933 010105 2

— 211 —




dtF——FFd North - Benz

AHS 504 Group 50

A T M A K T 8 2 B(Qy) ik
me Part Name Part Number %5 &wﬁm &g_ﬂe Application
356 FF O Open washer N 912004 010102 p

359 | FH Support A 387 501 14 20 1

362 E¥k  Pipe A 360 995 06 Ol 1

365 B4 Bolt N 000933 006130 3

368 B Nut N 913004 006002 3

371 HWIEHE Forming hose A 500 506 51 35 1

373 3 Hose A 616 505 02 35 1

375 M Flange A 620 506 01 61 1 1622
375 %%  Flange A 620 506 02 61 3 1

375D | M 22 x44  Seal ring 22 x 44 N 917003 022003 2

375F | #8# Bolt N 000933 008291 3

375K | B Valve N 000933 000114 2

375M | ¥f# Cushion N 304017 008010 2

375P | B Valve N 000137 008204 3

375R | & Nut N 913004 008005 2

376 | 4% Steel pipe A 620 500 32 72 1 1622
376L | X% Support A 381 832 07 14 1 1622
376T | WA Forming hose A 620 506 22 35 1 1622
377 | EH#20—32 Clamp 20 -31 N 916017 020000 1

— 212 —




dt 55—  North - Benz HAHNE 504 Group 50

B 2 # & K £ # 8 * By ERFL
e Part Name Part Number %po lil Cot?}pizc ] &HE-?EL Application
380 P  Steel pipe A 387 500 00 72 1

382 WY  Steel pipe A 506 500 01 72 1 # sk
382E | REBYHEM Heating pipe assy A 620 500 26 72 1

386 | 44 Bolt N 000933 006102 2

389 J#h  Elastic washer N 000137 006204 2

394 JXJE#AE Forming hose A 383 506 00 35 1

397 5 2032 Clamp 20 -32 N 916017 020000 4

400 A Hose A 506 506 08 35 1

403 £ Clamp N 916017 025000 1

406 F#620—32 Clamp 20 -32 N 916017 020000 2

415 HEI Fomming hose A 387 501 21 25 1

418 A  Forming hose A 387 501 21 25 1

421 BE Forming hose N 900271 012010 NB

424 4 20—32  Clamp 20 -32 N 916017 020000 4

427 HA Forming hose N 900271 008043 NB

428 WEHE Forming hose A 620 501 28 82 1 1622
430 | K% Clamp N 916017 011001 2

431 4 20—32 Clamp 20 -32 N 916017 020000 1

440 BB Forming hose A 387 501 68 25 1

— 213 —




dbtHF——FF%h  North — Benz HIS 504 Group 50

B z # % i Z " 5 £ #H(Qy) ERER
e Part Name Part Number ;g pul:ﬂl &’q}ﬁm &ﬁﬂc Application
443 | JRFIH Forming hose N 900271 015037 NB

444 | JREIBKAE Forming hose A 616 501 12 82 1 1622
446 | E#E20—32 Clamp 20 -32 N 916017 020000 1

449 | X Support A 645 431 07 45 1

452 | X% Support A 352 429 07 40 1

455 i Bolt N 000933 010094 1

458 | F#  Plain washer N 000125 010532 1

461 | @4 Bolt N 913004 010008 1

464 | *F Clip N 916016 011202 1

467 | F Clip N 673995 000011 2

470 | @ Bolt N 000933 008212 1

473 | ®f Nut N 913004 008004 4

476 | & Boh N 000933 006102 3

481 | & Support A 617 501 02 25 1 1622
482 | W% Suction pipe A 620 501 07 25 1

485 | EF Clip A 000 988 18 78 2

488 | & Pipe N 900271 008043 | NB

491 W4 Suction pipe N 916017 01100l 4

494 | REHKAF Forming hose A 617 501 04 20 1 1622

— 214 —




JtF—FF%  North - Benz

A4S 504 Group 50

ipis % o & k2 # g * H(Qy) BERFER
£ SR Part Name Part Number %MD &wpﬁ::m Mﬁ_ﬂe Application
497 % Support A 620 501 09 20 1
500 BET  Screw N 007931 005306 1
503 + 4 20—32  Clamp 20 -32 N 916017 020000 1
503 *T Clip A 360 995 02 Ol 3% 2
506 Wi Bolt N 007985 006193 1
509 B Nut N 913004 006002 1
517 B Bolt N 304017 008016 2
521 Mdl  Elastic washer N 900005 008002 2
525 -4t Plain washer N 000125 008418 2
533 #3L  Connector N 915017 015200 2
537 FH 1t  Seal part N 915005 013200 2
541 3L Connector N 915017 010100 2
549 &3 Pipe clip A 360 995 03 Ol 4
553 i Boh N 000933 006102 2
557 i  Elastic washer N 912004 006102 2
565 &3J%  Pipe clip A 360 995 03 01 1
569 ¥ Bolt N 000933 006102 1
573 B Nut N 913004 066002 1
577 +F Clip N 916016 010211 2 .

— 215 —




JtH——FF North - Benz HAE 504 Group 50

Rt T # & K T # B E__H(Qy) &R
HE Part Name Part  Number %E &wﬁu &Hﬁ_ﬂc Application
585 M Bolt N 000933 006102 1
589 W Nuat N 913004 006002 1
593 | %% Support A 385 270 03 41 1
597 HJ Pipe clip A 360 995 03 01 1
601 Wi Bolt N 304017 006010 1
605 i Lock sheet N 912004 006102 1
613 e Pipe clip A 360 995 03 01 1
617 4 Bolt N 000933 410105 2
621 M4t Plain washer N 000125 010532 2
625 ¥ Bolt N 913004 010008 1
629 B4  Bolt N 000933 006102 1
633 WA Nut N 913004 006002 1
641 | & Pipe clip A 360 995 03 Ol 1
645 i Bolt N 000933 006102 1
649 A M5—8  Nut M5—8 N 913004 006002 1
653 # K Shim N 000125 010532 1
567 B Valve A 316 429 00 40 1
661 F+tP D14 x 18  Seal ring D14 x 18 N 007603 014405 2
665 #3k  Connector N 003961 010001 ' 2

- 216 —




EHRE &4 A3
Fahrgestell - Blechtelle Gruppe 52/1
Chassls Sheet Metal Group

— 217 —



EREEH a3
Fahrgestell - Blechtelle Gruppe 52/1
Chassls Sheet Metal Group

lsﬁ
4 \
!0 O{

— 218 —



a5
Gruppe 52/2
Group

Fahrgestell - Blechtelle
Chassls Sheet Metal

EREEH

— 219 —



EEEEH Aas
Fahrgestell — Blechtelle Gruppe 52/2
Chassis Sheet Metal Group

— 220 —



RIS 5
Fahrgestell - Blechtelle

Chassis Sheet Metal

Gruppe 52/3

416

440

— 221 —




b5 —7FK North ~ Benz

#HAE 5248 CGroup 52

e ®HE W L YT mf v ﬁaﬂ E R
8 iR Z 4 Mud guard support A 387 521 02 40 2 2629 R4
16 %42  Bracket A 387 521 01 40 2
24 W58 M14 x1.5x40—8.8  Bolt M4 x1.5x40—8.8 N 000961 014098 4
32 48R MI4 x1.5—8 Nut Ml4 x1.5—8 N 913004 014004 4
40 # K 16 Shim 16 N 001440 016001 4
48 442 M8 x25—8.8 Bolt M8 x25—S8.8 N 000933 008270 4
56 425 M8—8 Nut M8—8 A 000 99 63 50 4
64 ZBR#E  Left insulation board A 398 524 01 85 1
64 HFE#4R  Right insulation board A 398 524 00 85 1
72 | Left support A 398 524 04 40 1
72 ZAFHE  Left suppor A 398 524 05 40 1
80 |ZXM Left suppor A 398 524 06 40 1
80 |27 %Z Right suppor A 398 524 07 40 1
88 BB Left support assy. A 398 520 01 41 1
88 A B  Right support assy A 398 520 02 41 1
96 | /4T Rivet N 007311 005120 24
104 | 37 Clip A 352 995 00 40 6
112 | ¥k M8 x20—8.8 Bolt M8 x20—S8.8 N 000933 008271 2
120 | EH: Nu A 000 990 63 50 2

— 222 —




dkF—FER North - Benz

HHE 5248 Group 52

B AR 3 o
Re ¥ B# 2 W ® % = 20 | we | o ERER
128 | AXHE M Left support assy. A 398 520 07 41 1
128 | H¥ZMEM  Right support assy. A 398 520 08 41 1
136 | ¥4 M14 x1.5x40—8.8 Boit M14 x1.5 x40—8.8 N 000961 014098 8

144 | #8 M14 x1.5—10 Nut M14 x1.5—10 A 000 990 69 50 8

152 | %% Support A 318 428 01 40 1
160 | M4% M10 x25—8.8 N 000933 010257 1

168 | #2& M10—8.8 N 913004 010004 1

176 | BERM Cyclone A 014 094 09 02 1

184 B§ Valve A 000 094 10 65 1

192 +F Clip A 003 997 43 90 1

200 | #E#E Bol N 000933 010129 1

208 | Wg@HE Nut N 000934 010014 1

216 | #S M Intake tube A 398 520 00 01 1
224 | X% Support A 398 528 01 40 1
232 | X% Support A 398 520 04 41 1
240 | R MI2x1.5x30—8.8  Bolt M12x1.5x30—8.8 N 000961 012164 2

248 #HE A 13 Shim A 13 N 000125 013012 2

256 | $EHEEMI2x1.5—8 Nut M12x1.5—8 N 913004 012003 2

264 | FEEHE Bellows A 001 09 11 82 1




3tAF—FH North - Benz

HAHE 52# Group 52

g T H £ T 5 B iﬁ‘;[:l; prym ﬁa P EREY
272 | F4 130 -150 Clamp 130 - 150 N 916018 130000 2

280 | A&¥F Anchor A 398 520 00 32 1

288 | AN Anchor A 398 520 01 32 1

296 | kEF Clip A 398 528 00 43 1

304 | ¥242 M8 x25-8.8 Bolt M8 x25-8.8 N 000933 008270 3

312 B MI2x1.5%x25-8.8 Bolt M12x1.5x25-8.8 N 000961 012152 1

320 | ¥R M8-8 Nut M8 -8 A 000 990 63 50 3

328 SR M12 x1.5-8 Nut Mi2x1.5-8 N 913004 012003 11

336 | =KW Airfilter A 398 094 00 02 1 ik
336 | Z=SM Air filter A 009 094 59 02 1 K
344 | =SKEEF.  Air filter element A 002 09 24 (4 1 ks
344 ZEEL Air filter element A 001 094 B3 04 1 k¥
352 | B Nut A 000 990 15 50 1

360 | 3% Bracket A 398 520 Ol 33 1

368 | £ Clamp A 398 520 00 o7 3

376 | B M8 x25-8.8 Bolt M8 x25-8.8 N 000933 008270 6

384 | #vft Cushion block A 398 528 00 44 3

392 | @4 Bolt A 002 997 97 04 5

400 WA M14x1.5-10 Nut M14 x1.5-10 A 000 990 69 50 9

— 224 —




1A —FEH North - Benz

AFE 524 Group 52

::pd & sl

me ® # =B K T & s %0 | % | an BRER
408 |EA 15 Washer A 15 N 000125 015012 4

416 | FLE  Bellows A 000 094 98 82 1

424 | % 130—150 Clamp 130 - 150 N 916018 130000 2

432 | BiFi#X Rainproof plate A 383 524 05 29 1

440 | BEEH  Rubber cushion A 387 524 00 B84 1

448 | HICET  Self - tapping screw N 007981 005316 6

— 225 —




TESE M bl
Luftfllter Gruppe 52/3
Alr  Cleaner Group




JtH—7FFM  North - Benz

HANE 524 Group 52

it T B & K Tz # E 0y EHER
He Part Name Part Number %W{:l cﬂﬁfm &Haﬂ Application

3 %4 Support A 387 521 02 40 2
6 3R Support A 387 520 01 40 2
9 ¥4 Bolt N 000961 014098 4

12 #H 16 Shim 16 N 001440 016001 4

15 Wi Nu N 913004 014004 4

18 it Bolt N 000933 008153 4

20 FFO#  Open washer N 912004 008102 12

22 SE4¢ Plain washer A 631 267 02 76 16

24 ¥R Nut N 913004 008004 16

25 | %% Support A 620 619 00 40 2

26 | % Support A 000 988 46 11 2

27 | ZX%HEM Lefi support assy A 398 520 07 41 1
27 AX %A Right support assy A 398 520 08 41 1
30 B M4 x1.5%x45—10.9 Bolt M14 x1.5 x45—10.9 A 002 990 96 04 4

33 AR Ml14 x1.5—10 Nut Mldx1,5—10 |A 000 990 69 350 4

36 1842 Bolt N 000933 008152 12

38 F O  Open washer N 912004 008102 12

42 34 Support A 387 524 24 40 2
44 B Bolt N 000961 012122 2

— 227 —




At H—7F% North - Benz #H9% 524 Group 52

g T B & W ® # F £ Q) EMER
R Part Name Part Number %MFI &wyffm &ﬁﬂc Application
45 #  Cushion N 000125 013008 2
46 W Nu N 913004 012008 2
48 B M12x1.5x30—8.8 Bolt M12 x1.5 x30—8.8 N 000961 012151 6
52 4 Plain washer N 007349 013005 2
54 B Nut N 913004 012008 6
56 B M10x1.5x25—10.9 Bolt MIOX1.5x25—10.9 | A 002 990 29 04 2

58 [AJBRE  Spacer sleeve A 398 885 01 11 2

60 & M10—8  Nut M10—38 A 000 990 65 50 2

66 HEME R Oil filling pipe assy A 620 520 12 06 2

68 42 M10 x20—8.8 Bolt M10 x20—8.8 | N 000933 010253 1

70 R M10—8.8  Nut M10—8.8 N 913004 010004 1

72 42  Bolt N 000961 012122 1

74 W Nut N 913004 012008 1

76 M2 Ol filling cover A 102 018 03 02 1

76 iz Oil filling cover A 102 018 04 02 3 1

78 #  Cushion A 102 012 03 80 1

82 RAI%E Forming hose A 620 528 02 82 1

84 46 40—60 Clamp 40 - 60 N 916018 040000 2

88 L NGE  Right intake pipe A 385 520 04 O1 1

— 228 —




JtA——F W North — Benz

HAFE 524 Group 52

i T # & K z % = £ By ERAFR
2= Part Name Part Number %MFI &mp{fme | Mﬁﬂ Application

90 | £ Cushion A 616 988 00 11 1

92 | 2wt Cushion A 387 988 00 11 2

98 | #}y A8.4 ShimAS8.4 N 000125 008417 3

100 | BMEEHRM A8 Spring washer A 8 N 912004 008100 3

102 | &4 M8—8 Nut MS—8 A 000 990 79 50 4

106 | BB Bellows A 620 528 07 82 1

108 | EF Clip A 381 528 04 43 2

110 | #8# Bol N 000084 004430 2

112 | 88 Na N 000934 004014 2

116 FEEEM  Air cleaner assy A 009 094 59 02 1

116 SE BB Air cleaner A 500 094 50 02 1 ¥ Weichai
116 | ZSJEER  Air cleaner A 506 094 06 02 1 T 350 D7y i 360 By
116 | ZSWHEHE  Air cleaner A 502 094 00 02 1 Bk 1015
116 | ZSWHE  Air clesner A 016 094 06 02 1 mﬂ%{fﬁﬁ%ﬁﬂ{,ﬁgw
116 | Z5SEWH  Air cleaner A 015 094 8 02 1 ] Ve T s
119 | ¥ Filter element A 001 094 83 04 1

122 | #A  Shim A 000 094 02 76 1

125 | 8 Nu A 000 990 15 50 1

128 | #E% Bracke A 387 520 05 33 1

— 229 —




db75——F%4hk North - Benz HHS 524 Group 52

ifii % % & ® % 1% 5 % B (Qty) ERER
wE Part Name Part Number &hﬂ Cy}ﬁm ME_?.L Application
135 | £F Clip A 381 528 04 43 1

138 | 44 M8x25—8.8 Bolt M8 x25—8.8 N 000933 008270 4

144 | HEAEMI2Zx1.5x35 Bolt MIZx1.5x35 |N 000961 012156 2

147 | F# Plain washer N 000125 013008 2 .
149 | B Elastic washer N 913004 008100 4

151 | ¥4 M10—8.8 Nut M10—S.8 N 913004 010004 2

160 HBAKE  Bellows A 381 528 01 91 1

162 | % Clamp N 916018 136000 2

164 | % Clamp N 916018 136000 2

166 | B4 Rainproof plate A 383 524 05 24 1

168 BBt Rubber cushion A 387 524 00 84 1

170 | BZM4TS5.5x16 Self — tapping screw N 007981 005316 6

381 | BEARMSAL Pedal assy A 620 520 00 31 1 Ekdaric
384 | EEFMASA  Angle stecl A 620 523 00 19 1 TR
398 | #Ff Grab rail A 620 52 01 30 1

402 | ¥ Plg N 915043 025003 1

406 | M4 MIOx25—8.8 Bolt MI0x25—8.8 | N 000933 010254 4

410 | #E MI0—8.8 Nut M10—8.8 N 913004 010004 4

— 230 —




EEREH A5
Chassis Sheet Metal Group 52

— 231 —



EEEEH
Chassis Sheet Metal

A5l
Group

52

Q]

— 232 —




REEEG
Chassis Sheet Metal

A3
Group 52

10

— 233 —




EEEEE
Chassis Sheet Metal

A3
Group

52

— 234 —




db5—FF R  North — Benz

HHS 524 Group 52

B 2 # 4% 2 TG - #  H(Qy) ERER
%e Part Name Part Number #0 UME | 84 Application
Import | Co - produce | Self - make
1 REFLE A MHESHE B R A 500 520 00 53 1 SA B 078.016
2 P [ A 500 520 00 Ol 2 SA B 060.007
SA B 060. 007
3| HBAEEAEAT 500 522 04 40 ! SHRR{4 2 500 522 05 40
4 PR 500 520 01 01 4 SA B 060. 007
5 - 500 997 00 20 8 SA B 060. 007
SA B 060. 007
6 | PIREREIR AR 500 520 00 49 2 SHFR#4:3 500 520 01 49
7 AR 500 990 20 04 8 SA B 060.007
SA B 060. 007
8| PR RS X AR 500 520 01 49 2 FHFHEH 500 520 00 49
SAB 060. 007
9 | PHEEN 500 520 03 01 : SR 500 520 04 01
SA B 060. 007
10 PR VI 500 520 05 01 1 e T
SAB 060. 007
11 PR S XA 500 522 06 40 1 Sy o
12 PR 500 520 02 01 2 SAB 060. 007

— 235 —




E&EEH EE H3l
Chassis Sheet Metal Group 52




dt5——FW  North - Benz

HHE 524 Grouwp 52

B 2 # £ - & =3 X #(Qty) ERAFR
WS Part Name Part  Number A cﬂ’qum bl Application
1 b2 o84 A 506 520 24 40 1
2 W A 506 997 15 81 2
3 AR A 506 521 25 40 1
4 2 A 506 521 23 53 2
5 ACERE A 500 524 11 61 1
6 BES A 506 521 00 40 1
7 B A 506 523 00 31 1
8 b2 A 500 521 18 40 2
9 X3 A 500 521 17 40 2
10 e A 500 524 10 61 1
11 e M 105785 014110 2
12 g N 000961 014107 2
13 ;B N 913004 014005 4




Jt7—7%%5h  North — Benz
; 45
s RAT Group 524

— 238 —



Jt77—#¢h  North — Benz

HHE 524 Group 52
P T # & K T # B E B(Qy) 3 I
He Part Name Part Number #o B #l Application
Tmport [Co - produce | Self - make
1 HRITCH 260 520 06 41 1 BEES AR
2 ERITZHR 260 520 05 41 1 HEFE K BAT
3 S 352 544 05 38 1 B EaEX BT

— 239 —




HAERE R
Electrical System Group 54/1

0-' _ 60

- 0o ¢ )
40\ ’13\ =
50, 55 20

— 240 —




Jt5——3#FH  North - Benz A 544 Group 54
it 2 # % 2 # = E Q) B
i Part Name Part Number igﬁ &’%ﬁa &Hﬁﬁﬂh Application
5 Bk ANE 511 540 01 48 1 506.811 Blix
10 RBTTR 003 545 05 07 1 506.811 Bz
15 b} 511 545 00 47 1 506.811 Bk
20 B H 511 540 02 46 1 506.811 B
25 i 007985 006513 4 506.811 B
30 i 000125 006420 4 506.811 BIhs
35 St B 000127 006203 4 506.811 Bix
40 Wi 007985 005180 3 506.811 B
45 HhH 000125 005315 6 506.811 #ip
50 - 2 912004 005100 3 506.811 #LhE
55 o 2 000934 005004 3 506.811 #aha
60 R ER 500 540 61 05 1 506.811 Bl




AR B R E

H B
Elektrische Ausrustung und Instrumente Gruppe 54/1
Electrical Equipment and linstruments Group
7 H n LH 17 19 23
B2 B D v 6 B
25 N 33 G B as 39 4
B I | R I}
™ E
as 51 52
58 s7 n 7
N % = R

— 242 —




W AR B R AR

Elektrische Ausrustung und Instrumente

Electrical Equipment and linstruments

@5
Gruppe 54/2
Group

s

' 112a L
G TP ’“Q@%%
&D1zs
= ©@” ™ N
(r" 139 141
&uo 147 m
=0 F= Ty "\}ﬁ
:f]’Y/ . - 131
163 185 uL 173 175_ Lid Zg z 181
S e |8 g &
187 (1}: 11 . 193 107 207 213 ? 219
@ 220
&2
iz}: 22% 27 229
B | D | == @




HLAR B Ak Al
Elektrische Ausrustung und Instrumente Gruppe 54/3
Electrical Equipment and linstruments Group

— 244 —



MARERNE
Elekirische Ausrustung und Instrumente
Electrical Equipment and linstruments

HE)
Gruppe 54/4
Group

— 245 —




HLARE B R AUSR 45
Elektrische Ausrustung und Instrumente Gruppe 54/5
Electrical Equipment and linstruments Group




A E % 15|
Elektrische Ausrustung und Instrumente Gruppe 54/6
Electrical Equipment and linstruments Group

A

437

— 247 —



IR E R K ]
Elektrische Ausrustung und Instrumente Gruppe 54/7
Electrical Equipment and linstruments Group

498

as ? D aes

“gm, 437

/ £ a3s @ 484

=<
‘“ @ %crs

=2 \(
® %‘ 487 a3 @ 4717

>Vt $

430




HARE B R AR
Elektrische Ausrustung und Instrumente

Electrical Equipment and linstruments

H
Gruppe 54/8
Group

— 249 —




LR BAE S Al
Elektrische Ausrustung und Instrumente Gruppe 54/9
Electrical Equipment and linstruments Group

— 250 —



Ak E R{E 51
Elektrische Ausrustung und Instrumente Gruppe 54/10
Electrical Equipment and linstruments Group

»%_T\

< ’[,_M X
NV i ===y

\\? L@K\g\\ (2 \\‘%

\
588 €2 -'/ \\

S

& 592

587
]

— 251 —




. 4 5
AT R A .
Elektrische Ausrustung und Instrumente Tippe
Electrical Equipment and linstruments Group

— 252 —



B R R A5
Elektrische Ausrustung und Instrumente Gruppe 54/12
Electrical Equipment and linstruments Group

— 253 —



AR R RN s
Elektrische Ausrustung und Instrumente Gruppe 54/13

Electrical Equipment and linstruments Group

733

699 701 TAQ 702 705 707 ' a0 ur

o= T T T B Elekeke] | | feafgn]

2 | W('\ <.,
TN TN LA]L J i
\) / N\ m JF ﬁ

—/ \/

3 VIU
‘3\8\ Y. - 7’@LU
AN \\__/ £ @ g

— 254 —



Jt A —3¢%h  North - Benz

HPE 544 Group 54

iﬂé T & 2 8 ﬁ:f —r ﬁw i
7 JE IR Socket A 611 545 00 28 1

9 REFESHME  Alarm signal socket A 611 545 01 28 1
11 AFLIFEEESE 8 - hole socket housing A 001 545 83 28 5
15 NFLIEEESE 6 - hole socket housing A 001 545 81 28 10
17 | A9LIEEEESE 6 - hole socket housing A 007 545 05 28 4
19 AILIEEEFE 6 — hole socket housing A 007 545 84 28 8
23 hFLIEEFR 5 - hole socket housing A 006 545 07 28 4
25 PUFLIEEEFE 4 - hole socket housing A 001 545 84 28 2
31 =FLEmAET 3 - hole socket housing A 010 545 71 28 I
33 | MTHE%FSMT  External housing A 001 545 85 28 2
35 | WLIGEEEFE 2 - hole socket housing A Ol1 545 87 28 24
39 HI MBS Single - hole socket housing A 000 545 07 45 20
43 | AFLEEER 8 - hole socket housing A 001 545 82 28 1
45 | AfLEER 6 - hole socket housing A 005 545 84 28 8
51 | ZFLiEMEA 2 - hole socket housing A 001 545 87 28 2
53 | BFL#ERESE  Single - hole socket housing A 002 545 11 28 3
55 | FRHRE  Clip socket DI623—A 6. 3C

57 F4T#F Head lamp terminal DJ031—2

57 K*4T¥F Head lamp terminal A 000 545 79 26 6

— 255 —




Jt5—%FM  North — Benz

HHE 544 Group 54

i % & W z 4 B ﬁf " ﬁ% EAEm
71 | Ak  Chip plug DJ612—6. 3C

71 | A% Chip plug A 002 545 06 28

89 | fEERERELEM  Sensor plug A 380 541 26 8I 1

80 | fEEREHELEM  Sensor plug A 380 541 24 8t 1

129 | 4T Cable clip A 002 997 84 90 2 2629
130 | 3k Plug A 013 545 97 28 1

131 | -LFL#EE 7 - hole socket housing A 002 545 83 26 1

133 L Plug A Ol1 545 37 28 6

135 | ¥k  Plug A G14 545 55 28 6

137 £ Sleeve A 000 545 52 45 2

139 |48 Locking sheet A 000 545 05 73 2

141 ¥k Plug A 000 546 06 69 2

145 | 814 Connecting piece A 005 545 46 28 1

147 MEFE  Rubber sleeve A 002 997 07 81 1

149 # ) Shim A 001 990 64 40 1

151 ot Thread piece A 001 997 65 T2 1

163 | 4847 Insulation pipe A 615 546 00 30 NB

167 WE:EE  Rubber sleeve A 650 997 01 8§82 2

173 HpE  Washer A 673 997 13 81 2

— 256 —




t5F—3F%  Nonth - Benz

ARE 544 Group 54

2%} F B & W F 5 i&ﬂg s ﬁa p ERER
175 | #EZE Rubber sleeve A 186 997 04 81 1

177 WIEE  Rubber sleeve A 380 546 20 37 1

179 | M 5E Rubber sleeve A 383 997 01 81 2

181 B BEE  Rubber sleeve A 314 997 01 81 2

187 | #EE Rubber sleeve A 000 997 03 81 NB

189 HBEE  Rubber sleeve A 354 997 00 81 2

191 | E#EET Connecting sleeve A 601 997 20 81 2

193 | H4#E  Connecting sleeve A 002 997 09 81 2

197 | #E#%E  Connecting sleeve A 001 991 13 8t 2

207 EH#E  Connecting sleeve A 000 545 17 45 NB

213 HFl Resistance A 305 540 02 45 1

217 H+E Pipe A 360 995 20 01 3

219 B M6 x45-8.8  Bolt M6 x45 -8.8 N 000931 006192 1

220 #H A6.4 Shim A6.4 N 000125 006420 1

221 R M6 -8 Nut M6 -8 A 000 990 62 50 1

223 JeF  Clip A 000 988 18 78 16

225 | k¥ Clamping band A 002 997 68 90 63

227 | %  Sleeve pipe A 001 987 76 25 NB
231 HifH 12V Battery 12V A 002 541 09 01 2

— 257 —




Jtr—7 4  North - Benz HH'S 544 GCroup 54
?;g F B &2 K z H 5 ﬁng v ﬁmﬁﬂ ERERY
233 | EEEMESR  Upper fixed frame assy. A 620 540 00 23 2
236 | SIEEM  Brow pressure plate A 620 541 05 26 2
239 | [AIBE®E  Spacer pipe A 620 541 00 53 2

241 | 8 M8 x260 x 40—8.8 Bolt M8 x260 x 40—8.8 N 000931 008396 2

243 | F# A 8.4 Plain washer A8.4 N 009021 008102 2

245 | $44k  Backup A 620 541 04 16 1

251 | B Rubber cushion A 385 541 02 36 4

253 HIRMEZE  Battery skeletom A 620 540 00 18 1
259 | [AJf%E  Spacer bush A 385 991 00 40 4
261 | #2#: M10 x40—8.8 Bolt M10 x40—38. 8 N 000931 010397 4

263 | AE 10.5 Washer 10.5 N 007349 010002 4

265 | 488 M10—8 Nut M10 -8 A 000 990 65 50 4

267 | [E#t Pressure plate A 620 541 01 02 1

271 | B4R Bracket A 506 540 00 16 1

273 | ZEFEHR  Left bracket A 620 541 05 40 1
273 | H¥EE  Right bracket A 620 541 04 40 1
276 | ¥4 M6 x16—8.8 Bolt M6 x16—8. 8 N 000933 006220 4

279 | #8183 M6—8 Nut M6 -8 A 000 9% 62 50 4

281 =R Cover plate lock A 000 988 03 85 1

— 258 —




Jt#r—# % North - Benz HHS 544 Group 54
E—;E T M & W T 4 5 ﬁug e ﬁaﬁ ERER
281 | mAREE  Cover plate lock A 000 988 04 85 1

283 | 94T A K4 %11 Rivet A K4 11 N 910001 004105 3

293 | M MI4x1.5x 50—8.8 Bolt M14 x1.5 x 50—8.8 N 000960 014235 4
307 | 4BHF M14x1.5—8 Nut M14x1.5—8 N 913004 014004 4
309 [ Z Cover A 620 541 03 03 1

315 | WMIEARZE  Battery positive pole A 620 540 20 30 1
319 | WAIMIEE( D35)  Cable socket(motor) N 046234 012006 1
321 | 334 A 10 Spring washer A N 912004 010100 1
322 |4 A10.5 Shim A 10.5 N 000125 010517 2
323 | 884 MI0—I0 Nut 10 - 10 A 000 990 81 50 1
327 | WSS Cable assembly A 387 540 00 30 1
331 | 424K Post N 072332 013200 1
335 | WM TIIRZE  Battery negative pole A 314 540 04 31 1
337 | #RH Post N 072332 013200 1
339 | B4idHME  Cable socket N 046234 010007 1
341 | ## MIO x40—10.9  Bolt M10 x40—10.9 A 001 990 8 04 1
343 | #4 A10.5 Shim A 10.5 N 009021 010102 1
345 | MEEE MI0—8  Nut M10 -8 A 000 990 65 50 1
347 | #HAF  Earth cable A 650 540 04 41 1

— 259 —




65 —FH  North - Bene HHE 544 Group 54

&gy e # i
e T H £ K F # B oo Lo | ERER
349 | S A 10 Spring washer A 10 N 912004 010100 1

351 | #8243 M10—10 Nut MI0 - 10 A 000 990 81 50 1

353 | @B MIOx 35—8.8 Bolt MIOx 35—8.8 | N 000933 010255 1

355 | #H A10.5 Shim A 10.5 N 009021 010102 1

359 | #8#F M8—8 Nut M8 -8 A 000 990 63 50 1

361 | BREEHLE Cab earth cable A 383 540 02 31 1

363 | 442 M8 x25—8.8 Bolt M8 x25—8.8 N 000933 008270 1

365 | 4@k M8 x16 Bolt M8 x 16 N 000933 008268 1

367 | #H A8.4 ShimAS8.4 N 000125 008417 2

369 | 83 M8—8 Nut M8 -8 A 000 990 63 50 2

373 | 4 Cable A 398 540 00 05 1
377 | ##  Bolt N 007985 006516 2

379 [} A6.4 Shim A 6.4 N 000125 006420 2

380 | MBI A6 Spring washer A 6 N 912004 006100 2

383 | 34 Cable A 617 540 06 27 1

387 | HI4T  Self - tapping screw N 007981 005209 1

391 | EEESE  Odometer cable A 615 540 10 36 1

393 | HEREEE  Sensor A 005 542 94 17 1

393 | BERLEIE  Sensor A 005 542 46 17 % 1

— 260 —




LA —FFH  North - Benz HAS 544 Group 54
ig T B 2 K z #F 5 ,‘&DE . &Eﬁ EHFR
400 | FRHEM Main cable unit A 506 540 45 05 1

405 | #345 Cable A 615 540 59 77 1

413 | B4 Cable A 506 540 29 09 1

413 | &S Frame cable A 506 540 04 09 1 2629K
413 | FHWEHSE  Frame cable A 506 540 06 09 1 2629
415 | B84 Cable unit A 505 540 10 07 1

416 | A7RITHES  Right tail lamp cable A 505 540 12 07 1

418 | {RIPEHA  Insulation pipe A 620 546 02 30 1

423 ¥ M4 -8 Nut M4 -8 N 304032 004002 1

429 | MM A4 Spring washer A4 N 000137 004105 1

431 | #h}- A6.4 Shim A6.4 N 000125 006420 2

435 | X% Support A 620 546 30 43 1

436 | B4 Bok N 000933 006127 2

437 | 4K Retainer N 912004 006102 2

438 | 4213 Nut N 000934 006007 1

439 | L  Abutment A 000 546 22 43 1

440 | BMIRE A5 Spring washer a5 N 000137 005105 1

441 | 48R M5-8 Nut M5 -8 A 000 990 91 50 1

443 | #@#  Bolt N 000933 008153 1

— 261 —




b 5—F 3 North - Benz HHS 544 Group 54
ig T K B K F 45 ﬁgﬁ e ﬁaﬁ ERER
445 | MEHEM5-8 Nut M5 -8 N 913004 005001 1

455 | 8% Bolt N 000933 008152 1

456 | $8FF Nu N 913004 008004 1

462 | X% Support A 387 542 05 40 1

464 | 4942 M8 x25—8.8 Bolt M8 x25—8.8 A 001 990 38 04 2

467 | $8fF M8—8 Nut M8 -8 A 000 990 63 50 2

474 | ¥8#  Bolt A 318 428 02 40 1

475 | 88 Bolt N 000933 008150 1 2629
477 | ¥B# Bolt N 000933 008152 I 2629K
479 | B4 X H  Cable support A 000 546 23 43 I

480 |BBE A M5x 12 Bolt A M5x 12 N 007985 005183 1

481 | #8H  Shim N 001250 006421 1

482 | $BBE M5—8 Nut M5 -8 A 000 990 76 50 1

484 | F'EH  Clamping band A 363 546 00 44 2

485 | BIMEHATE  Cable support A 387 540 17 73 1

487 |#H  Shim N 000125 006421 2

488 |4 Pad N 000125 010518 1

489 | 4 Support A 623 546 00 43 1

490 | 4E#  Bolt N 000931 006136 1

— 262 —




dtF—#H North - Benz

RS 5440 Group 54

&3hiis H H i
e F H & W F 5 oo e | B4 i8R
491 | b} Shim N 000125 006421 1

494 | ¥ Nut N 913004 006002 1
502 | ®IP\({LF) Horn(low voice) A 002 542 67 20 2
502 | WUA(f&E) Hom(low voice) A 002 542 83 20 2
502 | ®O\(EE) Hom(hih voice) A 002 542 68 20 2
502 | $IW\(FE&) Hom(high voice) A 002 542 84 20 2
503 |$EHAM4x 6—4.8 Bolt AM4x 6—4.8 [N 007985 004189 4
504 | 3% B4 Spring washer B4 N 000127 004203 4
505 | ¥8F: M8 x25—8.8 Bolt M8 x25—8.8 N 000933 008115 2
506 | ¥ Nuat N 000933 008045 2
507 | X% Horn support A 500 542 00 40 2
508 | 4244 MB x25—8.8 Bolt M8 x25—8.8 N 000933 008115 2
509 | ¥t A 8.4 Plain washer A8.4 N 009021 008102 2
510 | ¥R Nut N 000933 008045 2
513 | AR £A7{k  Extension box A 001 546 38 41 1
515 | F# Clamping band A 002 997 22 90 3
520 | $4F Terminal A 010 545 67 28 1
521 | ##AMSx 25—4.8 Bolt A M5x 25—4.8 N 007985 005182 2
525 | $2%F M5—8 Nut MS -8 A 000 990 76 50 2

— 263 —




JEFF—FF%  North - Benz

HHE 544 Group 54

ig FMH 2 % F H#H 5 j&ag s ﬁafﬁq ERER
527 | %% Support A 346 546 50 63 1

530 | BB M8x25—8.8 Bolt M8 x25—8.8 A 001 990 38 04 2

531 | #g#F M8—8 Nut M8 -8 A 000 990 63 50 2

532 | R#3IHE  Support A 380 546 46 43 1

539 | BJT% & Tail lamp support A 620 540 14 41 1

539 | &% Support A 620 540 15 41 1

541 | BITX 4%  End cover A 620 522 00 24 2

542 | %% Support A 052 544 05 38 2

543 | BB A MSx20-4.8 BotA M5x20—4.8 N 007985 005180 4

544 |4 H A 5.3 ShimAS.3 N 000125 005315 4

546 | 428 Nut A 000 990 76 50 4

548 | #8242 M10 x 32—8.8 Bolt M0 x 32—8.8 | N 000933 010260 6

549 | 48#F M10—8 Nut MI0 -8 A 000 990 65 50 6

563 | i AM6x10—4.8 Bolt A M6 x10—4.8 N 000084 006424 4

565 | 488 M6—8 Nut M6 -8 A 000 990 62 50 4

566 | Z£JZY]  Left tail lamp A 002 544 03 03 1 AR

566 | HRIT Right tail lamp A 002 544 04 03 1 AR

566 | ZLRAT  Left tail lamp A 505 544 03 03 1 C®%E
566 | 44T Right tail lamp A 505 544 04 03 1 CHRF

— 264 —




dbF—FE  North — Benz

HAE 544 Group 54

gig T M 2 W F H# = J‘&[{E e ﬁﬁfﬂ EHER
567 | 4T/ Bulb A 001 544 83 90 2

568 | #v Pad A 000 544 85 80 2

569 | B[ 4T¥5 24V/21W  Steering lamp bulb N 072601 024190 4

570 | 4T¥124V/10W Bulb N 072601 024702 5

573 | BB A 8 Spring washer A8 N 912004 008100 4

574 | ¥EfF M8—8 Nut M8 -8 A 000 990 79 50 4

575 | R4t% Reflector A 000 544 33 05 2

576 | @A M5x20—4.8 BohA M5x20—4.8 N 007985 005180 4

577 |#E A 5.3 ShimAS.3 N 000125 005315 4

578 | ¥EFE M5—8 Nut M5 -8 A 000 990 76 50 4

587 E/1FF%  Pressure switch A 000 545 69 09 1

588 | 428 Nut A 000 990 92 51 1

590 | EJ1FFRK  Pressure switch A 000 545 54 14 1

591 | E/17F3%  Pressure switch A 001 545 68 14 1

592 | I DI2 x15.5 Seal ring D12 x15.5 N 007603 012405 1

594 | FCEAR Distribution panel A 698 542 00 39 1

596 | HEr4T4.8 x16  Self ~ tapping screw N 007981 004219 5 ,
597 | REEE ] 500 545 84 01 1 R
597 | REGRE ] A 000 545 84 01 1 FoRARE




JtF—#Fo  North — Benz

HES S544H Group 54

g F N & ¥ 7 85 ﬁmg e ﬁ%ﬂ ERER
598 | fEERRE I 500 545 85 01 1 iR R
598 | {RERE A 001 545 25 01 1 HERER
599 | 8A{RE N 07258 008100 2 FORIE R
599 | {£p& 25A N 072581 025101 1 BRI
599 | R 5A Fuse 5A N 072581 005100 20 FERIZ RS
599 | {§[& 5A 002 545 07 34 20 e
599 | {4 7.5A 002 545 08 34 2 AR
599 | {RE 15A 002 545 10 34 1 - am U oA
599 | {RE: 25A 002 545 12 34 1 6 E RS
600 | $#  Boll N 007981 006509 4
601 | & M6—8 Nut M6 -8 A 000 990 62 50 4
603 | P4tk e Lock relay A 001 542 48 19 1
604 | FRIBEMESH4E%  Impulse signal generator A 005 545 06 24 1
604 | FRIMKME S A4  Impulse signal generator A 005 545 16 24 1
604 | FRIBKME S R4S  Impulse signal generator A 005 545 14 24 1
606 | B A M6x16—4.8 Bolt A M6 x16—4.8 N 007985 006510 2
607 | 48fF M6—8 Nut M6 -8 A 000 990 62 50 2
609 | WEANESRES  Waming flasher generator % A 002 544 59 32 1
609 | HHWKESRESE Waming fasher generator A 003 544 06 32 1

— 266 —




Jt ' —FE  North - Benz AFS 544 Group 54
by e 4 i
gy T H &£ W F H 5 w0 L ote | g EREA
609 | REIHIEELRAE  Waming fasher generstor 002 544 64 32 % 1

612 | 4kHi3%  Relay A 003 545 96 05 5

612 | k8%  Relay A 000 545 84 05 5

612 | 4EES#F  Relay A 001 545 10 05 5

614 | #1932  Buzzer A 000 542 36 23 1

615 | HAFFX  Combination switch A 620 540 00 45 1

616 | 4444 Conbination bolt A 620 545 02 45 1

617 | BA%HB A S Spring washer a5 N 912004 005100 2

620 | ZSPEH LSS R4 Protective ring A 381 689 00 56 1

625 | {URBHETTFF X Adjusting switch A 500 542 02 25 1

627 | M) BE,  Fan - shaped gear assembly | N 006797 012153 1

628 |48 Nut A 002 990 62 51 1

629 | JE4l Botary knob A 000 542 18 89 1

630 | FURSHERE  Cigar lighter socket A 004 545 43 26 1

631 BN 2%  Fan - shaped gear assenbly A 000 990 09 46 1

632 | #vK  Shim A 380 545 00 76 1

633 | ATHH3¥E  Lamp switch A 000 545 47 o4 1

634 | ATHAEEFFE  Indicating switch A 615 545 03 91 1

— 267 —




At —FE  North - Benz

HEE 544 Group 54

?;g S AL s&f Py ﬁ%ﬂ R
636 | 88 Nut A 107 545 00 72 1

637 | HIH§ Torsion handle A 201 540 01 83 1

638 | EE Sleeve pipe A 000 545 23 45 1

639 | 8R4  Combination bolt N 914025 004108 9

640 | MIHAEEIFFE  Heating switch A 000 545 60 17 1

641 |4 Pad A 381 990 15 40 1

643 |4 Pad N 001440 012000 1

651 | B#2% Odometer A 010 542 46 06 1

651 | HfEE Odometer A 500 542 46 06/47 06 1 C BI%

651 | BF% Odometer A 502 542 46 06 1 NG90 - 1013 1015 %
651 | HFE% Odometer A 502 542 47 06 1 NG90 - #se | £ 1
653 | HARAT¥E  Bulb N 072601 024801 I

654 | Hii%E3 TFront end cover A 000 542 02 87 1

655 | #BXZE Rubber sleeve A 000 542 04 81 1 1

656 | $YEME Lead seal cap A 000 542 06 90 | 1

661 | ¥HFE  Speedometer A 505 542 84 16 1 ]

661 | ¥#FE Speedometer A 003 542 85/99 16 1 A R%E
661 | ¥:§FE Speedometer A 502 542 98 16 1 NG90 - 1013
661 | ¥@%E Speedometer A 502 542 97 16 1 NG90 - 1015

— 268 —




Jbr—#H  North - Benz HEH 544 Group 54

2&: F B & W z 4 5 ﬁmg Y ﬁa%ﬁﬂ ERFER
661 | ##E Speedometer A 505 542 99 16 1 WD615 50/44
661 | ¥##% Speedometer A 505 542 84 16 1 YC6112ZLQ
661 | ##%k Speedometer A 505 542 86 16 1 YC6L350 - 20
661 | ¥%3i#% Speedometer A 500 542 01 16 1 ECD Hifs8e
661 | #HFE Speedometer A 500 542 91 16793 16 1 b33

661 | #FE Speedometer A 502 542 99 16 1 1015 %
661 | #pFE  Speedometer A 500 542 99 16 1 1013 %
663 | F14R4TH! Bulb N 072601 024801 1

665 | fH&{%#%E  Combination instrument A 004 540 01 47 1 R4

665 | #{&{¢% Combination instrument A 003 540 96/39 47 1 K¥

665 | 4A&{YFE Combination instrument A 500 540 39 47/40 47 1 CB%E
665 | #&{%#F Combination instrument A 500 540 39 47 1 1013 %
665 | H4{YF Combination instrument A 505 540 40 47 1 350 B % H
665 | #H4&{Y#* Combination instrument A 502 540 39 47 1 1015

665 | 41414 Combination instrument A 502 540 42 37 1 NG90,1013 %
665 | #4413 Combination instrument A 502 540 43 37 1 NG90,1015 %
665 | 444U Combination instrument A 502 540 40 37 1 NG90, WD615,50/44, YC6112
665 | H4{1% Combination instrument A 502 540 41 37 1 NG90, YC6L350 - 20
667 | Z5EHE  Combination instrument A 001 542 35 08 1




JtFF—#FM  North - Benz

A5 544 Group 54

by H # X

e T M & W g # 5 wn o | am ERTR
669 | HEFK Temperature meter A 003 542 93 05 1 R
669 | A% Temperature meter A 003 542 74 05 1 &
671 | MM S13  Oil pressure gauge A 002 542 27 2 1 JrR%
673 | 5MFE  Diesel gauge A 002 542 92 03 1 R
673 | 459l Diesel gauge A 002 542 85 03 1 k%
675 | BK¥E#& Engagement disk A 000 542 31 78 1

677 | HiFE Socket A 000 545 12 19 1

678 | B4R4THL  Bulb N 072601 (24801 3

680 | HAXE Rubber sleeve A 000 542 04 81 1

681 | #57R4THE  Socket A 001 545 18 15 10

682 | [4R4THL Bulb N 072601 024801 10

686 | 4TH Bulb sheet A 000 545 39 90 1 2629K
687 | ITH  Bulb sheet A 001 545 14 90 1 2629K
688 | 4TH Lamp cover A 001 545 16 90 I

699 | 4T Lamp cover A 003 545 32 90 1

700 | 4TE Lamp cover A 003 545 52 90 1

701 | 4£TE Lamp cover A 006 545 19 90 1

702 | 4TE Lamp cover A 003 545 37 90 1

705 | 4T®E  Lamp cover A 002 545 38 90 1

— 270 —




b 7—FF4h  North - Benz HBS 5441 Group 54
S;ﬂg F H & W F # 5 ;‘&DE i ﬁﬁ%ﬁ EHER
707 | 4THE  Lamp cover A 002 545 39 90 1
711 | 4T®  Lamp cover A 000 545 66 90 1
712 [ 4TE  Lamp cover A 003 545 35 90 1
726 | 4TE Lamp cover A 005 545 69 90 1
733 | £ Plug A 000 997 43 35 11
738 | REINAESHTFE  Alam switch A 005 545 92 24 1
740 | XT¥31.2W Bulb 1.2W N 072601 024230 1
741 | [RMBEHAFE  Heating switch of rear mirror A 002 545 69 07 1
762 | @ANRATE  Cover A 004 545 21 90 1
775 | %M Cover plate A 673 688 00 35 1t
804 | Cover A 000 542 13 81 1
808 |44k Plug A 001 997 50 86 1
812 | &Z%  Support A 615 542 01 40 1
816 | 4 Bolt N 007981 004400 2
820 | £ Sleeve pipe A 655 545 06 53 2
824 | ¥k Bol N 000931 006206 2
828 | # K Shim N 000125 006421 2
832 | 8K Lock sheet N 912004 006012 2
835 HFH Resistance A 380 540 00 65 1

— 271 —




dtF—FFM  North - Benz

55

544 Group 54

A
s T H & K

F HF 5

#*

4

O

HE

A

EHER

G, Resistance assy.

A 003 544 06 52

1

840 | A M6x16—4.8 Bolt A M6 x16—4.8

N 007985 006510

1

845 | B M6—8 Nut M6 -8

A 000 990 62 50

1

— 272 —




B H % kR AT HE 544

— Al —



b —FFW  North - Benz HFHS 544 Group 54

5t = i ‘

48 F B B B T #H 5 w0 e | B ERER
1 MEBAT 500 544 14 03 I HETHER BT
2 | EhlE¥%ELT 500 544 03 30 2 BEZE AR RIT
3| &ITT 500 544 13 03 2 BEEG R
4 | FELT 500 544 12 03 2 AEF AT
5 | EIFET 000 544 24 07 1 AR RAT
6 | FEET 000 544 11 04 1 B F AT

— 274 —




BERR A
Hydraulikanlage Gruppe 55/1
Hydiaulic System Gl‘O}]p

260

— 275 —




WEERE #HA
Hydraulikanlage Gruppe 55/2
Hydiaulic System Group

520

22 D

— 276 —



1t 5 —# 4 North — Benz

HHES 5541 Group 55

L3511 H 4 .

e F B & K T 4 5 w0 L ovie | B B HER
5 WEMAL  Hydraulic cylinder A 001 553 25 05 1 ABWEINE
5 | {E#MET  Tipping cylinder A 001 553 43 05 1 KBWEING
5 | WEmfEL  Hydraulic cylinder A 001 553 42 05 1 NG80 K4
5 WHEME  Hydraulic cylinder A 001 553 96 05 1 2631

5 | WEmET 001 553 35 05 1 NGS0O 5%
15 | #EHFEE  Seal sleeve N 003861 006007 2

17 | %4L  Pipe union N 003952 006101 1

17 | 4423k  Pipe union N 003952 006102 1

20 | #F4 Cushion A 000 550 14 07 1

30 | X@ Carrier A 655 553 01 38 1 KR E(AA 1015 REIER
30 | X 387 553 08 38 1 NG80 454
30 | WEE 502 550 00 21 1 K 1015 ZFRHHKBUHE
45 | i@#  Bolt N 000961 016077 1

55 | @EMIEx1.5—10 Nut MI§x 1, 5—10 N 913004 016005 1

60 |#f%E Bush A 620 891 04 17 1

70 | #ufE Washer A 620 553 01 76 1

85 | FO#46.3% 36 Opem pin6.3x 36 N 000094 006327 1

90 | #} Shim A 387 553 02 76 1

95 | #E Washer A 387 553 00 76 1

— 277 —




At —#FM  North - Benz

HAE 554 Group 55

L 5t # B i
giE % & K * H 5 w0 o | B Pl s K%
100 | #}  Shim A 387 553 03 76 1
105 | @A MI6x 1.5—10 Nut M6 x 1.5—10 A 000 990 71 50 1

145 | F4T#® Hand pump A 000 553 69 Ol 1

145 | F4TE Hand pump A 000 553 79 01 1

165 | JEZ Piston A 000 553 18 90 1

170 | % Pluyg A 000 550 34 55 1

175 | BEMI2x1.5% 30—10.9 Boh MI2x1.5x 30—10.9 | A 002 990 28 04 3

180 |[#vH  Shim N 000125 013012 3

215 |} Shim N 000988 020011 1

220 | $4P12x 1 Check ring 12 x 1 N 000471 020001

225 | B4 Bolt A 000 990 16 10 1

230 | #8740 Pad bag A 000 550 27 83 1

245 | f53Ef1  Repair kit A 000 550 23 55 1

260 | X3 Support A 500 550 00 04 1
265 | @ MI0x 35—10.9 Bolt MIO x 35—10.9 A 001 990 85 04 4

275 | 848} M10—8 Nut M10 -8 A 000 990 65 50 4

290 | BHMI4x1.5x20—10.9 Bolt MI4x1.5x20—10.9 [A 002 990 90 04 1

295 | B A 15 Washer A 15 N 000125 015012 1

300 | MBAFMI4x 1.5—10 NutMI4x 1.5—10 |A 000 990 69 50 1

— 278 —




b —#5  North — Benz

HHS 554 Group 55

?;g F 04 £ K F H 5 ﬂui e ﬁa‘;ﬁﬂ ERER
310 | BIEME High - pressure oil line A 615 553 00 82 1

350 | &#:3L 16 Pipe union N 003952 006102 1

355 | &#:3k 16 Pipe union N 003953 006101

370 | HEEE  Seal sleeve N 003861 006007 2

375 | %% Support A 620 553 04 40 1
445 | #E#  Bolt N 000933 010105 1

450 | M8 Nut N 913004 010008 1

490 | WEME High - pressure oil line A 615 553 01 82 1

495 | M Nut N 915017 006100

500 | HE-EE  Seal sleeve N 003861 006007 2

505 | #3k  Connector A 001 990 98 71 1

510 | ®#:3.  Pipe union N 003901 006008 1

515 | SRIBEEE ({EBITMEL)  Rubber sleeve A 655 997 00 8I 1

520 | a4iE%¥ Cable clamp A 001 997 85 90 4

525 | X Support A 381 682 01 86 1
530 | 8147 Rivet N 910002 014106 2

560 |4 AL6 Nut AL N 915017 006100 2

— 279 —




WEREE 5
Hydraulikanlage Gruppe 55
B - FEB RS

— 280 —



dbH—%H  North - Benz

RS 554 Group 55

gg 2 M &2 W Z % 5 ﬁug s ﬁ%g R

6 | WIEMAT 505 553 42 05 1

6 | WEMED 505 553 43 05 1 e e )

6 | WEMAT 505 553 42 05 1

6 | WEEMWAT 505 553 43 05 1 Wk E R A
146 | M- FEHRER 506 553 79 01 1

146 | B -FHBERE 506 553 79 0l 1

261 | ZBERAM, 506 550 01 40 1 320 SR 30 B WF (K. =H)
261 | XA 506 550 02 40 1 320 DAL (B = HF)
261 | XHEM 506 550 03 40 1 30 L5458 320 B T (il = HF)
261 | CHLERK 506 550 05 40 1 320 By L (BIRE, Z4F)
261 | HERER 506 550 06 40 1 L8

261 | SCHEM 387 553 15 40 1 ZHE

— 281 —




TRRMG a3
Gruppe 58/1

Werkxeuge und Zubehor
Group

Tools and Accessories

— 282 —



THRRKMH
Werkxeuge und Zubehor

Tools and Accessories

5
Gruppe 58/2
Group




db5—7F%  North - Benz HAS 584 Group 58
?;g FH 2 % F % 5 j&DE e ﬁﬁﬁ HERER

5 | TA%LMM Glove compartment A 385 580 00 03 1
8 TH4¥ Clove compartment A 385 585 00 01 1

15 HF Wrench N 003110 008001 1

15 HFE Wrench N 003110 010000 1

15 IRFE Wrench N 003110 012000 1

I5 ]’F Wrench N 003100 013010 1

15 "HFE Wrench N 003100 018002 1

15 IRF Wrench N 003100 024000 1

20 H7NHMIFTF  inner - hexagon spanner A 000 581 01 17 1

20 | AAHBF  inner - hexagon spanner N 000911 014003 1

25 HEWTF Combination wrench A 000 581 03 17 1

36 | #F Clippers A 505 581 04 54 1

39 {#F2 5A Fuse 5A A 000 545 81 34 1

44 MW T Closed wrench A 000 581 21 86 1

49 #F  Wrench N 003122 012301 1

54 ¥ Clippers A 505 581 10 38 1

64 InK#F Extended rod N 003123 012201 1

69 3k  Knock - off joint N 003124 019001 1

69 3k Knock - off join N 003124 022000 1

— 284 —




6 F—%E%  North - Benz HHNE 584 Group 58
EI;MJ; F H#H & & F K 5 j&ug . ﬁ%ﬂ EHER
69 | ¥k Knock - off join N 003124 017000 1

69 | ¥k Knock - off join N 003124 119000 1

69 | #F3k  Knock - off join N 003124 024000 1

74 | MEMHRT  Closed wrench N 000838 008000 1

79 | HWEAH  Spindle A 385 581 00 07 1
84 | F# Round stick A 616 581 03 03 1
89 | #RFL Lever A 505 581 21 58 1

94 | TR Jack A 001 583 07 15 1

99 | FHEMHF  Box wrench A 505 581 25 45 1

104 | #5340  Repair kit A 000 580 01 26 1

109 | J¢EH#H  Clamping band A 322 840 05 71 1
114 | 484K Cushion wood A 312 583 00 41 1
119 | SHKE Hose A 505 591 19 04 1

124 | BEMME  High - pressrue oil gun A 505 583 28 18 1

124 | BEM#  High — pressrue oil gun A 000 583 29 18 1

124 | B EM#  High - pressrue oil gun A 000 583 30 I8 1

124 | BE## High - pressrue oil gun A 000 583 28 18 1

129 | B§3E Spray can A 000 583 03 09 1

134 | F424T Hand lamp A 505 583 01 97 1




Jt5—%F%  North — Benz

HFNES 5841 Group 58

g T H# & W FH 9 ﬁug s ﬁa%ﬂ EHFER
139 | 4T9% Bulb N 072601 024702 1
144 | f23 Package A 620 580 01 10 1

149 | HARIF  Key ring A 505 583 02 96 1
154 |48 Name plate A 381 817 59 15 2
159 |[E%TF Round clip A 004 988 33 78 4
164 |78 Name plate A 387 584 13 21 1
169 | iBH4TME  Designation plate A 385 584 00 21 1
174 |44 Bolt N 007981 002226 2

179 | PlAte Plate A 398 584 00 27 1

184 |2k Bolt N 007981 002218 1




t5—7FW North - Benz

B oy ot




Jt5—# 5  North — Benz

F 5

Serial No.

FH & K

Part Name

£ # B
Part Number

Qty

# W

Remark

1 WH  Hanger

A 387 320 01 62

2 mHE4A Hanger pin

A 624 322 00 30

3 WER  Steel spring pin

A 395 322 04 30




Jt 7 —3F4  North — Benz

=289 ==



Jt5—7% North - Benz

5 B F M B F # 5 - <
Serial No. Part Name Part Number Qty Remark
1 | W9 Drag link A 625 460 25 05
2 | #-42% The first rocker A 625 423 08 10
B4R Roller bearing A 013 981 71 10 ealy
P4 A& Roller bearing A 012 981 33 10 ey
3 | B—hEBFESIE  Pull rod assy. of Lst axle A 000 460 43 05
4 | E M  Steering oil line A 560 460 54 65 ;jﬁ?‘%’ﬁx
FERTE  Steering oil line A 560 460 48 24 u:’f:fm}'éh
5 8 — A fIF  Pull rod of 2nd axle A 000 460 44 05
6 | BiiRfS Absorber A 004 323 98 00 oS,
WIRTT  Absorber A 004 323 97 00 ek

— 290 —




Jt /77—  North — Benz

O



Jb5—FE%  North - Benz

B  Cononector

003 997 16 72

HEAHMAEL Right connector

103752 010201

¥ 5 T H £ 2 H B #
Serial No. Part Name Part Number Oty Remark
1 | %48 The second rocker A 625 463 10 10
WA Roller bearing A 013 981 71 10 T2
| BE5HH7R  Roller bearing A 012 981 33 10 1T3%
2 | MEW S Hydraulic pipe assembly A 560 460 50 24
WHEE AR Hydraulic pipe assembly A 560 460 51 24
3 B _BFNPIFF  Drag link of second axle A 000 460 39 05
4 B 7ELE M. Servo - cylinder assembly A 560 466 20 92
5 | #ME R Steering oil line assembly A 560 460 22 24
6 | BIE# High pressure hose A 001 997 63 52
A
N
N

WHEGLHAEL Double combination right

103752 010202

— 292 —




J65—%#F0h  North — Benz

— 208 ==



At 77—3F4  North — Benz

F B F # £ K g #H 5 %
Serial No. Part Name Part Number Qty Remark
1 | B_RiAFERATSMR  Drag link assy. of 2nd axle A 000 460 39 05
2 | HEMEE SR Smoke vent assy. A 560 490 00 20
3 | HIBhEE A Brake hose assy, A 620 420 04 48
B B R Brake hose assy. A 387 420 04 48
4 I WIRBAEE  Left support A 625 323 03 40
WIS A4  Right support A 625 323 04 40
5 Bi AL Servo - cylinder carrier A 624 466 10 35
6 | WiIR® Absorber A 000 323 98 00
IR  Absorber A 004 323 97 00

— 294 —




Jt 5 —7Fu  North — Benz

— 295 —



JtF7—F4h North - Benz

F o5 F HF &K T #H 5 # =
Serial No. Part Name Part Number Qty Remark
1 ARIHF  Supporting rod A 560 522 04 40
2 SEEERBE  Air cleaner assy. A 560 094 02 02 PHYE 280 T F
BEURE  Bellows A 560 520 00 o1
SREWIEENSE  Bellows to engine A 560 094 98 82
+4 Clamp N 916018 130000
B5<:= Dust boot A 560 520 02 96
JER]  Filter net A 620 528 01 03
FH(EE)  Support A 620 528 08 40
BE X4 Fixed support A 620 528 09 40
Bl EF  Fixed clip A 620 528 02 43
3 #H53E  Intake pipe A 381 830 07 53
4 | ZE WS Braket of air cleaner A 560 520 02 33
5 AH4EHR  Right mud - guard A S60 881 01 Ot

— 296 —




Jb7—3¥ North — Benz




JtF—3F0  North — Benz

F 5 FMH £ K 2 4 5 # B
Serial No. Part Name Part  Number Qty Remark
1 ATAREEE (S RIHF) Front steel spring assy. A 560 320 01 O2
2 | BTETHEREH RE  Stablization hanger A 625 323 08 16
3 | WEPARE  Steel spring hanger A 624 320 00 62
F—ATH R EES T E4  Hanger pin A 395 322 03 30
B _ATHEAREAT B EYY  Hanger pin A 624 322 00 30
4 | BAREREL (B —BiHE) Front steel spring assy. A 560 320 00 02

— 298 —




Jt5—#F5  North — Benz

— 299 —



it 7—Fk%hk North — Benz

F B 2 # & W Z 4 5 &% I
Serial No. Part Name Part Number Qty Remark
1 U BI82#e (4 RT#5F) U - shape bolt A 348 331 00 25
U BUSRHE (5 A1HF) U - shape bolt A 348 331 16 25
2 | Bip8i7& Nylon bearing A 387 326 01 81
£% Spring N 000983 085001
3 X EE(SE_RTEF) Carrier A 620 323 05 63
4 | HREEW Press plate A 655 331 01 26
5 |BEH(ETHK)  Stablization rod A 560 323 02 65

— 300 —




Jt—#F0h  North — Benz

— b



dtF—75 % North ~ Benz

F = FH & WK F 4 5 # I
Serial No. Part Name Part Number Qty Remark
1 FmPL  Steering ZF R098R 955 645
2 YemFEH  Drop arm 560 463 07 01
3 il  Seering oil line A 560 460 47 24
4 ¥  Seering oil line A 560 460 51 24
5 M E Seering oil line A 560 460 50 24

— 302 —




dtFF—#F0h  North — Benz

== 33



At 5F—FFMs  North — Benz

F 5 T H H W F 4 5 ®

Serial No. Part Name Part Number Qty Remark
1 a2 E,  Steering oil line A 560 460 22 24
2 | BHS SR, Compression air line A 560 420 04 26 o R DA PR e A A
3 E4= S B 88, Compression air line A 560 420 03 26 PRLE % L ARt A 4




Jt 7 —7E0  North — Benz

SIS




b r—#  North - Benz

F 5

Serial No.

FH A& K

Part Name

F H 5
Part Number

Qty

# I

Remark

1

HIEETE Carrier of left steel spring

A 659 325 00 19




Jt5—#Fih  North — Benz




{tH—FF 4 North - Benz

F 5

Serial No.

FH o8 R

Part Name

g 4 5
Part Number

Qty

#

Remark

1 WIENWE Hydraulic rubber pipe A 560 997 00 82

WHERE Hydraulic rubber pipe A 560 997 51 82
2 AL Support A 560 461 22 40
3 WA Oil tank A 560 466 38 02

— 308 —




